imagePRESS
C850/C750/C65

PARTS

CATALOG

Canon

June 29, 2016
Rev. 0

COPYRIGHT © 2016 CANON INC. CANON imagePRESS C850/C750/C65 Rev. 0 PRINTED IN U.S.A.



Canon

SNL
A1A
A1B
A2
001C
100D
100E
100F
101
102
103
104C
105
106
107
108
109
110
111
112
113
114
115
117
118
119
140C
140D
191
192
193
194
195
250
251
260
261
262
270
271

Product Code No. /Serial No

Index

ASSEMBLY LOCATION DIAGRAM (100V, 200V, 230V)
ASSEMBLY LOCATION DIAGRAM (208V)

OPTION PARTS CATALOG LIST
ACCESSORIES (C850, €750, (C65)
EXTERNAL COVERS, PANELS, ETC.
EXTERNAL COVERS, PANELS, ETC.
EXTERNAL COVERS, PANELS, ETC.
INTERNAL COMPONENTS 1
INTERNAL COMPONENTS 2
INTERNAL COMPONENTS 3
INTERNAL COMPONENTS 4
INTERNAL COMPONENTS 5
INTERNAL COMPONENTS 6
MACHINE BOTTOM PLATE

MACHINE REAR PLATE 1
MACHINE REAR PLATE 2
MACHINE REAR PLATE 3
MACHINE REAR PLATE 4
MACHINE REAR PLATE 5
MACHINE REAR PLATE 6
MACHINE REAR PLATE 7
MACHINE REAR PLATE 8

VERTICAL PATH DOOR ASSEMBLY
REVERSE DELIVERY DOOR ASSEMBLY
FRONT INNER DOOR ASSEMBLY

(€850, G750 208V)
(C65)
(€850, G750 230V)

POWER CORD TERMINAL ASSEMBLY (208V)
POWER CORD TERMINAL ASSEMBLY (230V)

DEV. COOLING EXHAUST FAN ASS"Y
FIXING EXHAUST FAN ASSEMBLY
PRIMARY CORONA EXHAUST ASS’Y
PAPER COOLING ASSEMBLY, UPPER
PAPER COOLING ASSEMBLY, LOWER
DRUM DRIVE ASSEMBLY, COLOR
DRUM DRIVE ASSEMBLY, BLACK
VERTICAL PATH DRIVE ASS'Y, 1
VERTICAL PATH DRIVE ASS"Y, 2
PRE-REG. DRIVE ASSEMBLY
DEVELOPING DRIVE ASS’Y, COLOR
DEVELOPING DRIVE ASS’Y, BLACK

imagePRESS €850/C750/C650 Series (CUSA)

2016-06-29



Canon

272
273
300
305
310
320
321
330B
330C
331
332
350
355B
356
357
460
510
530
531
532
550
580
620
621
622
623
624
625
640
770
771
772
810B
810C
811
812B
900A
910
911B
912B

Index

2ND TRNS. EST. DRIVE ASS"Y
WASTE TONER DRIVE ASSEMBLY
CASSETTE ASSEMBLY

CASSETTE HEATER ASSEMBLY
PAPER PICK-UP ASSEMBLY
REGISTRATION ASSEMBLY

REG. PATCH SENSING ASSEMBLY
FIXING/FEED ASSEMBLY (208V)
FIXING/FEED ASSEMBLY (230V)
PRE-FIXING PAPER FEED ASSEMBLY
FIXING DRIVE ASSEMBLY
REVERSE PAPER DELIVERY ASS'Y

DECURLER PATH COVER ASSEMBLY (TITANIUM WHITE model)

DECURLER PATH ASSEMBLY
ROTATION FRAME ASSEMBLY

LASER SCANNER ASSEMBLY

PROCESS ASSEMBLY

|. T.B. FRAME ASSEMBLY

TRANSFER PRESSURE ASS’Y, FRONT
PRE-TRANSFER CORONA ASSEMBLY
PRIMARY CORONA ASSEMBLY
SECONDARY TRANSFER ASSEMBLY
HOPPER MOUNT ASSEMBLY, COLOR
HOPPER ASSEMBLY, COLOR

HOPPER ASSEMBLY, BLACK

BOTTLE TRAY ASSEMBLY, COLOR
BOTTLE TRAY ASSEMBLY, BLACK
TONER CONTAINER COVER ASS"Y
DEVELOPING ASSEMBLY

WASTE TONER FIRST FEED ASS"Y
SUB FRAME ASSEMBLY

CONTAINER, WASTE TONER, WT-401
FIXING ASSEMBLY (200V, 208V)
FIXING ASSEMBLY (230V)

UPPER BELT ASSEMBLY

FIXING BASE ASS"Y

CONTROLLER BOX ASSEMBLY

DC POWER SUPPLY BOX ASSEMBLY
IH POWER SUPPLY BOX ASSEMBLY (200V, 208V, 230V)
HEATER POWER SUPPLY PCB ASS'Y (200V, 208V, 230V)

imagePRESS €850/C750/C650 Series (CUSA)

2016-06-29



Canon 2016-06-29

Index

913 RELAY PCB ASSEMBLY

931 DC CONTROLLER |/F PCB ASS"Y

932 MAIN CONTROLLER PCB ASS'Y, 1

933 MAIN CONTROLLER PCB ASS'Y, 2

934 DC CONTROLLER DIFF PCB ASS'Y

940 RISER PCB ASSEMBLY

950 LASER INTERFACE PCB ASSEMBLY

960 PAPER PICK-UP DRIVER PCB ASS"Y

961 REG. PATCH DRIVER PCB ASSEMBLY

962B  AC DRIVER PCB ASSEMBLY (200V, 208V)
962C  AC DRIVER PCB ASSEMBLY (230V)

963 BUFFER DRIVER PCB ASSEMBLY

964B DRUM HEATER DRIVER PCB ASS'Y (200V, 208V, 230V)
965 FIXING/FEEDER DRIVER PCB ASS'Y

966 CIS DRIVER PCB ASSEMBLY

983 DRUM POST HIGH VOLTAGE ASS'Y

984 POST HIGH VOLTAGE PCB ASSEMBLY

985 1ST CORONA HIGH VOLTAGE PCB

986 2ND TRNSFR. STATIC CHARGE H. V.

987 2ND TRANSFER H.V. PCB ASS'Y

990 HARD DISK DRIVE ASSEMBLY

Y90 AUTO GRADATION SENSOR (208V)

ZZA MECHANICAL STANDARD PARTS (HOW TO USE)
Z7ZB MECHANICAL STANDARD PARTS (SCREWS)
zzC MECHANICAL STANDARD PARTS (BOLTS)
ZZD MECHANICAL STANDARD PARTS (NUTS)

ZZE MECHANICAL STANDARD PARTS (RETAINING RINGS)

imagePRESS €850/C750/C650 Series (CUSA)



Canon

Figure SNL

Product Code
No.

F17-1831-000
2 F17-1841-000
F17-1833-000

it — 45—

1 F17-1831-000
2 F17-1841-000
3 F17-1833-000

Model Name

imagePRESS C850 series
imagePRESS C850 series
imagePRESS C65

]
imagePRESS C850 1) —X
imagePRESS C850 1) —X
imagePRESS C65

Product Code No. /Serial No

208V
230V
208V

208V
230V
208V

Remarks

e

imagePRESS €850/C750/C650 Series (CUSA)

2016-06-29

Serial No.

wJC
WJD
WJJ

YT
No.

wJC
WJD
WJJ



Canon

2016-06-29

R
FIGURE
A SERIAL NUMBER
& KEY PART NUMBER QTY DESCRIPTION
N /IREMARKS
NO.
K
SNL NPN RF Product Code No./Serial No.
. . wJC
1 F17-1831-000 1 imagePRESS C850 series
208V
. . wWJD
2 F17-1841-000 1 imagePRESS C850 series
230V
. wWJJ
3 F17-1833-000 1 imagePRESS C65
208V

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure A1A (1/7) ASSEMBLY LOCATION DIAGRAM (100V, 200V, 230V)

WASTE TONER DRIVE ASSEMBLY ‘
@R - —SEEIED \
—— N
273>
273 \
) \, T —\
WASTE TONER FIRST FEED ASS'Y N Pt M
IR - —% 1 #5488 NN

770>

PAPER COOLING ASSEMBLY, LOWER _/“;.I
BIARE (F) -~
195> P
' CONTAINER, WASTE TONER, WT-401
ER ~+—788 (WT—401)
772> |
-~

. VERTICAL PATH DOOR ASSEMBLY
AR KT

SUB FRAME ASSEMBLY / \
$7 TJL—LE

. |PAPER COOLING ASSEMBLY, UPPER
Qo e

AR FLAE (T595)

[BOTTLE TRAY ASSEMBLY, BLACK }
A

R LA (hF5—)
6230

| BOTTLE TRAY ASSEMBLY, COLOR }

TONER CONTAINER COVER ASS'Y
R —EHXERN B

(6250

.| FRONT INNER DOOR ASSEMBLY
BN FFER

119

REVERSE DELIVERY DOOR ASSEMBLY
REHHR F 7 &

18>

| REVERSE PAPER DELIVERY ASS'Y
REHHRED

(3500

imagePRESS €850/C750/C650 Series (CUSA)



Canon

Figure A1A

2016-06-29

(2/7)ASSEMBLY LOCATION DIAGRAM (100V, 200V, 230V)

| SECONDARY TRANSFER ASSEMBLY
) 2 REEE

8800
'CIS DRIVER PCB ASSEMBLY
N CI18SFS41\—EBEiE
\ 966>
2ND TRNSFR. STATIC CHARGE HV. | \ — E%EET_RSEQNHAE%EMBLY
2 REEREREERER \ "'-\ \
£an . 320>
PRE-FIXING PAPER FEED ASSEMBLY
TE AT A SR
331
| UPPER BELT ASSEMBLY
| LR
1D
)\

2ND TRANSFER H.V. PCB ASS'Y
2 REERERRER

987>
(8109
'FIXING/FEED ASSEMBLY | - oy
TR WoEE — i,
(3305 7) \
/ FIXING DRIVE ASSEMBLY } - Jy’
e BRI
/[ FIXING BASE ASSEMBLY 332>
R A— R A _
812> FIXING/FEEDER DRIVER PCB ASS'Y \
78120 TR Bk K S A S —ERLR
(965>

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure A1A (3/7)ASSEMBLY LOCATION DIAGRAM (100V, 200V, 230V)

| DEVELOPING ASSEMBLY |
B
640>
- PROCESS ASSEMBLY
P ¥ B
5100

[ PRIMARY CORONA ASSEMBLY ‘
1 RHER

| PRE-TRANSFER CORONA ASSEMBLY ‘
ESHHESR

(532>

' I.T.B. FRAME ASSEMBLY
FEIEEAIL b 7 L—LER

(5300

| TRANSFER PRESSURE ASS'Y, FRONT
EEMES (A1)

\'\ | CASSETTE HEATER ASSEMBLY
htEv b E—2—8

| REG. PATCH DRIVER PCB ASSEMBLY
/ LUAL RuF FoAA—ERER

Ce61>

| REG. PATCH DETECT ASSEMBLY
LUR b 28y FHREIE

321>

[ PAPER PICK-UP ASSEMBLY
AR

3100

~. . \ [ CASSETTE ASSEMBLY
~U htwv AR

(300>

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure A1A (4/7) ASSEMBLY LOCATION DIAGRAM (100V, 200V, 230V)

LASER INTERFACE PCB ASSEMBLY
L—H— A 8—7T 14 AEBEK

(950>

_' BUFFER DRIVER PCB ASSEMBLY
Ny Z7— FIAN—EEEE

(963D

| LASER SCANNER ASSEMBLY
L—H¥— RF¥xv+—8
460>

Fh—5— KRR Hhii—8
(356

| DECURLER PATH COVER ASSEMBLY |

\ DECURLER PATH ASSEMBLY
\ FTh—35— A&

\ [ ROTATION FRAME ASSEMBLY
%% 7 L— L&D

3570

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure A1A (5/7)ASSEMBLY LOCATION DIAGRAM (100V, 200V, 230V)

CONTROLLER BOX ASSEMBLY
arro—3— HusRE ™

(900>

‘ | MAIN CONTROLLER PCB ASS'Y, 1
\ Ay aAvbo—5—E®REER (1)

\ 9325

\ " [ DC CONTROLLER I/f PCB ASS'Y
\ DCay Ar%—7x4REBEIR

N\ e

\_ | DC CONTROLLER DIFF PCB ASSEMBLY
\ DCar +tO—5—D I F FE#ELR

MAIN CONTROLLER PCB ASS'Y, 2
A arvko—Z—ABER (2)

833>

| [RISER PCB ASSEMBLY
f 5 4 F—EBER

..'II HARD DISK DRIVE ASSEMBLY
Nn—E F4R2 EFSA4TH

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure A1A (6/7)ASSEMBLY LOCATION DIAGRAM (100V, 200V, 230V)

DEVELOPING DRIVE ASS'Y, COLOR } _
RGEWHE (H5—) /

| 210> /
DEVELOPING DRIVE ASS'Y, BLACK /
WGEREE (TS5 v %) \ /
Qo
PMMARYCORONAEXHAUSTASSY|
1 REBHRL \
aed
///
[DRUM DRIVE ASSEMBLY, BLACK e
KSLEEHE (TS5vY) -
2510 s
/
| / W\
PRE-REG. DRIVE ASSEMBLY |/ < \|_ | DRUM DRIVE ASSEMBLY, COLOR
LR HETERENED K5 LB (h5—)
(262>

2500

' 2ND TRNS. EST. DRIVE ASS'Y |

2 REE AR
2125
~
/\H‘\‘\-\
~2
///./
P
. VERTICAL PATH DRIVE ASS'Y, 1
it SABREER (1)
260> e
- -
7
VERTICAL PATH DRIVE ASS'Y, 2
iSRS (2) |
261 | \ FIXING EXHAUST FAN ASSEMBLY
EABR D 7 28
92>

RESNHRT 7 V8B

Q9>

| DEV. COOLING EXHAUST FAN ASS'Y ‘

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure A1A (7/7)ASSEMBLY LOCATION DIAGRAM (100V, 200V, 230V)

HOPPER ASSEMELY, BLACK
R —8 (FS5v9)

(622>

 HOPPER MOUNT ASSEMBLY, COLOR
Funi—88 (h3-)

6200
HOPPER ASSEMBLY, COLOR -
Ay i—88 (h5—) L
621 e >
— A
A
= '
=
//.’/’
,.//
.//
//

| DRUM POST HIGH VOLTAGE ASS'Y
54 KA FBER

983>

| PAPER PICK-UP DRIVER PCB ASS'Y
4R F 5 A N —EEER

960>

| POST HIGH VOLTAGE PCB ASSEMBLY
R MEEEBER

(984>

| HEATER POWER SUPPLY PCB ASS'Y
E—4 —EREEER

912>

1ST CORONA HIGH VOLTAGE PCB
1 REEHECEBER (H5—)

RELAY PCBASSEMBLY |
1) L—EEER

'DC POWER SUPPLY BOX ASSEMBLY |/
D CERA o ZE /
9100
://
'IH POWER SUPPLY BOX ASSEMBLY |/ , _
I HERA v 5 S
e / AC DRIVER PCB ASSEMBLY | N\
(=L / AC F3A\—REERER N
- / (962" \
POWER CORD TERMINAL ASSEMBLY | e \
BEI—Fas \
— DRUM HEATER DRIVER PCB ASS'Y \
407> FSh E—%— F54/—EHER
(964

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure A1B (1/7)ASSEMBLY LOCATION DIAGRAM (208V)

WASTE TONER DRIVE ASSEMBLY ‘
@R - —SEEIED \
—— N
213> \
\\

. \ X
WASTE TONER FIRST FEED ASS'Y N Pt L,
IR - —% 1 #5488 \ :

770>

RisHE (F)

PAPER COOLING ASSEMBLY, LOWER |

95>

' CONTAINER, WASTE TONER, WT-401
BUR F+—75F%H WT—401)

772>

. VERTICAL PATH DOOR ASSEMBLY
AR KT

SUB FRAME ASSEMBLY |/ \
¥7 IL—LE _
PAPER COOLING ASSEMBLY, UPPER ‘

Qo T BRI (L)

[BOTTLE TRAY ASSEMBLY, BLACK }
A

6240

| BOTTLE TRAY ASSEMBLY, COLOR }

AL FLAB (53— TONER CONTAINER COVER ASS'Y

N — {—
) P s Eﬁﬁ&fiuﬂ
N (8250
A~
<
N

[ FRONT INNER DOOR ASSEMBLY
BN FFER

19

REVERSE DELIVERY DOOR ASSEMBLY

v 3 REVERSE PAPER DELIVERY ASS'Y
REHHR F 7 &

REHHEE
Qe <3500

imagePRESS €850/C750/C650 Series (CUSA)



Canon

Figure A1B

2016-06-29

(2/7)ASSEMBLY LOCATION DIAGRAM (208V)

| SECONDARY TRANSFER ASSEMBLY
) 2 REEE

e

(5800
'CIS DRIVER PCB ASSEMBLY
N CI18SFS41\—EBEiE
\ 966>
2ND TRNSFR. STATIC CHARGE HV. | \ — E%EET_RSEQNHAE%EMBLY
2 REEREREERER \ "'-\ \
p— \ \ 320>
(986>
" PRE-FIXING PAPER FEED ASSEMBLY |
TE 7 AhE R N
331

" AUTO GRADATION SENSOR (208V)
F—+5S3F— 3 Lt Y — (208V)

Ye0o
) UPPER BELT ASSEMBLY
\ L EAS

[ 2ND TRANSFER H.V. PCB ASS'Y
2 REEEE &R

(o870

'FIXING/FEED ASSEMBLY | - oy
B HEA - L

/ FIXING DRIVE ASSEMBLY } i Jy’

E BTN ER \

/| [FIXING BASE ASSEMBLY 332>

EHA—RE _ \

25 FIXING/FEEDER DRIVER PCBASSY| |

~2le ) B PE F S A A —EERER
o85>

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure A1B (3/7)ASSEMBLY LOCATION DIAGRAM (208V)

| DEVELOPING ASSEMBLY |
B

(640>
R PROCESS ASSEMBLY
PFwv B

5100

[ PRIMARY CORONA ASSEMBLY ‘
1 RHER

| PRE-TRANSFER CORONA ASSEMBLY ‘
ESHHESR

' I.T.B. FRAME ASSEMBLY

PEEE~IL N T L—LER

| TRANSFER PRESSURE ASS'Y, FRONT
EEMES (A1)

(5300

\'\ | CASSETTE HEATER ASSEMBLY
htEv b E—2—8

| REG. PATCH DRIVER PCB ASSEMBLY
/ LUAL RuF FoAA—ERER

Ce61>

| REG. PATCH DETECT ASSEMBLY
LUR b 28y FHREIE

321>

[ PAPER PICK-UP ASSEMBLY
HHRED

3100

[ CASSETTE ASSEMBLY
htw +&b

(300>

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure A1B (4/7)ASSEMBLY LOCATION DIAGRAM (208V)

LASER INTERFACE PCB ASSEMBLY
L—H— A 8—7T 14 AEBEK

(950>

_' BUFFER DRIVER PCB ASSEMBLY
Ny Z7— FIAN—EEEE

(963D

| LASER SCANNER ASSEMBLY
L—¥— ZF¥x+v+—E

460>

Fh—5— KRR Hhii—8
(356

| DECURLER PATH COVER ASSEMBLY |

\ DECURLER PATH ASSEMBLY
\ FTh—35— A&

\ [ ROTATION FRAME ASSEMBLY
%% 7 L— L&D

3570

imagePRESS €850/C750/C650 Series (CUSA)



2016-06-29

Canon
(5/7)ASSEMBLY LOCATION DIAGRAM (208V)

Figure A1B

CONTROLLER BOX ASSEMBLY
arro—3— HusRE ™
(9002

| MAIN CONTROLLER PCB ASS'Y, 1
Ay aAvbo—5—E®REER (1)

Y

| DC CONTROLLER I/fF PCB ASS'Y
DCaYy A v8—T7z4AEKRER

9310

\
\\
DC CONTROLLER DIFF PCB ASSEMBLY
DCax +tA—35—D I F FEK&ER

(9345

MAIN CONTROLLER PCB ASS'Y, 2
A arvko—Z—ABER (2)

I"
833>

| [RISER PCB ASSEMBLY
S5 A ¥ —EBELR

'I HARD DISK DRIVE ASSEMBLY
Nn—E F4R2 EFSA4TH

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure A1B (6/7) ASSEMBLY LOCATION DIAGRAM (208V)

DEVELOPING DRIVE ASS'Y, COLOR } _
RGEWHE (H5—) /

| 210> /
DEVELOPING DRIVE ASS'Y, BLACK /
WGEREE (TS5 v %) \ /
Qo
PMMARYCORONAEXHAUSTASSY|
1 REBHRL “\\\
aed
///
[DRUM DRIVE ASSEMBLY, BLACK e
KSLEEHE (TS5vY) -
2510 s
/
| / W\
PRE-REG. DRIVE ASSEMBLY |/ < \|_ | DRUM DRIVE ASSEMBLY, COLOR
LR HETERENED K5 LB (h5—)
(262>

2500

' 2ND TRNS. EST. DRIVE ASS'Y |

2 REE AR
2125
~
/\H‘\‘\-\
~2
///./
P
. VERTICAL PATH DRIVE ASS'Y, 1
it SABREER (1)
260> e
- -
7
VERTICAL PATH DRIVE ASS'Y, 2
iSRS (2) |
261 | \ FIXING EXHAUST FAN ASSEMBLY
EABR D 7 28
92>

RESNHRT 7 V8B

Q9>

| DEV. COOLING EXHAUST FAN ASS'Y ‘

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure A1B (7/7) ASSEMBLY LOCATION DIAGRAM (208V)

HOPPER ASSEMBLY, BLACK
Fwi—8 (TS5ud)

(6220

[ HOPPER MOUNT ASSEMBLY, COLOR
Ryn—88 (h3—)

6200

HOPPER ASSEMBLY, COLOR
Rw—8 (h3—)

821>

| DRUM POST HIGH VOLTAGE ASS'Y
54 KA FBER

983>

| PAPER PICK-UP DRIVER PCB ASS'Y
4R F 5 A N —EEER

o>

| POST HIGH VOLTAGE PCB ASSEMBLY
R MEEEBER

(e84>

| HEATER POWER SUPPLY PCB ASS'Y
E—4 —EREEER

912>

1ST CORONA HIGH VOLTAGE PCB
1 RFBREEEHER (H5—)

RELAY PCBASSEMBLY |
1) L—EEER

'DC POWER SUPPLY BOX ASSEMBLY |/ '
DCERAE v Y RE

910>

'IH POWER SUPPLY BOX ASSEMBLY ,/
I HERK Y2 A8

'AC DRIVER PCB ASSEMBLY ‘ \

@11 AC K354 —EEEE \

' (982> \
POWER CORD TERMINAL ASSEMBLY b \
BRI —F&E \

T DRUM HEATER DRIVER PCB ASS'Y \
QD FShL E—8— F34 /1 —REER

(964"

imagePRESS €850/C750/C650 Series (CUSA)



Canon

Figure A2

(1/2)OPTION PARTS CATALOG LIST

This is the table of the machine's options whose parts catalog is issued.
FEOA T 30T, "—=YhAOTBRRTEIATVSHEEO-KTHS,

2016-06-29

No. Model Name(English) Model Name(Japanese)
1| Duplex Color Image Reader Unit-K1 INFAS—AA—D)—F—2=y k- K1
2| (JAPAN ONLY) TLFHS—A A—D)—HF—1=y k- H1
3| ADF Access Handle-A1 ADFF7HOEANZEIL - A1
4| Printer Cover-H1 T hIR—HA
5|Printer Cover-B1/F1 JYysBhR—-B 1/ F 1
6| Upright Control Panel-G1 MEEER - G 1
7 (JAPAN ONLY) SIERES - D 1
8| (JAPAN ONLY) PODTY*X54+-B1
9| POD Deck Lite-C1 PODTv*54k-C1
10| (JAPAN ONLY) PODTYXS54 FRfHTFy - A1
11| POD Deck Lite Attachment Kit-B1 PODTYH®54 FR{FITHy F-B1
12 | Multi-drawer Paper Deck-C1 ZEBETv¥-C1
13| (JAPAN ONLY) ZBTvX-B1
14| Tab Feeding Attachment-F1 ATIDAMTEIVFALR-F 1
15 | Envelope Feeder Attachment-F1 HE#EFY b - F 1
16 | Envelope Feeder Attachment-G1 HEErvy k- G1
17 |LONG SHEET TRAY-B1 EREARLA -B1
18 | Paper Deck Double Feeding Detection Kit-A1 FEEMT Y- A
19| Stack Bypass-B1 FELBFEL=v F-B1
20 | Stack Bypass Alignment Tray-C1/C2 FEL#BIFLAL-C1./C2
21|Copy Tray-R1/R2 JE—kLA4-R1/R2
22| (JAPAN ONLY) ForkFybkbLA - A1
23| Staple Finisher-W1 PRO AFA TN T4 =y v— W
/Booklet Finisher-W1 PRO ZHRBLIa =y vy— - WA
24| Staple Finisher-T1 AFATNIT 4=y r—-T1
/Booklet Finisher-T1 ZHREBL 7 =y v—-T1
25 | Perfect Binder-E 1 N—2xH b A ¥ —-E1
26 | Document Insertion Unit-N1 Ao —4%—-N1
27 | Inserter Option controller Kit-A1 Ao —42— FFL3ar arro—3Fy b
= A1
28| Puncher Unit-BS1/BT1/BU1 NF¥—21=w +-BS1BT1.-BUI1
29| External 2 Hole, 2/3 Hole, 2/4 Hole, 4Hole St 27U Fy—-C1
Puncher-C1
30| Multi Function Professional Puncher-A1 (BFRgEmITEL)
31| Paper Folding Unit-J1 R=I—TF—=NTFa2¥a=vhk-J1
32| Two-Knife Booklet Trimmer-A1 Kb k)w—- A1
33| Reader Heater Unit-G1 )—F—E—4—Fvb-G1
34| Power Supply Unit-V1 A7 avBR- VA
35| Copy Card Reader-F1 aE—h—Fy—%—-F1
36| Copy Card Reader Attachment-A3 aE—h—FY—%—HitFv k- A3
37| Copy Card Reader Attachment-A4 JE—h—FY—4—m{FFFv k- A4
38| Auto Gradation Sensor-A1 A—rFS5F—avteErY—- A1
39|imagePRESS Server G100 imagePRESS Server G100
40|imagePRESS Server F200 imagePRESS Server F200
41| Voice Guidance Kit-F1/F2 BEAMEVAFYyF-F1-F2
42| USB Device Port-A1/A2/A3 USB FINAAKR—F-A1/A2/A3

imagePRESS €850/C750/C650 Series (CUSA)



Canon

Figure

A2 (2/2)O0PTION PARTS CATALOG LIST

2016-06-29

No.

Model Name(English)

Model Name(Japanese)

43

3.5inch/1TB HDD-M1

#7432 HDD (3. 5inch./1TB)

* M1

44

REMOVABLE HDD KIT-AB2

JL—INTIHDDFv F-AB2

45

Multimedia Reader/Writer-A3

INFATATF)—=H—"S5443—+- A3

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

Figure 001C ACCESSORIES (C850, C750, C65)

(A3 |PSm((3x180)

(ALD S m4) 4
(AR5 {2xi8) /
[ B0 |11x171o) FLSCo) /
(5] B4 JFOLOD) =T

8Ko | —
| 16K0 [16KRs)
(ASRC) ENV. ) l2the )

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

FIGURE R
& KEY PART NUMBER A QTY DESCRIPTION SERIAL NUMBER
NO. N /IREMARKS
K
001C NPN RF ACCESSORIES C850, C750, C65

1 FG5-5794-000 1 HANDLE,MAIN BODY

2 FE3-6397-000 3 SHEET, MEDIA INDICATION

3 FU8-8178-000 3 LABEL, PAPER SIZE

4 FU8-8175-000 1 LABEL, CASSETTE NUMBER

5 FM1-C678-000 1 INDEX PAPER GUIDE ASS'Y

6 FU8-8146-000 1 LABEL, INDEX PAPER GUIDE

7 FE3-9943-000 1 LABEL, MOUNTING INSTRUCTION

8 FL0-3261-000 1 PLATE, LIFTING

9 FL3-6526-000 1 SHEET, SEPARATION

10 FU8-8203-000 3 LABEL, ENVELOPE SIZE

11 WEB8-6994-000 2 CORE, FERRITE

12 FU8-8145-000 3 LABEL, INDEX PAPER SET English
French, German,
Spanish, Italian,

13 FU8-8174-000 3 LABEL, INDEX PAPER SET Portuguese,
Traditional Chinese,
Korean

14 FC0-2235-000 1 BAG, WASTE TONER

15 FC0-2236-000 1 BAND, WASTE TONER

16 FC0-2237-000 1 JOINT, WASTE TONER

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 100D (1/2)EXTERNAL COVERS, PANELS, ETC. (G850, €750 208V)

SEE FIGURE 355*

imagePRESS €850/C750/C650 Series (CUSA)



2016-06-29

Canon

(G850, (G750 208V)

(2/2)EXTERNAL COVERS, PANELS, ETC.

Figure 100D

SEE FIGURE 117

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

FIGURE R
&KEY | PARTNUMBER | QTy DESCRIPTION SERIAL NUMBER
NO. N IREMARKS
K
100D NPN RF  [EXTERNAL COVERS, PANELS, ETC. g::\?’ €750
1 FB6-0450-000 1 |WASHER
2 FC0-8281-000 1 |MOUNT, HINGE FIXED
3 FC0-8302-000 5  |SCREW, W/WASHER, M4X10
4 FC0-9385-000 1 [SLIDER
5 FC0-9497-000 1 |SEAL, COOLING DUCT
6 FE4-7522-000 1 |CUSHION, FLAPPER
7 FC0-9660-000 1 |COVER, LEFT UPPER
8 FC0-9669-000 1 |COVER, RIGHT LOWER, FRONT
9 FC0-9670-000 1 |COVER, LOWER
10 FC0-9671-000 1 |COVER, RIGHT LOWER REAR, 2
11 FC0-9672-000 1 |COVER, RIGHT, MIDDLE
12 FC0-9673-000 1 |COVER, LEFT LOWER, FRONT
13 FC0-9674-000 1 |COVER, LEFT LOWER, REAR
14 FC0-9676-000 1 |COVER, CASSETTE, LOWER
15 FE8-2142-000 1 |PANEL, UPPER, FRONT
16 FE8-2143-000 1 |COVER, USB PORT
17 FE8-2146-000 1 |COVER, BLANKING
18 FC0-9686-000 1 [SEAL
19 FL0-4504-000 1 |COVER, BOX, LEFT
20 FC0-9690-000 1 |COVER, CONNECTOR, LEFT
21 FC0-9691-000 1 |COVER, HARD DISK DRIVE
22 FC0-9692-000 1 |COVER, BOX, RIGHT
23 FC0-9693-000 1 |COVER, BOX CONNECTOR, RIGHT
24 FC0-9694-000 1 |COVER, RIGHT, REAR
25 FC0-9695-000 1 |COVER, RIGHT CENTER, FRONT
26 FC0-9844-000 1 |COVER, DECK GUIDE
27 FC0-9845-000 1 |GUIDE, DECK
28 FE8-2148-000 1 |LABEL, DEVICE PORT
29 FC5-1282-000 4  |RUBBER, COVER
30 FC5-2652-000 1 |COVER, SIDE REGIST. ADJUST, L.
31 FC5-2668-000 1 |PANEL, DECK
32 FC8-1835-000 1 |HINGE
33 FC8-1844-000 1 |COVER, MAIN SWITCH
34 FC8-4724-000 1 |LABEL, TONER EXCHANGE
35 FC9-4041-000 1 |FLAG, OPEN/CLOSE DETECT
36 FE2-0016-010 1 |PLATE, REINFORCEMENT
37 FE2-0108-020 1 |COVER, ARM, LOWER
38 FE2-0123-010 1 |COVER, BLANKING
39 FE2-0125-010 1 |COVER, BASE, FRONT
40 FE2-0126-010 1 |COVER, BASE, REAR
41 FE2-0127-010 1 |COVER, ARM SIDE END
42 FE2-0128-010 1 |COVER, ARM, LOWER

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

FIGURE R
&KEY | PARTNUMBER | QTy DESCRIPTION SERIAL NUMBER
NO. N IREMARKS
K
43 FE2-0199-010 1 |PLATE, GROUNDING
44 FE8-2144-000 1 |COVER, USB, LOWER
45 FE2-0290-000 1 |HINGE, TORQUE
46 FE2-0301-000 1 |HINGE, UPPER
47 FE3-6389-000 2 |COVER, HANDLE
48 FE3-6390-000 1 |COVER, BOX, UPPER
49 FE3-6396-000 1 |STOPPER
50 FE3-8179-000 1 [BAND
51 FK2-8365-000 1 |CABLE, USER INTERFACE
52 FL0-1252-000 1 |COVER, SILENCER
53 FL0-1253-000 1 |bucT, FAN
54 FL0-1265-000 1 |LID, OZONE FILTER
55 FC0-9688-000 1 |COVER, RIGHT UPPER
56 FE2-0195-010 1 |cOVER,LID
57 FC0-9495-000 1 |COVER, FRONT
58 FL2-8697-000 1 |PLATE, DUCT PARTITION
59 FL3-4101-000 2 |FILTER, OZONE [DP]
60 FL3-7553-000 1 |FILTER, DUST [DP]
61 FL3-7728-000 1 |COVER, RIGHT LOWER REAR, 1
62 FL3-7729-000 1 |PANEL, REAR LOWER
63 FL3-7798-000 1 |HINGE, LOWER
64 FL1-0542-000 1 |COVER, DEVICE PORT
65 FM1-M140-000 1 [TONER EXCHANGE COVER ASSEMBLY
66 FMO-1564-000 1 |LEFT COVER ASSEMBLY, MIDDLE
67 FMO0-2863-000 1 [CABLE, Ul POWER SUPPLY
68 FM0-4904-000 1 |CURTAIN ASSEMBLY, REAR
69 FM1-C680-000 1 |[LINKARM UNIT
70 FM1-C681-000 1 |ARM COVER ASS'Y, UPPER
71 FM1-C734-000 1 |CLEANING SHEET UNIT, NONWOVEN
72 FS$1-9078-020 1 |SCREW,STEPPED,M4
73 FS$5-9217-010 6  |SCREW, STEPPED, M4
74 XA9-1249-010 4 |SCREW,TP M4Xx8
75 FU6-4563-000 1 [PIN, HINGE
76 FU6-8525-000 1 |LABEL, WIRE HEIGHT
77 FU8-8162-000 1 [LABEL, MAP
78 XA9-2010-000 2 |SCREW, TP, M3X6
79 XZ9-0379-000 2 |LATCH
80 FC0-8307-010 1 |BASE, FRAME
81 XA9-0732-010 3 |SCREW,RS,M4x8
82 FU5-9905-000 1 |LABEL, CONNECTION CAUTION

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 100E (1/2)EXTERNAL COVERS, PANELS, ETC. (C65)

SEE FIGURE 355*

imagePRESS €850/C750/C650 Series (CUSA)



2016-06-29

Canon

(C65)

(2/2)EXTERNAL COVERS, PANELS, ETC.

Figure 100E

SEE FIGURE 117

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

FIGURE R
&KEY | PARTNUMBER | QTy DESCRIPTION SERIAL NUMBER
NO. N IREMARKS
K
100E NPN RF  |[EXTERNAL COVERS, PANELS, ETC. C65
1 FB6-0450-000 1 |WASHER
2 FC0-8281-000 1 |MOUNT, HINGE FIXED
3 FC0-8302-000 5  |SCREW, W/WASHER, M4X10
4 FC0-9385-000 1 [SLIDER
5 FC0-9497-000 1 [SEAL, COOLING DUCT
6 FE4-7522-000 1 |CUSHION, FLAPPER
7 FC0-9660-000 1 |COVER, LEFT UPPER
8 FC0-9669-000 1 |COVER, RIGHT LOWER, FRONT
9 FC0-9670-000 1 |COVER, LOWER
10 FC0-9671-000 1 |COVER, RIGHT LOWER REAR, 2
11 FC0-9672-000 1 |COVER, RIGHT, MIDDLE
12 FC0-9673-000 1 |COVER, LEFT LOWER, FRONT
13 FC0-9674-000 1 |COVER, LEFT LOWER, REAR
14 FC0-9676-000 1 |COVER, CASSETTE, LOWER
15 FE8-2142-000 1 |PANEL, UPPER, FRONT
16 FE8-2143-000 1 |COVER, USB PORT
17 FE8-2146-000 1 |COVER, BLANKING
18 FC0-9686-000 1 [SEAL
19 FL0-4504-000 1 |COVER, BOX, LEFT
20 FC0-9690-000 1 |COVER, CONNECTOR, LEFT
21 FC0-9691-000 1 |COVER, HARD DISK DRIVE
22 FC0-9692-000 1 |COVER, BOX, RIGHT
23 FC0-9693-000 1 |COVER, BOX CONNECTOR, RIGHT
24 FC0-9694-000 1 |COVER, RIGHT, REAR
25 FC0-9695-000 1 |COVER, RIGHT CENTER, FRONT
26 FC0-9844-000 1 |COVER, DECK GUIDE
27 FC0-9845-000 1 |GUIDE, DECK
28 FE8-2148-000 1 |LABEL, DEVICE PORT
29 FC5-1282-000 4  |RUBBER, COVER
30 FC5-2652-000 1 |COVER, SIDE REGIST. ADJUST, L.
31 FC5-2668-000 1 |PANEL, DECK
32 FC8-1835-000 1 |HINGE
33 FC8-1844-000 1 |COVER, MAIN SWITCH
34 FC8-4724-000 1 |LABEL, TONER EXCHANGE
35 FC9-4041-000 1 |FLAG, OPEN/CLOSE DETECT
36 FE2-0016-010 1 |PLATE, REINFORCEMENT
37 FE2-0108-020 1 |COVER, ARM, LOWER
38 FE2-0123-010 1 |COVER, BLANKING
39 FE2-0125-010 1 |COVER, BASE, FRONT
40 FE2-0126-010 1 |COVER, BASE, REAR
41 FE2-0127-010 1 |COVER, ARM SIDE END
42 FE2-0128-010 1 |COVER, ARM, LOWER
43 FE2-0199-010 1 |PLATE, GROUNDING

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

FIGURE R
&KEY | PARTNUMBER | QTy DESCRIPTION SERIAL NUMBER
NO. N IREMARKS
K
44 FE8-2144-000 1 |COVER, USB, LOWER
45 FE2-0290-000 1 |HINGE, TORQUE
46 FE2-0301-000 1 |HINGE, UPPER
47 FE3-6389-000 2 |COVER, HANDLE
48 FE3-6390-000 1 |COVER, BOX, UPPER
49 FE3-6396-000 1 |STOPPER
50 FE3-8179-000 1 [BAND
51 FK2-8365-000 1 |CABLE, USER INTERFACE
52 FL0-1252-000 1 |COVER, SILENCER
53 FL0-1253-000 1 |pucT, FAN
54 FL0-1265-000 1 |LID, OZONE FILTER
55 FC0-9688-000 1 |COVER, RIGHT UPPER
56 FE2-0195-010 1 |cOVER,LID
57 FC0-9495-000 1 |COVER, FRONT
58 FL2-8697-000 1 |PLATE, DUCT PARTITION
59 FL3-4101-000 2 |FILTER, OZONE [DP]
60 FL3-7553-000 1 |FILTER, DUST [DP]
61 FL3-7728-000 1 |COVER, RIGHT LOWER REAR, 1
62 FL3-7729-000 1 |PANEL, REAR LOWER
63 FL3-7798-000 1 |HINGE, LOWER
64 FL1-0542-000 1 |COVER, DEVICE PORT
65 FM1-M140-000 1 |TONER EXCHANGE COVER ASSEMBLY
66 FMO0-1564-000 1 |LEFT COVER ASSEMBLY, MIDDLE
67 FMO0-2863-000 1 |CABLE, Ul POWER SUPPLY
68 FMO0-4904-000 1 [CURTAIN ASSEMBLY, REAR
69 FM1-C680-000 1 |[LINKARM UNIT
70 FM1-C681-000 1 |ARM COVER ASS'Y, UPPER
71 FM1-C734-000 1 |CLEANING SHEET UNIT, NONWOVEN
72 FS$1-9078-020 1 |SCREW,STEPPED,M4
73 FS5-9217-010 6  |SCREW, STEPPED, M4
74 XA9-1249-010 4 |SCREW,TP M4Xx8
75 FU6-4563-000 1 [PIN, HINGE
76 FU6-8525-000 1 |LABEL, WIRE HEIGHT
77 FU8-8162-000 1 [LABEL, MAP
78 XA9-2010-000 2 |SCREW, TP, M3X6
79 XZ9-0379-000 2 |LATCH
80 FC0-8307-010 1 |BASE, FRAME
81 XA9-0732-010 3 |SCREW,RS,M4X8
82 FU5-9905-000 1 |LABEL, CONNECTION CAUTION

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 100F (1/2)EXTERNAL COVERS, PANELS, ETC. (G850, €750 230V)

SEE FIGURE 355*

imagePRESS €850/C750/C650 Series (CUSA)



2016-06-29

Canon

(G850, (€750 230V)

(2/2)EXTERNAL COVERS, PANELS, ETC.

Figure 100F

SEE FIGURE 117

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

FIGURE R
&KEY | PARTNUMBER | QTy DESCRIPTION SERIAL NUMBER
NO. N IREMARKS
K
100F NPN RF  |[EXTERNAL COVERS, PANELS, ETC. g:s\?’ €750
1 FB6-0450-000 1 |WASHER
2 FC0-8281-000 1 |MOUNT, HINGE FIXED
3 FC0-8302-000 5  |SCREW, W/WASHER, M4X10
4 FC0-9385-000 1 [SLIDER
5 FC0-9497-000 1 |SEAL, COOLING DUCT
6 FE4-7522-000 1 |CUSHION, FLAPPER
7 FC0-9660-000 1 |COVER, LEFT UPPER
8 FC0-9669-000 1 |COVER, RIGHT LOWER, FRONT
9 FC0-9670-000 1 |COVER, LOWER
10 FC0-9671-000 1 |COVER, RIGHT LOWER REAR, 2
11 FC0-9672-000 1 |COVER, RIGHT, MIDDLE
12 FC0-9673-000 1 |COVER, LEFT LOWER, FRONT
13 FC0-9674-000 1 |COVER, LEFT LOWER, REAR
14 FC0-9676-000 1 |COVER, CASSETTE, LOWER
15 FE8-2142-000 1 |PANEL, UPPER, FRONT
16 FE8-2143-000 1 |COVER, USB PORT
17 FE8-2146-000 1 |COVER, BLANKING
18 FC0-9686-000 1 [SEAL
19 FL0-4504-000 1 |COVER, BOX, LEFT
20 FC0-9690-000 1 |COVER, CONNECTOR, LEFT
21 FC0-9691-000 1 |COVER, HARD DISK DRIVE
22 FC0-9692-000 1 |COVER, BOX, RIGHT
23 FC0-9693-000 1 |COVER, BOX CONNECTOR, RIGHT
24 FC0-9694-000 1 |COVER, RIGHT, REAR
25 FC0-9695-000 1 |COVER, RIGHT CENTER, FRONT
26 FC0-9844-000 1 |COVER, DECK GUIDE
27 FC0-9845-000 1 |GUIDE, DECK
28 FE8-2148-000 1 |LABEL, DEVICE PORT
29 FC5-1282-000 4  |RUBBER, COVER
30 FC5-2652-000 1 |COVER, SIDE REGIST. ADJUST, L.
31 FC5-2668-000 1 |PANEL, DECK
32 FC8-1835-000 1 |HINGE
33 FC8-1844-000 1 |COVER, MAIN SWITCH
34 FU8-8164-000 1 |LABEL, TONER EXCHANGE
35 FC9-4041-000 1 |FLAG, OPEN/CLOSE DETECT
36 FE2-0016-010 1 |PLATE, REINFORCEMENT
37 FE2-0108-020 1 |COVER, ARM, LOWER
38 FE2-0123-010 1 |COVER, BLANKING
39 FE2-0125-010 1 |COVER, BASE, FRONT
40 FE2-0126-010 1 |COVER, BASE, REAR
41 FE2-0127-010 1 |COVER, ARM SIDE END
42 FE2-0128-010 1 |COVER, ARM, LOWER

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

FIGURE R
&KEY | PARTNUMBER | QTy DESCRIPTION SERIAL NUMBER
NO. N IREMARKS
K
43 FE2-0199-010 1 |PLATE, GROUNDING
44 FE8-2144-000 1 |COVER, USB, LOWER
45 FE2-0290-000 1 |HINGE, TORQUE
46 FE2-0301-000 1 |HINGE, UPPER
47 FE3-6389-000 2 |COVER, HANDLE
48 FE3-6390-000 1 |COVER, BOX, UPPER
49 FE3-6396-000 1 |STOPPER
50 FE3-8179-000 1 [BAND
51 FK2-8365-000 1 |CABLE, USER INTERFACE
52 FL0-1252-000 1 |COVER, SILENCER
53 FL0-1253-000 1 |bucT, FAN
54 FL0-1265-000 1 |LID, OZONE FILTER
55 FC0-9688-000 1 |COVER, RIGHT UPPER
56 FE2-0195-010 1 |cOVER,LID
57 FC0-9495-000 1 |COVER, FRONT
58 FL2-8697-000 1 |PLATE, DUCT PARTITION
59 FL3-4101-000 2 |FILTER, OZONE [DP]
60 FL3-7553-000 1 |FILTER, DUST [DP]
61 FL3-7728-000 1 |COVER, RIGHT LOWER REAR, 1
62 FL3-7729-000 1 |PANEL, REAR LOWER
63 FL3-7798-000 1 |HINGE, LOWER
64 FL1-0542-000 1 |COVER, DEVICE PORT
65 FM1-M140-000 1 [TONER EXCHANGE COVER ASSEMBLY
66 FMO-1564-000 1 |LEFT COVER ASSEMBLY, MIDDLE
67 FMO0-2863-000 1 [CABLE, Ul POWER SUPPLY
68 FM0-4904-000 1 |CURTAIN ASSEMBLY, REAR
69 FM1-C680-000 1 |[LINKARM UNIT
70 FM1-C681-000 1 |ARM COVER ASS'Y, UPPER
71 FM1-C734-000 1 |CLEANING SHEET UNIT, NONWOVEN
72 FS$1-9078-020 1 |SCREW,STEPPED,M4
73 FS$5-9217-010 6  |SCREW, STEPPED, M4
74 XA9-1249-010 4 |SCREW,TP M4Xx8
75 FU6-4563-000 1 [PIN, HINGE
76 FU6-8525-000 1 |LABEL, WIRE HEIGHT
77 FU8-8162-000 1 [LABEL, MAP
78 XA9-2010-000 2 |SCREW, TP, M3X6
79 XZ9-0379-000 2 |LATCH
80 FC0-8307-010 1 |BASE, FRAME
81 XA9-0732-010 3 |SCREW,RS,M4x8
82 FU5-9905-000 1 |LABEL, CONNECTION CAUTION
83 FU5-8549-000 1 |LABEL, MULTI POWER CAUTION
84 FU8-8193-000 1 |LABEL, SUB POWER SUPPLY CORD
85 FU5-8560-000 1 |LABEL, GROUNDING CAUTION

imagePRESS €850/C750/C650 Series (CUSA)



Canon

Figure 101 INTERNAL COMPONENTS 1
15
14 (J3045) g M 20\
(J3040) | \
gy “(u3040) Fgﬁ/ SEE FIGURE 950 T
(J1268) e | 2 7
(J3041) (U3048) =) {//

18 ot

j / \ > % ’
b 1.

o (SWIT)
W (JB025) o |

11 -I‘ . *
g7 " SEE FIGURE 460
S U N
- & -
&\ SEEFIGURE460 S22 | § ‘N
\ . 2 ) ﬁ;& ?
SEE FIGURE 194 BT \
=)
SEE FIGURE 460 £~ 9o
28
o 7 S

&

SEE FIGURE 460 & 22

imagePRESS €850/C750/C650 Series (CUSA)

2016-06-29



Canon

2016-06-29

FIGURE R
&KEY | PARTNUMBER | QTy DESCRIPTION SERIAL NUMBER
NO. N IREMARKS
K
101 NPN RF  [INTERNAL COMPONENTS 1
1 FC0-0405-000 1 |SPRING, TORSION
2 FC0-9512-000 1 |PLATE, BUFFER MOUNTING, FRONT
3 FC0-9513-000 1 |PLATE, BUFFER MOUNTING, REAR
4 FC9-4049-000 1 |PLATE, READER FIXED, RIGHT
5 FC9-4085-000 1 |PLATE, READER FIXED, LEFT
6 FK3-2575-000 1 |swiTcH SW11
7 FU5-9900-000 9  |SCREW, STEPPED, M4
8 FL2-8925-000 1 |GLASS, DUST-PROOF
9 FL2-8926-000 2 |PIN, READER POSITIONING
10 FMO0-0875-010 1 |SOLENOID UNIT SL9
11 FMO0-1432-000 4  |PRIMARY TRANSFER H.V. UNIT
12 FMO0-1491-000 1 |FR. INNER DOOR DRAWER ASSEMBLY
13 FMO0-1562-000 1 |ELES. HIGH VOLTAGE PCB ASS'Y
14 FMO0-2858-000 1 |CABLE, DEVELOPING H.V., COLOR
15 FMO0-2859-000 1 |CABLE, DEVELOPING H.V., BLACK
16 FM0-2917-000 1 |TONER CONTAINER ID DRIVER PCB
17 FM0-2937-000 1 |DEV.H.v. PCB ASSEMBLY, BLACK
18 FMO0-2938-000 1 |DEV.H.V. PCB ASSEMBLY, COLOR
19 FM3-9972-000 1 [MAIN SWITCH ASS'Y
20 FS5-8623-000 1 |LABEL, WARNING LESER
21 FS$5-9277-020 3 |SCREW, STEPPED, M4
22 FU5-2682-000 12 |SPRING
23 FU5-9596-000 3  |SCREW,STEPPED,RS,M3
24 FU8-8135-000 1 |LABEL, EXCHANGE INSTRUCTION
25 VS1-8412-017 1 |CONNECTOR, SNAP TIGHT, BL
26 VS1-8412-019 1 |CONNECTOR, SNAP TIGHT, BL
27 XA9-0684-000 8  |SCREW,M4X6
28 FL0-4501-000 3 |SHEET, CUSHION
29 FC9-8812-000 1 |PLATE, GROUNDING

imagePRESS €850/C750/C650 Series (CUSA)



Canon

Figure 102 INTERNAL COMPONENTS 2

@ 13 SEE FIGURE 624

~ P . SEEFIGURE623 &
N {;*y N i

N SEE FIGURE 550

w
PS6
Ema)?) \19 .

/

\

"-,‘ SEE FIGURE 532
SEE FIGURE 640

N

(LED2)

\
"'n
\
SEE FIGURE 640

| ~ 5
SEE FIGURE 640 1 S>>
AT
o f;{:? v~
s /
/
/\ SEE FIGURE 625
16
.,."

B Sovny
& N\

\\ 8
21

imagePRESS €850/C750/C650 Series (CUSA)

2016-06-29

2 .
~ ‘\\ SEE FIGURE 510



Canon

2016-06-29

FIGURE R
&KEY | PARTNUMBER | QTy DESCRIPTION SERIAL NUMBER
NO. N IREMARKS
K
102 NPN RF  [INTERNAL COMPONENTS 2
1 FC8-2339-000 1 |ROD, GLASS CLEANING
2 FC9-3889-000 1 |HINGE
3 FC9-4107-000 1 |COVER, I.T.B. INNER, RIGHT
4 FC9-4108-000 1 |COVER, L.T.B. INNER
5 FC9-4109-000 1 [COVER, I.T.B. INNER, LEFT
6 FC9-8402-000 1 |SHAFT, HINGE
7 FE2-0270-010 2 |RAIL, SLIDE
8 FK2-0003-00U 1 |PHOTO SENSOR, KUAOD46A PS134
9 FL2-4425-000 1 |CLEANING PAD UNIT
10 FL3-7645-000 1 |COVER, INNER, FRONT
11 FMO0-2813-000 1 |CABLE,BLACK TONER SENSOR,RIGHT
12 FM0-4896-000 1 |CONTACT BLOCK UNIT
13 FMO0-4905-000 4 |TONER CONTAINER ID SENSOR UNIT
14 FM1-C653-010 1 [TRANSFER CLEANER ASSEMBLY [DP]
15 FM3-9886-000 1 |RAIL ASSEMBLY, LEFT
16 FM3-9887-000 1 |RAIL ASSEMBLY, RIGHT
17 FS$1-9253-020 2 |SCREW, STEPPED M4X8
18 VS1-7177-005 1 |CONNECTOR, SNAP TIGHT, BK
19 WG8-5783-000 1 [IC,PHOTO-INTERRUPTER,LG248NL1A PS6
20 XA9-1331-000 6 |SCREW,MACH. TRUSS HEAD,M4X4
21 XA9-1386-000 2 |SCREW,RS,M3X8
22 FC8-1762-000 1 |PLATE,FRAME POSITIONING, RIGHT
23 FC8-1763-000 1 |PLATE, FRAME POSITIONING, LEFT

imagePRESS €850/C750/C650 Series (CUSA)



Canon

Figure 103 INTERNAL COMPONENTS 3

J3542)
(J3342)
(J3042)

o

(THMB)

.

o
?;}<£b 38
N b

40/@ S | (48010)(J8189)

S J8011). g 5
,«’@.i" \gﬁm) \

o i
o Tl s §
23 {

imagePRESS €850/C750/C650 Series (CUSA)

(u803z) 5 11
T @ ™.

?\: g \

15 /::E> i 3 ~
PTTTTTIIT T (THMS :
ey G et
44— P [

7519) 5 : }/
e N \29

2016-06-29



Canon

2016-06-29

FIGURE R
&KEY | PARTNUMBER | QTy DESCRIPTION SERIAL NUMBER
NO. N IREMARKS
K
103 NPN RF  [INTERNAL COMPONENTS 3
1 FC0-9410-000 3 |PLATE, DEVELOPING GROUNDING
2 FC8-1936-000 1 |SUPPORT, POWER DISPATCHING
3 FC8-2311-000 1 |LEVER, ESTRANGEMENT
4 FC8-2334-000 3 |GUIDE, CLEANER
5 FC8-2645-000 1 |LEVER,LOCK
6 FC8-2646-000 1 |[DuCT, PRIMARY, LEFT
7 FC8-2647-000 1 [RAIL, PRIMARY CORONA
8 FC9-0438-000 1 |DUCT, PRIMARY, RIGHT
9 FC9-0439-000 1 [SEAL, PRIMARY DUCT
10 FC9-3999-000 1 |HOLDER, CAM SHAFT
11 FC9-9331-000 1 |SHEET, GROUNDING
12 FC9-9332-000 1 |PLATE, GROUNDING
13 VS1-8412-009 4 |CONNECTOR, SNAP TIGHT, BL
14 FK2-0607-000 1 [THERMOSENSOR THM5
15 FK2-7919-000 1 [THERMISTOR UNIT THM6
16 FL2-8865-000 1 |HINGE
17 FMO0-1389-000 3 |DEV. TERMINAL HOLDER ASSEMBLY
18 XD9-0134-000 1 [RING,E
19 XD9-0136-000 2 |RING,E
20 FMO0-1546-000 1 |DEVELOPING MOUNT UNIT
21 FM0-2811-000 1 |CABLE, SENSOR CONNECTING
22 FMO0-2847-000 1 |CABLE, THERMISTOR
23 FMO0-4945-000 1 |I.T.BELT DRAWER ASSEMBLY
24 FM1-D901-000 1 |HIGH VOLTAGE PCB ASSEMBLY
25 FM3-4961-000 1 |BYPASS ASSEMBLY
26 FM3-7941-000 2 |TEMPERATURE SENSOR PCB ASS'Y
27 FM3-9593-000 1 |H.v. RESISTOR PCB ASSEMBLY
28 FM3-9890-010 1 |PRIMARY H.V. CONNECTOR ASS'Y
29 FM3-9891-000 1 |SENSOR UNIT, THERMO
30 FM3-9959-000 1 |DEVELOPING RAIL MOUNT ASS'Y
31 FM4-1356-000 1 |CABLE, DRUM HEATER
32 FM4-1410-010 1 |CABLE, DEVELOPING, BLACK
33 FM4-1411-000 3 |CABLE, DEVELOPING, COLOR
34 FM4-1414-000 1 |CABLE, BIAS, BLACK
35 FM4-1430-000 1 |CABLE, BIAS CONNECTING, BLACK
36 FS$1-9102-020 2 |SCREW, STEPPED, M3
37 FS5-9277-020 1 |SCREW, STEPPED, M4
38 FU6-1182-000 2 |BUSHING
39 FU7-2316-000 2 |SPRING, TENSION
40 FU7-2344-000 1 [SPRING, TENSION
41 FU7-2347-000 1 [SPRING, TENSION
42 FU7-2389-000 3 |SPRING, COMPRESSION
43 VS1-8412-027 1 |CONNECTOR, SNAP TIGHT, BL

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

R
FIGURE
A SERIAL NUMBER
& KEY PART NUMBER QTY DESCRIPTION
N IREMARKS
NO.
K
44 VS1-7177-002 1 CONNECTOR, SNAP TIGHT, BK
45 VS1-7177-004 1 CONNECTOR, SNAP TIGHT, BK
46 VS1-8412-005 1 CONNECTOR, SNAP TIGHT, BL
47 FC9-3714-000 2 HOLDER, THERMISTOR
501 XD1-1106-212 1 WASHER,COP
502 XD1-4200-402 1 WASHER, TOOTHED LOCK, M4

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 104C INTERNAL COMPONENTS 4

(FM2) 8
v7109) | 5

2
(JBZgGJ 15 /

) ,u"ll //’ig
31 9
N I W)

(J8094)
k-

SEEFIGURE 580 & '

_ -4

/ ,f;
SEE FIGURE 330* >

<4%§
34 “\Q{f
/ ®
10 \
33

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

FIGURE R
&KEY | PARTNUMBER | QTy DESCRIPTION SERIAL NUMBER
NO. N IREMARKS
K
104C NPN RF  [INTERNAL COMPONENTS 4
1 FCO-8144-000 1 |SPRING, LEAF
2 FC0-8156-000 1 |SPRING, TORSION
3 FC0-8160-000 2 |SPRING, LEAF
4 FC0-9415-000 1 |COVER, DOOR SWITCH INNER
5 FC0-9850-000 1 |HOOK, LEVER, LOWER
6 FC8-8802-000 1 [BLOCK, PUSHING
7 FE2-0115-010 2 |RAIL, SLIDE
8 FK2-0360-000 1 |FAN FM2
9 FL0-1271-000 1 |COVER, FIXING/FEEDER, RIGHT
10 FLO-1272-000 1 |COVER, FIXING/FEEDER, LEFT
11 FL2-0439-000 1 |FILTER, DUST [DP]
12 FL3-7604-000 1 |COVER, FIXING/FEEDER SUB
13 FL3-7684-000 1 |COVER, FIXING, UPPER
14 FMO-1455-000 1 |FIXING DUCT ASSEMBLY
15 FMO0-2079-000 1 |CABLE, DOOR SWITCH, FRONT SW1, SW2
16 FM1-M160-000 1 |POTENTIAL CONTROL PCB ASSEMBLY
17 FM1-D438-000 1 |MOUNT, FRONT DOOR HINGE, LOWER
18 FU5-9224-000 2 |SCREW, BH4X6(YELLOW)
19 FU5-9225-000 1 |SCREW, W/WASHER, M4X10(YELLOW)
20 FU5-9571-000 1 |SCREW, STEPPED M4X8(YELLOW)
21 FU6-1601-000 1 |BUSHING
22 FU6-1602-000 1 |[BUSHING
23 XZ9-0581-000 1 |CATCH,MAGNET
24 FU8-8139-000 1 |LABEL, OPERATOR NUMBER, C5
25 FU8-8140-000 1 |LABEL, OPERATOR NUMBER, C1
26 FU8-8141-000 1 |LABEL, UNIT INSERT CAUTION
27 FU8-8138-000 1 |LABEL, JAM CLEARING PROCESS
28 FLO-1894-000 1 |HINGE
29 FU9-2372-000 1 |SPRING, COMPRESSION
30 FU9-2393-000 2 |SPRING, COMPRESSION
31 WC2-5803-000 1 |swiTcH PS80
32 XA9-1331-000 6 |SCREW,MACH. TRUSS HEAD,M4X4
33 XA9-1386-000 15  |SCREW,RS,M3X8
34 XA9-1788-000 6  |SCREW, MACH.,TRUSS HEAD,M4X6
35 FU8-8209-000 1 |LABEL, JAM CLEARING CAUTION

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 105 INTERNAL COMPONENTS b

™ N 25
\tﬁ\@ .......... L.
¢ 2
I8 / :
/ ".l\ %y (PS140) |
0 15 TN, 8os)

—22
(PS141)\  (PS139)
(J8927) 5o (J8929)

\ (J8929)
é&f@ (J8927)
(J8984) (18928)

' / :
| 3w (PS143) 1
i 1s BN o)

4 / : AN 22
16 16 B - U
20 | e g D2 i
P\ (JB0ss) | (SwW21)(J7021) | Y >, (48932) :
P2 (SWIsUT020) by | -%sz (o8930) |
E W7021) (SW17)(J7022) ' (J8985) s931) '
: (J7020) : : H
17 022) i ettt 23

[ SR ; I~ 25 |
\\K@ / (PS39) | 3
%h SRS S 7 1)Y N
& 2 o

: @ : 2y [E
; / .\ - /(95146)5 &
: [je W (J8938) :
15 15/ i
| N
: (PS147)\  (PS145) !
; (J8935) 2o (J8979) !
AN , (J8979) :
»@fU} (J8935) i
(J8986) (Us938)
9 e e e e e eeeeeememmmam——at
| (SwW7)
@, | (48057)
=
e
@ B4
ﬁf\\ T
N
Q;.
P
&, | e : R - 5
~. i} // * P (JB0B1)\ (JT031)
N N\ P : 2, :
/ X ) | (J8165) 7 H
24 & a T | (J8024) ¢ i
“x‘r% : / 198057y (7108) |
/[ i P & E
1/ SN a\%@. ; U8125) ((18230)
"\I : 17 :
s e

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

FIGURE R
&KEY | PARTNUMBER | QTy DESCRIPTION SERIAL NUMBER
NO. N IREMARKS
K
105 NPN RF  [INTERNAL COMPONENTS 5
1 FB2-8094-020 2 |KNOB, 1
2 FC0-9677-000 1 |COVER, INNER, RIGHT LOWER
3 FC0-9849-000 1 |HOOK, LEVER, UPPER
4 FC0-9971-000 4 |PLATE, HINGE
5 FC8-8802-000 2 |BLOCK, PUSHING
6 FC9-4117-000 1 [PIN, POSITIONING
7 FE2-0194-010 1 |BLOCK, HANDLE ASSIST
8 FE3-6391-000 2 |COVER, GUIDE STOPPER
9 FMO0-1566-000 1 [INTERLOCK SWITCH UNIT SW7
10 FMO0-2751-000 1 |CABLE, RELAY
11 FMO0-2818-000 1 |CABLE, CASSETTE SIZE
12 FM1-D450-000 1 |SENSOR UNIT, ENVIRONMENT ENV1
13 FM3-9976-000 2 |GUIDE STOPPER ASSEMBLY
14 FU7-2352-000 2 |SPRING, COMPRESSION
15 FU9-2390-000 6  |SPRING, COMPRESSION
16 FU9-2424-000 9  |SPRING, COMPRESSION
17 VS1-7177-002 2 |CONNECTOR, SNAP TIGHT, BK
18 VS1-8412-007 1 |CONNECTOR, SNAP TIGHT, BL
19 VS1-8412-009 3 |CONNECTOR, SNAP TIGHT, BL
20 VS1-8412-015 1 |CONNECTOR, SNAP TIGHT, BL
21 WC2-5848-000 3 |SWITCH, DETECT PUSH SW15, SW17, SW21
PS139, PS140,
PS141, PS142,
22 WG8-5783-000 9  [IC,PHOTO-INTERRUPTER,LG248NL1A PS143, PS144,
PS145, PS146,
PS147
23 WG8-5848-000 1 |ic, PHOTO-INTERRUPTER PS39
24 XD9-0137-010 4  |RING,E
25 FMO0-1467-000 3 |CASSETTE SIZE SENSING ASSEMBLY

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 106 INTERNAL COMPONENTS 6

SEE FIGURE 770
\

\ b
N .
\\x. y
=L

@?’A - &

.@’f@

SEE FIGURE 195

/
SEE FIGURE 771

SEE FIGURE 300

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

FIGURE R
&KEY | PARTNUMBER | QTy DESCRIPTION SERIAL NUMBER
NO. N IREMARKS
K
106 NPN RF  [INTERNAL COMPONENTS 6
1 FC2-2121-000 3 |WASHER
2 FC8-4999-000 6  |ROLLER, RAIL
3 FE2-0063-010 3 |WIRE
4 FE3-6365-000 3 |PULLEY
5 FE4-0758-000 3 |SHEET, SILENCER SPONGE
6 FL3-7679-000 3 |PLATE, ROLLER SHAFT
7 FL3-9417-010 3 |ARM, ROLLER
8 FMO0-1511-000 1 |VERTICAL PIPE UNIT
9 FMO0-1512-000 1 |WASTE TONER FEED GEAR ASS'Y
10 FS$5-9162-020 3 |SCREW, STEPPED
11 FU9-2335-000 1 [SPRING, TENSION
12 FU9-2375-000 3 |SPRING, TENSION
13 XA9-0679-000 3 |SCREW, MACH., FLAT HEAD, M3X4
14 XA9-0961-000 3 |SCREW, W/WASHER, M4X10
15 XA9-0994-000 3 |SCREW, TP, M4X6
16 XD9-0134-000 3 |RING,E
17 XD9-0154-000 3 |WASHER, SHIM
18 XG9-0497-000 3 |BEARING, BALL, MR106ZZ,

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 107 MACHINE BOTTOM PLATE

SEE FIGURE 305

11
\

§ 12

—& : .'I |
! (J8068) . f /
: &“ _‘Jll .
wrozn) \ —
LA i
\\\§§\\\x/ : ,////

- @.
6 %__. 1 /
/ Q“ ’ﬁ?\/(Psas)

(J7027)

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

FIGURE R
&KEY | PARTNUMBER | QTy DESCRIPTION SERIAL NUMBER
NO. N IREMARKS
K
107 NPN RF  [MACHINE BOTTOM PLATE
1 FB4-1340-000 8  |SCREW,ALLEN HEAD,M8X10
2 FC5-2687-000 2 |PLATE, ADJUSTER MOUNTING
3 FC8-1832-010 1 |CROSSMEMBER, LEFT LOWER
4 FC8-6639-000 2 |ADJUSTER
5 FC9-3779-000 1 |FLAG, REVERSE V. PATH SENSOR
6 FC9-3836-000 1 |SPRING, TORSION
7 FE2-0718-000 1 |HOLDER, SERVICE BOOK
8 FM1-J255-000 4  |CASTER
9 FE4-0430-000 15  |SCREW, W/WASHER, M6
10 FL1-0535-000 1 |SHEET, GUIDE, LOWER
11 FM4-1397-000 1 |CABLE, RIGHT VERTICAL PATH, 3
12 VS1-8412-003 1 |CONNECTOR, SNAP TIGHT, BL
13 WG8-5848-000 1 [ic, PHOTO-INTERRUPTER PS35
14 XD9-0134-000 2 |RING,E
15 XZ9-0409-020 2 |CASTER
501 XD1-3100-805 8  |WASHER,SPRING

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 108 MACHINE REAR PLATE 1

SEE FIGURE 192

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

FIGURE R
&KEY | PARTNUMBER | QTy DESCRIPTION SERIAL NUMBER
NO. N IREMARKS
K
108 NPN RF  [MACHINE REAR PLATE 1
1 FC9-0447-000 1 |COVER, DC CONTROLLER
2 FC9-7493-000 1 |CROSSMEMBER, COVER, REAR LOWER
3 FC9-9342-000 1 |PLATE, GROUNDING
4 FC9-9343-000 1 |PLATE, GROUNDING
5 FE2-0179-010 2 |PLATE, GROUNDING
6 FK3-3986-000 1 |FAN FM22
7 FL3-8779-000 1 |FAN FM5
8 FMO0-0853-010 1 |HINGE
9 FMO0-0854-000 1 |PLATE, FIXING DUCT
10 FMO0-2926-000 1 |DRUMIT.B. DRIVER PCB ASS'Y
11 FM1-C966-000 1 1ST CORONA HIGH VOLTAGE PCB
12 XA9-1135-000 4 |SCREW,RS,M4X8
13 XA9-1386-000 2 |SCREW,RS,M3X8
14 XA9-1503-000 3 |SCREW, TAP, M3X6

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 109 MACHINE REAR PLATE 2

3 \ SEE FIGURE 620

SEE FIGURE 622
A

S, 10
Lita (J8010) 41
& &~ (/8011)
SEE FIGURE 251 = SEE FIGURE 270
\\ / \
W S s
N\ /J& SEE FIGURE 250 o

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

R
FIGURE
A SERIAL NUMBER
& KEY PART NUMBER QTY DESCRIPTION
N IREMARKS
NO.
K
109 NPN RF MACHINE REAR PLATE 2
1 FC0-9653-000 1 MOUNT, CONNECTOR
2 FC8-2791-000 1 RACK, SHUTTER
3 FC8-2792-000 1 SPRING, COMPRESSION
4 FC9-3670-000 1 STOPPER, SHUTTER RACK
5 FC9-3786-020 1 COVER, I.T.B. CABLE
6 FK3-4046-000 1 CONNECTOR
7 FM0-1503-000 2 CORONA TERMINAL UNIT, Y .M
8 FM1-C639-000 1 FLYWHEEL, 1
9 FM3-4981-000 1 CORONA TERMINAL UNIT, C
10 VS1-8412-019 1 CONNECTOR, SNAP TIGHT, BL
1" VS1-8412-021 1 CONNECTOR, SNAP TIGHT, BL
12 XF2-1607-040 1 BELT, TIMING

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 110 MACHINE REAR PLATE 3

A 17
Iy
W7515)_n 0|
2

?__./

(J8184)

SEE FIGI\.JRE 983

)
S (u7116)
(J7116) ™

€
&
< (J8100)
B ~
10 (U8023) & B
SO
\ (J1035) o&/
(J1222) ~E
(J3010) S .
o & ’\@ . 16
J ~ (J8048)\o° _ (48100)
(J3050) (e P (J8049) o
(J1415) 3545)
(J8205)
1 ;:J1331)
o g aresg~
RIS SN v \
14 &N\ 5 | (8122 9

13 (J8906)

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29
FIGURE R
&KEY | PARTNUMBER | QTy DESCRIPTION SERIAL NUMBER
NO. N IREMARKS
K
110 NPN RF  [MACHINE REAR PLATE 3
1 FC8-2250-000 1 |COVER, FIXING DRAWER, 1
2 FC8-2251-000 1 |COVER, FIXING DRAWER, 2
3 FK3-3986-000 1 |FAN FM18
4 FL2-8660-000 2 |PLATE, POSITION, FIXING/FEEDER
5 FL3-7770-000 1 |FAN FM4
6 FMO0-1507-000 1 |FIXING/FEEDER DRAWER ASSEMBLY
7 FMO0-2756-000 1 |CABLE, POD DECK LATTICE
8 FMO0-2771-000 1 |CABLE, MAIN FIXING DRAWER
9 FMO0-2867-000 1 |CABLE, DRAWER POWER SUPPLY
10 FMO0-2868-000 1 |CABLE, DRAWER SIGNAL
11 FMO0-4893-000 1 |MOUNT, 1ST TRNSFR. TERMINAL
12 FM4-1357-000 1 |CABLE, MAIN HEATER
13 FS$5-2964-000 6  |SPRING, COMPRESSION
14 FS$5-9758-020 6 |SCREW, STEPPED, M3
15 VS1-7177-003 1 |CONNECTOR, SNAP TIGHT, BK
16 VS1-8412-013 1 |CONNECTOR, SNAP TIGHT, BL
17 XA9-1035-000 1 |SCREW,M4x4
501 XD1-4200-402 1 [WASHER, TOOTHED LOCK, M4

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 111 MACHINE REAR PLATE 4

SEE FIGURE 262

/
SEE FIGURE 260

SEE FIGURE 261

, N
SEE FIGURE 911* %@/

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

R
FIGURE
A SERIAL NUMBER
& KEY PART NUMBER QTY DESCRIPTION
N IREMARKS
NO
K
111 NPN RF MACHINE REAR PLATE 4
1 FB2-8094-020 1 KNOB, 1

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 112 MACHINE REAR PLATE 5

(J1230) 5
/ 1232)

o (1227
%/( )

(J1235)

(J1268)"
(J8010)

. (J8011)

(J1240) -
S (J1224) P
(J1225) e

6 p
(J1261) :
J8041 ! ; )
(J8041) Y ) P 1
5 7 " (so20) ;
: 8 | I~ ea~J /U :
5 wsozr)| P \s ;
: [ W7231) | 5 :
: 3 ( ) 4 (J8oes) (J8019) i
: J7112 :
E (J3051) T s 5
(J3040) 5 :
/| (J1805)

=

(J8018)

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

R
FIGURE
A SERIAL NUMBER
& KEY PART NUMBER QTY DESCRIPTION
N IREMARKS
NO.
K
112 NPN RF MACHINE REAR PLATE 5
1 FMO0-2752-000 1 CABLE, SIGNAL MAIN
2 VS1-9269-038 1 CONNECTOR, WIRE TO WIRE, 38P
3 VS81-7177-003 3 CONNECTOR, SNAP TIGHT, BK
4 VS1-7177-004 1 CONNECTOR, SNAP TIGHT, BK
5 VS1-8412-003 1 CONNECTOR, SNAP TIGHT, BL
6 VS1-8412-007 1 CONNECTOR, SNAP TIGHT, BL
7 VS1-8412-009 1 CONNECTOR, SNAP TIGHT, BL
8 VS1-8412-015 3 CONNECTOR, SNAP TIGHT, BL
9 VS1-8412-029 1 CONNECTOR, SNAP TIGHT, BL

imagePRESS €850/C750/C650 Series (CUSA)



Canon

Figure 113 MACHINE REAR PLATE 6

[
N
iy \%““h
(46) N

““»v_.%\

(J8103)

(J8121)
L=
(JB0S560)

(J2400)

ag
(J104)

¥ (J8184) (J8239)

(J2648) (J1200)
- (J1263)

(J1900)

- (J8121)

. (J18550)

(.J:mn)K

L 1811)
(8209 1 5 (u1819)
(3021} 15 (1817

L (J1814)
(1855 5= (1815)

(J1850)
. (J1856)

imagePRESS €850/C750/C650 Series (CUSA)

2016-06-29



Canon

2016-06-29

R
FIGURE
A SERIAL NUMBER
& KEY PART NUMBER QTY DESCRIPTION
N IREMARKS
NO.
K
113 NPN RF MACHINE REAR PLATE 6
1 FK3-3803-000 1 CABLE, USB
2 FMO0-2753-000 1 CABLE, DC POWER SUPPLY MAIN
3 FM0-2855-000 1 CABLE, POWER

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 114 MACHINE REAR PLATE 7

T

; 10 & i :
e uaoss) 8 /i Uaeh
NN / | WT138) 5

(J7109) “‘“Q\ | >
6 2 ud (44012) , (J4011)

(J4103)
(J7128)ce

(J3530)

| 2408

: 48903
: (JBDSGO) (Jagsza) 7
: (J26433) i'l
(J1244)°L. v26432) \ "\, _ (J35713)
(J2643) (J1260) 55 (35711) (/ ) 35714)
sq (J2642) (J1246) (J3251) \ - (126434)

(J1010) (1267 (J8043) (‘m‘m) 2\ (J3925) AN (\Jaog4)
: 5. (J1243) (J8038) & Vo
' s (J1242) = | (J35?12) | (J8236)
(J8907) (J8093)
(J18550) ==
:  (48235) -

(J8059) |

- Al

: -0 (J7001) :

~ (J8116)

é Lo

i (J7009)
H .

1) (42633)

_ (-L (J2635)

L 14t6)

H il E
P 1a12) | - o E
b 1417 N “(J14280)
(J1409).___'\';§ &
oo [ ’(J?sz"f()J o9
D142 1) . E
P (1428) I | ((J80s1) g
- (J1426)

(J8122)

(J1450) &

L1813 4 (J1854)

(J1321) > (J8229)

(J8123) (J8228)

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

R
FIGURE
A SERIAL NUMBER
& KEY PART NUMBER QTY DESCRIPTION
N IREMARKS
NO
K
114 NPN RF MACHINE REAR PLATE 7
1 FMO0-2747-000 1 CABLE, PAPER PICK-UP DECURLER
2 FMO0-2754-000 1 CABLE, SIGNAL, UPPER
3 FM0-2819-000 1 CABLE, PAPER PICK-UP, RIGHT
4 FMO0-2842-000 1 CABLE, SIGNAL, RIGHT
5 VS1-7177-002 1 CONNECTOR, SNAP TIGHT, BK
6 VS1-7177-003 1 CONNECTOR, SNAP TIGHT, BK
7 VS1-7177-004 1 CONNECTOR, SNAP TIGHT, BK
8 VS1-8412-003 1 CONNECTOR, SNAP TIGHT, BL
9 VS1-8412-021 1 CONNECTOR, SNAP TIGHT, BL
10 VS1-8412-027 1 CONNECTOR, SNAP TIGHT, BL

imagePRESS €850/C750/C650 Series (CUSA)



Canon

Figure 115

(J8126)

(J8108) ‘\
N

MACHINE REAR PLATE 8

=
(J5601)
(J3000)7
(J50) T

(J40)

(J8187)
1=

| (2204)
“(J2201)

(J8118) |.3(Ja130) g

| (41405

(J7003) &

(1219)

g
(J8064) 8/
(J8066)

Vi
/!

(J8070)

(J1226) [}
(J1251) 7
(J1252) &>
(J1212) 0
(J1223) [

)@&\ N\ 2
(J1430) \ . P
| (J8104
(J14086) K (J8984) 5 )
(J1414) 7 (JBSOB)::?%; (J8902)
(J1407) % 5;"'-—-_4
(J1400) Q\ (5633)
(J1404)
w1470)§ (J8934)
/ 10 i
(J1810) 2%_* (ch:sz; i
| o — :
(JB05S) 3%\; (J80B0)
a7 ;
\\ (J8227) H
6 H
(J8223) :

imagePRESS €850/C750/C650 Series (CUSA)

2016-06-29



Canon

2016-06-29

R
FIGURE
A SERIAL NUMBER
& KEY PART NUMBER QTY DESCRIPTION
N IREMARKS
NO.
K
115 NPN RF MACHINE REAR PLATE 8
1 FM0-2750-000 1 CABLE, CASSETTE DRUM HEATER
2 FM0-2770-000 1 CABLE, PAPER PICK-UP, LOWER
3 FM0-4967-000 1 SCANNER MAIN CABLE ASSEMBLY
4 VS1-7177-003 1 CONNECTOR, SNAP TIGHT, BK
5 VS1-7177-004 1 CONNECTOR, SNAP TIGHT, BK
6 VS1-7177-009 1 CONNECTOR, WIRE TO WIRE, 9P
7 VS81-7177-012 1 CONNECTOR, SNAP TIGHT, BK
8 VS1-8412-009 4 CONNECTOR, SNAP TIGHT, BL
9 VS1-8412-013 1 CONNECTOR, SNAP TIGHT, BL
10 VS1-8412-015 1 CONNECTOR, SNAP TIGHT, BL
1" VS1-8412-019 1 CONNECTOR, SNAP TIGHT, BL
12 VS1-8412-029 1 CONNECTOR, SNAP TIGHT, BL

imagePRESS €850/C750/C650 Series (CUSA)



2016-06-29

Canon

VERTICAL PATH DOOR ASSEMBLY

Figure 117

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

R
FIGURE
A SERIAL NUMBER
& KEY PART NUMBER QTY DESCRIPTION
N IREMARKS
NO.
K
117 FMO0-1355-000 1 VERTICAL PATH DOOR ASSEMBLY
1 FE8-2440-000 6 BUSHING
2 FC8-2607-000 6 ROLLER, DRIVEN
3 FC8-2608-010 3 SHAFT, ROLLER
4 FLO0-1929-000 1 COVER, RIGHT
5 FL3-7771-000 2 HINGE
6 FM1-C655-000 1 HANDLE ASSEMBLY
7 FU5-1453-000 1 BUSHING
8 FU8-8195-000 1 LABEL, OPERATOR NUMBER, A1
9 FU9-2415-000 6 SPRING, TENSION
10 XA9-1386-000 4 SCREW,RS,M3X8
1" XD9-0136-000 2 RING, E

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 118 (1/2)REVERSE DEL IVERY DOOR ASSEMBLY

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 118 (2/2)REVERSE DEL IVERY DOOR ASSEMBLY

(PS33) M
(J7025)

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

FIGURE R
&KEY | PARTNUMBER | QTy DESCRIPTION SERIAL NUMBER
NO. N IREMARKS
K
118 FMO0-1589-030 1 |REVERSE DELIVERY DOOR ASSEMBLY
1 FC0-8727-000 1 |ARM, ROLLER ESTRANGEMENT, REAR
2 FC9-4094-010 2 |ROLLER, REVERSE DRIVEN
3 FC0-9866-010 8  |RIB, REVERSE GUIDE
4 FC0-9932-000 1 |LEVER, DOOR
5 FC0-9933-000 1 |ROLLER, OUTER DELIVERY DRIVE
6 FC0-9940-000 1 |ROLLER, REVERSE DRIVE
7 FC6-4009-000 1 |ELIMINATOR,STATIC CHARGE
8 FC8-2576-000 1 |ROLLER, ESTRANGEMENT FOLLOWER
9 FC8-2597-000 1 |ARM,ROLLER ESTRANGEMENT,FRONT
10 FC8-2606-000 1 |ROLLER, SIDE END
11 FC8-2623-000 2 |ARM, HANDLE
12 XG9-0779-000 4 |BEARING, BALL, 688ZZNR D41
13 FE3-6340-000 1 |ROLLER,OUTER DELIVERY FOLLOWER
14 FK2-8560-000 1 |PHOTO-SENSOR, KUAQ095C PS33
15 FK3-2593-000 3 |FAN FM49, FM50, FM51
16 FM0-2824-000 1 |CABLE, EXHAUST FAN CONNECTING
17 FM0-2825-000 1 |CABLE, EXHAUST FAN
18 FMO0-4889-000 1 |INTERNAL GUIDE ASSEMBLY
19 FM1-C646-000 1 |REVERSE FLAPPER UNIT
20 FM1-C705-000 1 |[EXHAUST FAN COVER ASS'Y
21 FS$1-1569-000 2 |BUSHING
22 FU5-1442-000 2 |BUSHING
23 FU5-1453-000 2 |BUSHING
24 FU5-2139-040 2 |SPRING, TENSION
25 FU6-0029-000 1 |GEAR, 18T
26 FU6-0092-000 2 |GEAR, 21T
27 FU6-0152-000 2 |GEAR, 17T
28 FU6-1190-000 4  |BUSHING
29 FU8-2355-000 2 |SPRING, TENSION
30 FU8-8170-000 1 |LABEL, OPERATOR NUMBER, B4
31 FU9-2363-000 1 [SPRING, TENSION
32 FU9-2364-000 4 |SPRING, TENSION
33 FU9-2365-000 1 |SPRING, TORSION
34 RB2-0493-000 15 |ROLLER, PAPER SENSOR
35 VS1-7177-003 3 |CONNECTOR, SNAP TIGHT, BK
36 VS1-7177-009 1 |CONNECTOR, WIRE TO WIRE, 9P
37 XA9-1386-000 15  |SCREW,RS,M3X8
38 XD9-0134-000 5 |RING,E
39 XD9-0136-000 9 |RING,E
40 XD9-0137-010 1 [RING,E
41 XD9-0288-000 4 |PIN, DOWEL
42 XD9-0289-000 1 |PIN, PARALLEL
43 FE8-2440-000 4  |BUSHING

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 119 FRONT INNER DOOR ASSEMBLY

u712) |

7 (8917)
v y, < (48919)
(J7156)
P 5 2 (J8918) 10 -7
?‘b: NS (J7158) 5
[ 1 e (89200 10 /
1

2 ya !
~dme
I ANy /
Y[ 11 %K\é
&

(FM43)
(18919

& (J7158)
=/ 8

S (FM41)
(48920) _,

i) < ‘\6
@

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

R
FIGURE
A SERIAL NUMBER
& KEY PART NUMBER QTY DESCRIPTION
N IREMARKS
NO.
K
119 FMO0-1349-000 1 FRONT INNER DOOR ASSEMBLY
1 FC0-2338-000 1 SPRING, GROUNDING
2 FC5-2715-000 3 RING, RETAINING
3 FC8-1998-000 2 RAIL, CARTRIDGE GUIDE
4 FC9-3773-000 1 HINGE
5 FE3-6353-000 1 HINGE, TORQUE, REAR
6 FK3-3986-000 3 FAN FM41, FM42, FM43
7 FM0-1350-000 1 HOOK SHAFT UNIT
8 FMO0-1351-000 4 DEV. STIRRING MOTOR ASS'Y M26, M27, M28, M29
9 FMO0-1490-000 1 DRAWER CABLE UNIT
10 VS1-7177-003 3 CONNECTOR, SNAP TIGHT, BK
1" XA9-1386-000 15 SCREW,RS,M3X8

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 140C (1/2)POWER CORD TERMINAL ASSEMBLY (208V)

NOTE : This assembly includes the assemblies shown in Figure 962 and 964

SEE FIGURE 962* :
5 5'

Z A '

& el (J8126) :
P Fou o~ a i

(J814)
(Jsos)
(J808) [T
(J805) 72
(J823)
(J813) 3

(J810)

(J2200) |
ol :

(J820) A | (J681) |

s S
i S i
............................................ e
6
\ 2
. VA .
L 7 >
P s //
P 7 (41809) E SEE FIGURE 964*) -
[W1812) ' h ;
(J8005) P
: (J691)
: (CNS1) !
; 0 5
o = \/ﬁ 2 31 (swiz) :
{ )/q\ o 41‘“\_\.3?_. H
5 &\ T—.
: 7 (SW13)

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 140C (2/2)POWER CORD TERMINAL ASSEMBLY (208V)

NOTE : This assembly includes the assemblies shown in Figure 962 and 964

T <,

~(ELBY)

12

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

FIGURE R
&KEY | PARTNUMBER | QTy DESCRIPTION SERIAL NUMBER
NO. N IREMARKS
K

140C FMO0-4929-000 1 |POWER CORD TERMINAL ASSEMBLY 208V SEE NOTE
1 FL3-9168-000 1 |CcOVER, PLUG
2 FMO0-1529-000 1 |AC DRIVER ASSEMBLY
3 FM0-2746-000 1 [CABLE, AC MAIN
4 FMO0-2844-000 1 |CABLE, AC PCB ASS'Y CONNECTING
5 FM4-1347-000 1 |CABLE, HEATER AC
6 FMO0-1531-000 1 |HEATER POWER SUPPLY ASSEMBLY
7 FC6-8737-000 1 |PLATE, GROUNDING
8 FK3-1998-000 1 |ALL NIGHT POWER SUPPLY PCB
9 FMO0-2846-000 1 |CABLE, ALL-NIGHT & DRUM HEATER
10 VS1-8412-009 1 |CONNECTOR, SNAP TIGHT, BL
11 WC1-5179-000 2 |SWITCH,TOGGLE SW12, SW13
12 FK2-0014-000 1 |BREAKER, ELECTRIC LEAKAGE ELB1
13 FM0-2862-000 1 |CABLE, INLET IL1
14 FM4-1343-000 1 |CABLE, BREAKER 1
15 FK3-3988-000 1 |CORD, POWER SUPPLY

501 XD1-4200-402 1 |[WASHER, TOOTHED LOCK, M4

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 140D (1/2)POWER CORD TERMINAL ASSEMBLY (230V)

NOTE : This assembly includes the assemblies shown in Figure 962 and 964

SEE FIGURE 962* :
5 5'

Z A '

& el (J8126) :
P Fou o~ a i

(J814)
(Jsos)
(J808) [T
(J805) 72
(J823)
(J813) 3

(J810)

(J2200) |
ol :

(J820) A | (J681) |

s S
i S i
............................................ e
6
\ 2
. VA .
L 7 >
P s //
P 7 (41809) E SEE FIGURE 964*) -
[W1812) ' h ;
(J8005) P
: (J691)
: (CNS1) !
; 0 5
o = \/ﬁ 2 31 (swiz) :
{ )/q\ o 41‘“\_\.3?_. H
5 &\ T—.
: 7 (SW13)

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 140D (2/2)POWER CORD TERMINAL ASSEMBLY (230V)

NOTE : This assembly includes the assemblies shown in Figure 962 and 964

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

FIGURE R
&KEY | PARTNUMBER | QTy DESCRIPTION SERIAL NUMBER
NO. N IREMARKS
K

140D FMO0-4930-000 1 |POWER CORD TERMINAL ASSEMBLY 230V SEE NOTE
1 FL0-1865-000 1 |CcOVER, PLUG
2 FMO0-4969-000 1 |AC DRIVER ASSEMBLY
3 FM0-2746-000 1 [CABLE, AC MAIN
4 FMO0-2844-000 1 |CABLE, AC PCB ASS'Y CONNECTING
5 FM4-1347-000 1 |CABLE, HEATER AC
6 FMO0-1531-000 1 |HEATER POWER SUPPLY ASSEMBLY
7 FC6-8737-000 1 |PLATE, GROUNDING
8 FK3-1998-000 1 |ALL NIGHT POWER SUPPLY PCB
9 FMO0-2846-000 1 |CABLE, ALL-NIGHT & DRUM HEATER
10 VS1-8412-009 1 |CONNECTOR, SNAP TIGHT, BL
11 WC1-5179-000 2 |SWITCH,TOGGLE SW12, SW13
12 FH7-7626-000 2 |BREAKERELECTRIC LEAKAGE ELB1, ELB2
13 FM0-2862-000 2 |CABLE, INLET IL2, IL3
14 FM4-1343-000 1 |CABLE, BREAKER 1
15 FM4-1344-000 1 |CABLE, BREAKER 2
16 FK3-2289-000 2 |CORD, POWER, 230V

501 XD1-4200-402 2 |WASHER, TOOTHED LOCK, M4

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 191 DEV. COOLING EXHAUST FAN ASS’Y

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

R
FIGURE
A SERIAL NUMBER
& KEY PART NUMBER QTY DESCRIPTION
N IREMARKS
NO
K
191 FMO0-1452-000 1 DEV. COOLING EXHAUST FAN ASS'Y
1 FL3-9448-000 1 FAN FM40

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 192 FIXING EXHAUST FAN ASSEMBLY

4
o
“\\(JSQOS)

S

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

R
FIGURE
A SERIAL NUMBER
& KEY PART NUMBER QTY DESCRIPTION
N IREMARKS
NO.
K
192 FMO0-1558-000 1 FIXING EXHAUST FAN ASSEMBLY
1 FLO-2776-000 2 SCREW, STEPPED, M3
2 FL3-7767-000 1 FAN FM6
3 VS1-7177-004 1 CONNECTOR, SNAP TIGHT, BK

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 193 PRIMARY CORONA EXHAUST ASS’Y

(FM3)
{7111)

\ /ﬂ
b . -
ST a@ R

N,
)

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

R
FIGURE
A SERIAL NUMBER
& KEY PART NUMBER QTY DESCRIPTION
N IREMARKS
NO.
K
193 FMO0-1494-000 1 PRIMARY CORONA EXHAUST ASS'Y
1 FL3-7770-000 1 FAN FM3
2 VS81-7177-003 1 CONNECTOR, SNAP TIGHT, BK

imagePRESS €850/C750/C650 Series (CUSA)



Canon

Figure 194 PAPER COOLING ASSEMBLY, UPPER

\ (SL10)
<4 (J8923)

— 4

- TG (PS13T)
/ ‘. 2 (J890T7)
//’// R

6

imagePRESS €850/C750/C650 Series (CUSA)

2016-06-29



Canon

2016-06-29

R
FIGURE
A SERIAL NUMBER
& KEY PART NUMBER QTY DESCRIPTION
N IREMARKS
NO.
K
194 NPN RF PAPER COOLING ASSEMBLY, UPPER
1 FC0-9656-000 1 CUSHION, FLAPPER
2 FC0-9658-000 1 FLAPPER
3 FK4-1610-000 1 FAN FM47
4 FMO0-1611-000 1 SOLENOID UNIT SL10
5 FU9-2359-000 1 SPRING, TENSION
6 WG8-5848-000 1 IC, PHOTO-INTERRUPTER PS137
7 XA9-1659-000 2 SCREW,M3X4

imagePRESS €850/C750/C650 Series (CUSA)



Canon

Figure 195

PAPER COOL ING ASSEMBLY, LOWER

@

\\
o
- (

.’. 7 5 Tl 3
. ~d ._J'lflf
< (48936) /1
™~ 74 (8933
- \“‘&a -~
6{;/ 5 (ps138)
> | (J8936)
AN
" \\.\.\ 5 6
o .

imagePRESS €850/C750/C650 Series (CUSA)

2016-06-29



Canon

2016-06-29

R
FIGURE
A SERIAL NUMBER
& KEY PART NUMBER QTY DESCRIPTION
N IREMARKS
NO.
K
195 NPN RF PAPER COOLING ASSEMBLY, LOWER
1 FE2-0092-010 1 FLAG, WASTE TONER SHUTTER
2 FLO0-1248-000 1 FAN FM48
3 FM0-2870-000 1 CABLE, SHUTTER SENSOR
4 FU5-1457-000 1 BUSHING
5 FU9-2409-000 1 SPRING, TORSION
6 WG8-5848-000 1 IC, PHOTO-INTERRUPTER PS138
7 XD9-0136-000 1 RING, E

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 250 DRUM DRIVE ASSEMBLY, COLOR
.///,:/
/-"f;»/-; - (J7316)
e d W7317)  (J7314)
e (7315)  (J7312)
o (J??JS)

""(M21) (J7300)

(J7300) 2
(J7302)
(J7304)
P
- ,/"
e 4
\.“"\//
o (J8019)
TS (48020)
(J8021)

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

R
FIGURE
A SERIAL NUMBER
& KEY PART NUMBER QTY DESCRIPTION
N IREMARKS
NO.
K
250 FMO0-1344-000 1 DRUM DRIVE ASSEMBLY, COLOR
1 FK4-1837-000 1 MOTOR, DC BRUSHLESS M21, M23, M25
2 FM0-2802-000 1 CABLE, DRUM DRIVE UNIT, COLOR

imagePRESS €850/C750/C650 Series (CUSA)



Canon

Figure 251

DRUM DRIVE ASSEMBLY, BLACK

-0

-2 :

s :

- I

o' d s

e s

- 5

e :

e :

/,/'”/,,/’// i

/_/" 7 imageRANMNER

A ADVANCE C7500 Series

imagePRESS i
C800/C700/C600/CB0 Seires :

U731y

Y

TU7306)

s (J1908)
\ |
\ :
\_‘ :

3 i

imagePRESS €850/C750/C650 Series (CUSA)

2016-06-29

)
T
ay
Q7
\\
A

NOT SERVICE PART



Canon

2016-06-29

R
FIGURE
A SERIAL NUMBER
& KEY PART NUMBER QTY DESCRIPTION
N IREMARKS
NO.
K
251 NPN RF DRUM DRIVE ASSEMBLY, BLACK
1 FMO0-1343-010 1 DRUM DRIVE ASSEMBLY, BLACK
2 FK3-3982-000 1 MOTOR, DC BRUSHLESS M19
3 FM0-2801-000 1 CABLE, DRUM DRIVE UNIT, BLACK

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 260 VERTICAL PATH DRIVE ASS™Y, 1

(M39)
A . (J7009)
(.17009) '

’/.\

1

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

R
FIGURE
A SERIAL NUMBER
& KEY PART NUMBER QTY DESCRIPTION
N IREMARKS
NO.
K
FMO0-1444-000 1 VERTICAL PATH DRIVE ASS'Y, 1
1 FK2-7675-000 1 MOTOR, STEPPING, DC
2 FM0-2841-000 1 CABLE, MOTOR CONNECTING
3 FS1-1508-000 2 BUSHING
4 FU3-0277-000 1 GEAR, 16T
5 FU6-3398-000 1 PULLEY, 22T
6 VS1-7177-005 1 CONNECTOR, SNAP TIGHT, BK
7 XD9-0136-000 4 RING, E
8 XD9-0288-000 2 PIN, DOWEL
9 XF2-1606-940 1 BELT, TIMING
10 XG9-0706-000 1 BEARING, BALL, MR126ZZ-1

imagePRESS €850/C750/C650 Series (CUSA)




Canon 2016-06-29

Figure 261 VERTICAL PATH DRIVE ASS'Y, 2

imagePRESS
CBOO.FC?OOICSOD.-‘CSO Series

2 (MBT)
(J7527)
Y

S W

W7s27) _

£ Rz
L (J7527 [ P\ =
e d, QT A

imageRUNNER ADVANCE C7500 Series

2 (M39) (M40)
\ (J7527) (J7525)

wrs2ny |

1
(J?szs)[;v‘ : /

e i
(J7527) H f*‘:} = ﬂ
i (J7525) < NS

P S

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

R
FIGURE
A SERIAL NUMBER
& KEY PART NUMBER QTY DESCRIPTION
N /IREMARKS
NO
K
261 FMO0-1445-000 1 VERTICAL PATH DRIVE ASS'Y, 2
imagePRESS
C800/C700/C600/C60
Series M67
1 FK2-7675-000 1 MOTOR, STEPPING, DC )
imageRUNNER
ADVANCE C7500
Series M39,M40
2 FM0-2841-000 1 CABLE, MOTOR CONNECTING
3 FS1-1508-000 4 BUSHING
4 FU3-0277-000 2 GEAR, 16T
5 FU6-3398-000 3 PULLEY, 22T
6 VS1-7177-005 1 CONNECTOR, SNAP TIGHT, BK
7 XD9-0136-000 9 RING, E
8 XD9-0288-000 5 PIN, DOWEL
9 XF2-1611-840 2 BELT, TIMING
10 XG9-0706-000 2 BEARING, BALL, MR126ZZ-1

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 262 PRE-REG. DRIVE ASSEMBLY

(J7001) <,

(J7001) &2

S

<
“ “‘\\/*TJ
o
P
4
PN / (M36)
=\ (J7001)

2

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

R
FIGURE
A SERIAL NUMBER
& KEY PART NUMBER QTY DESCRIPTION
N IREMARKS
NO.
K
262 FMO0-1356-000 1 PRE-REG. DRIVE ASSEMBLY
1 FC0-9968-000 1 COUPLING, REGISTRATION DRIVE
2 FK3-3207-000 1 MOTOR, STEPPING, DC M36
3 FM0-2820-000 1 CABLE, MOTOR CONNECTING, 3
4 FU6-3054-000 1 PULLEY
5 FU9-2402-000 1 SPRING, COMPRESSION
6 XD9-0134-000 1 RING, E
7 XD9-0136-000 3 RING, E
8 XF2-1606-660 1 BELT, TIMING
9 XG9-0707-000 2 BEARING, BALL, MF126ZZ-1
501 XD1-1108-235 1 WASHER,COP
502 XD3-2200-122 1 PIN, DOWEL

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 270 DEVELOPING DRIVE ASS™Y, COLOR

(M24) .
U7837) i

\ !}ﬁ*

(J7535)

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

FIGURE R
&KEY | PARTNUMBER | QTy DESCRIPTION SERIAL NUMBER
NO. N IREMARKS
K
270 FMO0-1342-000 1 |DEVELOPING DRIVE ASS'Y, COLOR
1 FC8-1933-000 6  |FLANGE
2 FK2-7897-000 3 |MOTOR,DC M20, M22, M24
3 FL3-7321-000 3 |SLEEVE DRIVE UNIT
4 FMO0-2804-000 1 |CABLE, DEV. DRIVE MOTOR, COLOR
5 FU6-3385-000 3 |PULLEY, 22T
6 FU7-0999-000 3 |GEAR, 25T/50T
7 FU9-2254-000 3 |SPRING, COMPRESSION
8 VS1-8412-023 1 |CONNECTOR, SNAP TIGHT, BL
9 XD9-0136-000 9 |RING,E
10 XD9-0137-010 3 |RING,E
11 XD9-0288-000 3 |PIN, DOWEL
12 XF2-1607-240 3 |BELT, TIMING
13 XG9-0594-000 6  |BEARING, BALL, MF1267Z
501 XD1-1106-222 3 |WASHER,COP

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 271 DEVELOPING DRIVE ASS"Y, BLACK

(J7538)

(J1877)

\%‘(%8041 )

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

FIGURE R
&KEY | PARTNUMBER | QTy DESCRIPTION SERIAL NUMBER
NO. N IREMARKS
K
271 FM1-C640-000 1 |DEVELOPING DRIVE ASS'Y, BLACK
1 FC6-1368-000 1 |coupLING
2 FC8-1933-000 1 |[FLANGE
3 FE3-6515-000 1 |GEAR, 20T
4 FK2-7897-000 2 |MOTOR,DC M18, M30
5 FMO0-2805-000 1 |CABLE, DEV. DRIVE MOTOR, BLACK
6 FU6-0261-000 1 |GEAR, 27T
7 FU6-0603-000 1 |GEAR, 30T
8 FU7-0999-000 1 |GEAR, 25T/50T
9 FU7-2343-000 1 |SPRING, COMPRESSION
10 FU7-2388-000 1 |SPRING, COMPRESSION
11 FU8-0051-000 1 |GEAR, 49T/21T
12 FU8-0090-000 1 |GEAR, 49T/21T
13 FU8-8004-000 1 |LABEL, HOPPER MOUNTING, BLACK
14 XD9-0134-000 1 [RING,E
15 XD9-0136-000 1 [RING,E
16 XD9-0137-010 8  |RING,E
17 XD9-0289-000 1 |PIN, PARALLEL
18 XG9-0737-000 2 |BUSHING
501 XD1-1108-215 1 |WASHER,COP

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 272 2ND TRNS. EST. DRIVE ASS'Y

\ P
L ;7 (M3
C{’/-. \ ) _ﬂ_/ ( )

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

R
FIGURE
A SERIAL NUMBER
& KEY PART NUMBER QTY DESCRIPTION
N IREMARKS
NO.
K
272 FMO0-1534-000 1 2ND TRNS. EST. DRIVE ASS'Y
1 FM1-C661-000 1 MOTOR, STEPPING, DC M31
2 FU6-0678-000 1 GEAR, 24T
3 FU8-0025-000 1 GEAR, 36T/16T
4 XD9-0136-000 1 RING, E

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 273 WASTE TONER DRIVE ASSEMBLY

oy
el
Tl {5\\
4 1 }?\w =
13 N\ A\ NN
{ N i\l IR
| Jr6 17 K \@; ///Q
. %ﬁ\ &\\ ) -
G‘l/;‘ = &) \}”;/ P
@ »;?/ e //
/\\ < / ///
- A AN /
e ™~ i LS
-~ 14 Q00 N
R NUNEaINY 2 6
[ 2 Q7 [ NG
& ~8 ,»‘59// o . —
(SW10)
................ \“\\
\ N
S T .
11 ~ ~
"""""" f@g;% ~
VT h _,.// \\\‘
— @f’”f\
16 / A
| el
L 10 \\
/
i p \\\
/(@
f Y P
® .:i! || \/' \‘“\
1 I '.I‘
15

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

FIGURE R
&KEY | PARTNUMBER | QTy DESCRIPTION SERIAL NUMBER
NO. N IREMARKS
K
273 FM1-C725-000 1 |WASTE TONER DRIVE ASSEMBLY
1 FC9-4116-000 1 |cAam
2 FC9-4118-000 1 |HOLDER, SPRING
3 FM0-2872-000 1 |CABLE, WASTE TONER SWITCH SW10
4 FM4-3890-000 1 |WASTE TONER WORM GEAR ASSEMBLY
5 FU5-3666-000 1 [PULLEY, 19T
6 FU6-1184-000 2 |BUSHING
7 FU8-0069-000 1 |GEAR, 35T
8 FU8-0081-000 1 |GEAR, 26T
9 FU8-2369-000 1 |SPRING, COMPRESSION
10 VS1-7177-003 1 |CONNECTOR, SNAP TIGHT, BK
11 XA9-0944-000 1 |SCREW,STEPPED,M2
12 XD9-0136-000 1 |[RINGE
13 XD9-0137-010 4  |RING,E
14 XD9-0219-000 1 [PIN, DOWEL
15 XD9-0292-000 1 |PIN, PARALLEL
16 XD9-0329-000 1 [PIN, DOWEL
17 XG9-0508-000 2 |BEARING, BALL, F6882Z

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 300 CASSETTE ASSEMBLY

NOTE : Several kinds of labels are attached on the board for the parts of Key No. 50 and 51.

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

FIGURE R
&KEY | PARTNUMBER | QTy DESCRIPTION SERIAL NUMBER
NO. N IREMARKS
K
300 FM1-D448-000 1 |CASSETTE ASSEMBLY
1 FC8-1205-000 3 |PAD, PAPER PICK-UP HOLDER
2 FC8-2462-000 1 |KNOB, PAPER SIDE END
3 FC8-2463-000 2 |STOPPER
4 FC8-2464-000 1 |PLATE, cLICK
5 FC8-4990-000 2 |GEAR, 14T
6 FC8-5262-000 2 |BLOCK, PAPER SIDE END, LARGE
7 FC9-0127-000 2 |PLATE, COVER MOUNTING, L
8 FC9-0128-000 2 |PLATE, COVER MOUNTING, R
9 FC9-3831-000 1 |PIN, SIZE DETECT
10 FC9-7171-000 1 |SHEET, SEPARATION
11 FC9-7259-000 1 |ARM, LOCK, A
12 FC9-7260-000 1 |ARM,LOCK, B
13 FE2-0025-010 1 |HOLDER, MEDIA PLATE
14 FE2-0026-010 1 |PLATE, FREE STOP
15 FE2-0027-010 2 |SPRING, TORSION
16 FE2-0029-010 1 |LINK, BACK END DETECT
17 FE2-0182-010 1 |RACK, LEFT
18 FE2-0579-000 1 [LEVER
19 FE8-2070-000 1 |COVER, SIDE LOCK
20 FE3-6350-000 3 |ROLLER, CASSETTE SWING
21 FE3-6354-000 1 |GEAR, 14T
22 FE3-6355-000 1 |LEVER, DETECT, U
23 FE3-6356-000 1 |LEVER, DETECT,L
24 FE3-6357-000 1 |PLATE, LINK
25 FE3-6358-000 1 |FLAPPER
26 FE3-6359-000 2 |RACK, PAPER SIDE END
27 FE3-6360-000 1 |COVER, CASSETTE, FRONT
28 FE3-6361-000 1 [LEVER
29 FE3-6362-000 1 |SUPPORT, LEVER
30 FE3-6363-000 1 |LINK, HOOK SLIDE
31 FE3-6364-010 1 |LNK
32 FE3-6366-000 1 |SPRING, GROUNDING
33 FE3-8153-000 2 |WASHER
34 FL3-7685-000 1 |PLATE, LIFTING
35 FMO0-1415-000 1 |SIDE END PLATE ASSEMBLY, FRONT
36 FMO0-1416-000 1 |SIDE END PLATE ASSEMBLY, REAR
37 FMO0-1417-010 1 |BACK END LIMIT PLATE ASSEMBLY
38 FM0-1418-010 1 |CST.LOCK ASSEMBLY
39 FM1-C666-010 1 |GUIDE, CASSETTE
40 FM3-8911-000 1 |BLOCK, PAPER SIDE END, SMALL
41 FS5-6945-000 4  |COLLAR, REGISTRATION MULTI
42 XD9-0359-000 1 |PIN, PARALLEL
43 FU7-2326-000 2 |SPRING, COMPRESSION

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

R
FIGURE
A SERIAL NUMBER
& KEY PART NUMBER QTY DESCRIPTION
N IREMARKS
NO.
K
44 FU7-2327-000 1 SPRING, COMPRESSION
45 FU7-2328-000 2 SPRING, COMPRESSION
46 FU7-2513-000 1 SPRING, COMPRESSION
47 FU7-2514-000 2 SPRING, COMPRESSION
48 FU7-2518-000 1 SPRING, COMPRESSION
49 FE4-0765-010 1 DAMPER UNIT
50 FU8-8212-000 1 LABEL, CASSETTE BODY SEE NOTE
51 FU8-8213-000 1 LABEL, CASSETTE COVER, FRONT SEE NOTE
52 FU9-2418-000 1 SPRING, TENSION
53 XA9-0807-000 2 SCREW, W/SEAL, M3X6
54 XA9-1523-000 10 SCREW, B, M4X8
55 XD9-0135-000 2 RING, E
56 XD9-0290-000 2 PIN, PARALLEL
57 FE4-0787-000 1 SHEET, STOPPER

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 305 CASSETTE HEATER ASSEMBLY

501

(J81 30) (H6) ,/ :
ol \ .

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

R
FIGURE
A SERIAL NUMBER
& KEY PART NUMBER QTY DESCRIPTION
N IREMARKS
NO
K
305 NPN RF CASSETTE HEATER ASSEMBLY
1 FE2-0010-020 1 MOUNT, CASSETTE HEATER
2 FMO0-4834-000 1 CASSETTE HEATER ASSEMBLY H6
3 FUG6-8647-000 1 LABEL, HIGH TMP. CAUTION
4 WT2-5694-000 1 CLIP CLAMP, WIRE
501 XB6-7300-405 1 SCREW,flanged pan head, M3x4, ZC3

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 310 PAPER PICK-UP ASSEMBLY
A\Q\
S 6
\;l’
“ e oy
23 %j\ (PSa3)(17082) Ny
\ - e 22—y 2PS49;(J7054) ~q P B g
(PS42)(J7057) PS59)(J7042) %\ /
(PS46)(17045) o (PSB4)UT043) 6./
g \ (PS67)(J7051) 56 T % s ¢
e N
§M45}EJ?053§ S
57— o
Sy 56
£ ‘
50
/ (PS51)(J7056)
4 i
’;g ( ) )x@
(SL13)(J7999)
(SL14)(J7997)
(SL15)(J7998)

L7 (JT060)J2633 :
7 54 (J?530§J2635§ 55
Il \Q7525)(J2633V(J?058)E
<7 (J7059) 7 (J7046)
: (J7081) & | > (7052) ¢
{ (J7999f ) - S

H(J7997) =7 ¢
i7998)/ S WTOSTIN % :
53 (47089 (17053) (7058) (17043)
(J7048) !
. (J7049) (J7050) |

(PS41)(J7055) |

3
PS45)(J7043 >
%pw%fno.;g}@// )
%\

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

FIGURE R
&KEY | PARTNUMBER | QTy DESCRIPTION SERIAL NUMBER
NO. N IREMARKS
K
310 FMO0-1443-000 1 |PAPER PICK-UP ASSEMBLY
1 FC0-2118-010 3 |DAMPER
2 FC0-9423-000 1 |HOLDER, ESTRANGEMENT
3 FC0-9424-000 1 |ARM, ROLLER
4 FC0-9425-000 1 |FLAG, SENSOR
5 FC0-9434-000 1 |ARM, PAPER PICK-UP RELEASE
6 FC0-9438-000 1 |ROLLER, VERTICAL PATH
7 FC0-9443-000 1 |GUIDE, PAPER PICK-UP
8 FC0-9445-000 1 |UMITTER, TORQUE
9 FC0-9450-000 1 |ROLLER, PAPER FEED [DP]
10 FC0-9490-000 1 |SHAFT, TRANSMISSION
11 FC0-9631-000 1 |ROLLER, SEPARATION [DP]
12 FC0-9789-000 1 |PLATE, ADJUST
13 FC0-9793-000 1 |LEVER, PAPER SENSOR
14 FC0-9798-000 1 |GEAR, 19T
15 FC0-9799-000 1 |GEAR, 48T
16 FC8-0785-000 3 |HEAD, ROLLER SHAFT
17 FC9-0402-000 1 |FLANGE, PULLEY
18 FC9-7261-000 1 |ROLLER, LINK
19 FE2-0282-000 1 |LEVER, PAPER PICK-UP PICK, H
20 FE2-0283-000 1 |LEVER, PAPER PICK-UP PICK, S
21 FE2-0286-000 3 |RING, RETAINING
22 FK2-6470-000 2 |PHOTO-SENSOR, KUA0O55C PS49, PS53, PSS9,
PS63, PS64, PS68
23 FK3-3209-000 1 |MOTOR, STEPPING, DC M43, M44, M45
24 FLO-4500-000 1 |ROLLER, PAPER PICK-UP [DP]
25 FL0-1895-000 1 |HOLDER, ROLLER SUPPORT
26 FL0-1932-000 1 [SOLENOID SL13, SL14, SL15
27 FL2-8683-000 1 |[BUSHING
28 FL3-7673-000 2 |GEAR, 24T
29 FL3-7676-000 1 |CLUTCH, ONE-WAY
30 FL3-7707-000 1 |GEAR, 41T
31 FL3-7710-000 2 |CLUTCH, ONE-WAY
32 FMO0-2826-000 1 |CABLE, PAPER PICK-UP UNIT
33 FS1-1508-000 5  |BUSHING
34 FS5-0662-000 1 |GEAR, 36T
35 FS$5-1605-000 2 |BUSHING
36 FS$6-1067-000 1 |BUSHING
37 FS7-0652-000 1 |GEAR, 18T
38 FU0-0010-000 1 |GEAR, 10T
39 FU0-0014-000 1 |GEAR, 16T
40 FU0-0117-000 1 |GEAR, 52T
41 FU0-0123-000 1 |GEAR, 16T
42 FU0-0124-000 1 |GEAR, 18T

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

FIGURE R
&KEY | PARTNUMBER | QTy DESCRIPTION SERIAL NUMBER
NO. N IREMARKS
K

43 FU3-0277-000 1 |GEAR, 16T

44 FU5-0330-000 1 |PULLEY, 40T/GEAR, 20T

45 FU9-0983-000 1 |GEAR, 15T

46 FU9-0987-000 1 |GEAR, 16T

47 FU9-2354-000 1 |SPRING, COMPRESSION

48 FU9-2378-000 1 [SPRING, TENSION

49 FU9-2398-000 1 |SPRING, COMPRESSION

50 FU9-2399-000 2 |SPRING, TENSION

51 FU9-2400-000 1 [SPRING, TENSION

52 FU9-2403-000 1 |SPRING, TORSION

53 VS1-7177-002 1 |CONNECTOR, SNAP TIGHT, BK

54 VS1-7177-004 1 |CONNECTOR, SNAP TIGHT, BK

55 VS1-8412-021 1 |CONNECTOR, SNAP TIGHT, BL
PS41, PS42, PS45,

56 WG8-5783-000 3 |IC,PHOTO-INTERRUPTER,LG248NL1A PS46, PS47, PS51,
PS61, PS66, PS67

57 XA9-2008-000 2 |SCREW,M3X4

58 XG9-0805-000 1 |BEARING, BALL, LF-1260ZZR

59 XD9-0136-000 11 [RING,E

60 XD9-0137-010 9 |RING,E

61 XD9-0287-000 1 [PIN, DOWEL

62 XD9-0288-000 4 |PIN, DOWEL

63 XD9-0289-000 2 |PIN, PARALLEL

64 XD9-0291-000 2 |PIN, PARALLEL

65 XF2-1605-640 1 [BELT, TIMING

66 XG9-0706-000 1 |BEARING, BALL, MR126ZZ-1

67 XG9-0737-000 3 |BUSHING

501 XD1-1106-216 1 |sHIM

502 XD1-1106-225 1 |WASHER,COP

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 320 (1/2)REGISTRATION ASSEMBLY

(J8989)
(J1600)

54 | (48962)
: (J8012) |

A

\'ib
Uorsy /.
/ 47

Ao\ 52
i} y
s 15 (M60) § / A
(J8976) \ (Ps122) % (7
24 28 25 weemn s
\ (J8971) Y 2 (I8974) @% . %
21 v (J8976) 5 (18973 [ 32 B~ T
S W Tey (M34)
50 P (wees) B979)  J8e69)

P50 PP
\9 2., (J8973) 50 49 50

(Jagr20) /
/

/ (J2009):
@ e Ve

{08963) : (489670) |

o HQER

il 50 ¢ t
&J/«a\/ g : S
| 2, LA (J8968) ! e S s
wssen)”c 1 P T BT T

7 e P o

20 T

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 320 (2/2)REGISTRATION ASSEMBLY

“(PS124)
\(J3961 )

52

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

FIGURE R
&KEY | PARTNUMBER | QTy DESCRIPTION SERIAL NUMBER
NO. N IREMARKS
K
320 FM1-D451-010 1 |REGISTRATION ASSEMBLY
1 FC0-9805-000 1 |ROLLER, REGISTRATION DRIVE
2 FC0-9806-000 1 |ROLLER, REGISTRATION FOLLOWER
3 FC0-9808-000 1 |BUSHING
4 FC0-9809-000 2 |BUSHING
5 FC0-9810-000 1 |RACK, SHIFT
6 FC0-9816-000 2 |HOLDER, BEARING
7 FC0-9819-000 1 |ROLLER, PAPER FEED
8 FC0-9834-000 2 |CRANK, ESTRANGEMENT
9 FC0-9835-000 2 |LINK, ESTRANGEMENT
10 FMO0-1575-000 1 |PRE-REG. GUIDE ASSEMBLY, UPPER Cls1
11 FC0-9985-000 1 |COUPLING, DRIVEN
12 FC5-2715-000 2 |RING, RETAINING
13 FC8-2627-000 2 |FLAG, SENSOR
14 FE2-0075-010 2 |MOUNT, REGISTRATION
15 FL0-8037-000 1 |VARISTOR VR2
16 FK2-8560-000 2 |PHOTO-SENSOR, KUA0095C PS28, PS125
17 FK3-3225-000 1 |CABLE, FLEXIBLE FLAT
18 FL3-7693-000 2 |GEAR, 29T
19 FMO0-2866-000 1 |CABLE, SENSOR, HOME POSITION
20 FMO0-2134-000 1 |CABLE, MOTOR CONNECTING
21 FM0-2789-000 1 |CABLE, REGISTRATION UNIT
22 FMO0-2790-000 1 |CABLE, MOTOR CONNECTING, 2
23 FMO0-2791-000 1 |CABLE, SENSOR
24 FMO0-2792-000 1 |CABLE, SENSOR, HOME POSITION
25 FMO0-2843-000 1 |CABLE, REG. MOTOR CONNECTING
26 FMO0-2852-000 1 |CABLE, REG. UNIT GUIDE, UPPER
27 FMO0-4927-000 1 |REG.MOTOR ASSEMBLY M34
28 FMO0-4980-000 2 |REG. ESTRANGEMENT MOTOR UNIT M60, M61
29 FM0-4983-000 1 |DRIVEN ROLLER ASSEMBLY
30 FMO0-4984-000 1 |REGISTRATION SHIFT MOTOR ASS'Y M62
31 FM3-5246-000 1 |CONNECTING PCB ASSEMBLY
32 FS1-1341-000 6  |BUSHING, OILLESS METAL
33 FS1-1528-000 2 |BUSHING, PL
34 FS5-1592-000 10 [BUSHING
35 FU0-0002-000 1 |GEAR, 30T
36 FU0-0004-000 1 |GEAR, 38T
37 FU0-0006-000 2 |GEAR, 20T
38 FU0-0008-000 1 |GEAR, 36T/16T
39 FU0-0009-000 3 |GEAR, 29T
40 FU7-0281-000 1 |GEAR, 34T
41 FU8-0163-000 1 |GEAR, 17T
42 FU8-0167-000 1 |GEAR, 25T
43 FU8-8199-000 1 |LABEL, OPERATOR NUMBER, C3

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

FIGURE R
&KEY | PARTNUMBER | QTy DESCRIPTION SERIAL NUMBER
NO. N IREMARKS
K
44 FU9-2366-000 6  |SPRING, TENSION
45 FU9-2367-000 1 |SPRING, COMPRESSION
46 FU9-2368-000 4  |SPRING, TENSION
47 FU9-2370-000 1 |SPRING, COMPRESSION
48 FU9-2371-000 1 [SPRING, TENSION
49 VS1-7177-003 3 |CONNECTOR, SNAP TIGHT, BK
50 VS1-7177-004 5  |CONNECTOR, SNAP TIGHT, BK
51 XG9-0779-000 4 |BEARING, BALL, 688ZZNR D41
52 WG8-5783-000 3 |IC,PHOTO-INTERRUPTER,LG248NL1A Ezﬁl’ PS122,
53 XA9-0807-000 6  |SCREW, W/SEAL, M3X6
54 XA9-2010-000 15  |SCREW, TP, M3X6
55 XD9-0134-000 1 [RING,E
56 XD9-0136-000 9  |RING,E
57 XD9-0137-010 14 [RING,E
58 XD9-0290-000 6  |PIN, PARALLEL
59 XF2-1607-660 1 [BELT, TIMING
60 XG9-0509-000 2 |BEARING, BALL MR1282Z
61 XG9-0724-000 2 |BEARING, BALL, 608ZZ-SH44M
501 XD1-1108-225 6  |WASHER,COP

imagePRESS €850/C750/C650 Series (CUSA)



Canon

Figure 321 REG. PATCH SENSING ASSEMBLY

11
e/ (U7142)
6oy (12406)
. (J2405)

(J8957)
(J8982)

§J8983) / f% \

(PS127) /A

J8957) 2 @

(898 (PS129) .
(J8982)

. 2 9]
' A Gy s ©
/ 4 B980) osig)
\ (JB958) 12

imagePRESS €850/C750/C650 Series (CUSA)

2016-06-29



Canon

2016-06-29

R
FIGURE
A SERIAL NUMBER
& KEY PART NUMBER QTY DESCRIPTION
N IREMARKS
NO.
K
321 FMO0-1449-010 1 REG. PATCH SENSING ASSEMBLY
1 FK2-7915-000 1 SOLENOID SL1
2 FK3-3203-000 3 PHOTO-SENSOR, YA-HA26 PS21, PS129, PS130
3 FLO-1884-020 1 LINK, SHUTTER
4 FL3-9434-000 6 SHUTTER
5 FMO0-1481-000 3 REGIST. SENSOR PCB ASSEMBLY PS19, PS20, PS127
6 FM3-4867-000 1 PRE-EXPOSURE ASSEMBLY LED1
7 FU7-2354-000 1 SPRING, TENSION
8 FU7-2355-000 1 SPRING, COMPRESSION
9 FU9-2406-000 1 SPRING, GROUNDING
10 FU9-2407-010 1 SPRING, COMPRESSION
1" VS81-7177-002 2 CONNECTOR, SNAP TIGHT, BK
12 XA9-1509-000 15 SCREW, FLAT ASS'Y TAPPING
13 XD9-0134-000 2 RING, E

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 330B (1/3)FIXING/FEED ASSEMBLY (208V)

SEE FIGURE 320

29
: (J8098)
! (J8099) i
i 71 / (J2019) ;
. .82 T2 J2020 :
& 7 8- \ (/2040) o ( (J;QU‘l) 76 i
..... B U A UT205)%% % (42900)
Y8023 : @j : <L (7210) = (J8012) !
: (18023) A 4 P W09 A g g2 7 (J3062) :
1 (JB098) . ™S : (J4200) /’Q-/X/ (J3061) :
(J8099)- J S - ' J8037) (J3541)5C% - _(J2000) !
§ (92019) 147 LRy, S9RT : (43540) < (2014) |
A A A S 5 (7208) i (j2002)
L A SR L |
SRASE I B 4 (2013) |
~1(J2003) i
(J2011) |
(J7612) :
<> / JUS
SO BRI A, PoTT !
: 73 i i /(J8079) :
: Yo T2z :
Poroory  (WB1OD) FZ E
® e P 2012)
N

.\ ‘.\
______ © 3
8
82 1
.-’"f
/ s !
3 & S 83
N e g Fo e e 8\
- :
- // | ssany 79 " SEEFIGURE 965
/ 75 @sean)/

vegae)\ 7l 2 < (200
2 (42005

EE FIGURE 332 5 3
SEEFIGU P21

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 330B (2/3)FIXING/FEED ASSEMBLY (208V)

\
\'a ........
_ P (W72000) . SEE FIGURE 966
& : f’ \ : < |
\ 71 W7200)" 7 T
Lwrel | e (PS2T)
“\ \ o % 210
~ (PS26) \
- (47209) / 21
& 2 \;ﬁ - S 21
|44 o |
, N (PS25)
o)/ /85 \%‘e‘:@' (PS24) o %\(J?mﬁ) e
@@ /)20 (J7207) & . /
Py ™~ / 21

33
| & (42007)
82 5
—~8 [\/?";(Jagse)
NN

(M33)
(J8966)

iy (7200);

S— . ’!i;‘ ' N7 .
\\\% Gl
~ ™ ma2) :

P (saT)

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 330B (3/3)FIXING/FEED ASSEMBLY (208V)

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

FIGURE R
& KEY PART NUMBER A QTY DESCRIPTION SERIAL NUMBER
NO. N IREMARKS
K

3308 NPN RF  |FIXING/FEED ASSEMBLY 208V
1 FE8-4432-000 1 SPRING, TENSION
2 FC0-9367-000 1 SLIDER, LOCK
3 FS1-9078-020 1 SCREW,STEPPED,M4
4 FC8-2608-010 4 SHAFT, ROLLER
5 FE8-2440-000 8 BUSHING
6 FC0-9581-000 1 ARM, SOLENOID
7 FC0-9759-000 1 ROLLER, PAPER FEED
8 FC0-9979-000 1 GUIDE, SLIDER
9 FC6-9029-000 1 BRUSH, GROUNDING
10 FC7-0727-000 1 BUSHING
11 FC8-1962-000 1 PLATE, HANDLE
12 FC8-1968-000 2 TAPE, SUPPORT
13 FC8-8802-000 4 BLOCK, PUSHING
14 FC9-0402-000 4 FLANGE, PULLEY
15 FC9-8388-000 3 ROLLER, DUPLEXING
16 FC9-8425-000 1 LEVER, GUIDE
17 FE2-0227-010 1 HANDLE
18 FE3-6322-000 1 BOSS, PRESSURE
19 FK2-0831-000 1 SOLENOID SL12
20 XG9-0475-000 9 BEARING,BALL,VL-MF106A1X3T1XZZ
21 FK2-8560-000 4 PHOTO-SENSOR, KUA0095C z:;:’ PS25, PS26,
22 FL3-4091-000 2 PLATE, MAGNET
23 FL3-7608-000 1 ARM, RELEASE
24 FL3-9439-000 1 MOTOR, STEPPING, DC M47
25 FMO0-1423-000 1 DUPLEXING DRIVE ASSEMBLY, LEFT M32
26 XF2-1615-140 2 BELT, TIMING
27 FMO0-2774-000 1 CABLE, FIXING/FEEDER SIGNAL
28 FMO0-2775-000 1 CABLE, DUPLEXING SENSOR, 1
29 FMO0-2776-000 1 CABLE, FIX/FEED DRAWER MAIN
30 FMO0-2783-000 1 CABLE, 2ND TRNSFR. H.V.
31 FMO0-2785-000 1 CABLE, FIX/FEED DRAWER MAIN
32 FMO0-2787-000 1 CABLE, 2ND TR. H.V. CONNECTING
33 FMO0-2788-000 1 CABLE, DUPLEXING MOTOR, RIGHT
34 FMO0-2793-000 1 CABLE, MOTOR
35 FMO0-2864-000 1 CABLE, DUPLEXING SENSOR, RIGHT
36 FC8-2607-000 8 ROLLER, DRIVEN
37 FMO0-4922-000 1 DRIVE SUPPORT ASS'Y
38 FMO0-4924-000 1 REG. ADJUST MOUNT ASSEMBLY
39 FMO0-4925-000 1 DUPLEXING MOTOR UNIT, RIGHT M33
40 FM1-C649-000 2 DUPLEXING DRIVE SHAFT ASSEMBLY
41 FL2-8749-000 2 SUPPORT, IDLER GEAR
42 FS5-1474-000 2 BUSHING COP

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

FIGURE R
&KEY | PARTNUMBER | QTy DESCRIPTION SERIAL NUMBER
NO. N IREMARKS
K
43 XF2-1607-040 1 [BELT, TIMING
44 FU0-0114-000 1 |GEAR, 19T
45 FU5-0629-000 1 |GEAR, 19T
46 XF2-1606-640 1 [TIMING, BELT
47 FU6-0694-000 2 |GEAR, 14T
48 FU6-1601-000 1 |[BUSHING
49 FU6-1602-000 1 |[BUSHING
50 XD9-0298-000 1 |PIN, PARALLEL
51 FU7-0398-000 1 |GEAR, 20T
52 FU7-0399-000 1 |GEAR, 32T
53 FU7-2351-000 8  |SPRING, TENSION
54 FU7-2352-000 4  |SPRING, COMPRESSION
55 FU7-2379-000 2 |SPRING, COMPRESSION
56 FU8-0056-000 4  |GEAR, 19T/PULLEY, 16T
57 XG9-0507-000 2 |BEARING, BALL, MF128ZZ
58 FU8-0083-000 2 |GEAR, 24T
59 FU8-2365-000 2 |SPRING, COMPRESSION
60 FU8-5203-000 1 |SHAFT, SUPPORT
61 XD9-0295-000 1 [PIN, PARALLEL
62 FU9-0155-000 4  |GEAR, 16T
63 XG9-0709-000 2 |BEARING, BALL, MF1282Z-3
64 FU9-2348-000 1 |SPRING, TORSION
65 FU9-2349-000 1 |SPRING, COMPRESSION
66 FU9-2350-000 1 [SPRING, TENSION
67 FU9-2377-000 1 [SPRING, TENSION
68 FU9-2381-000 1 |SPRING, COMPRESSION
69 FU9-2382-000 1 |SPRING, COMPRESSION
70 FU9-2425-000 2 |SPRING, TENSION
71 VS1-7177-003 2 |CONNECTOR, SNAP TIGHT, BK
72 VS1-7177-004 2 |CONNECTOR, SNAP TIGHT, BK
73 VS1-8412-003 1 |CONNECTOR, SNAP TIGHT, BL
74 VS1-8412-007 1 |CONNECTOR, SNAP TIGHT, BL
75 VS1-8412-009 1 |CONNECTOR, SNAP TIGHT, BL
76 VS1-8412-013 1 |CONNECTOR, SNAP TIGHT, BL
77 VS1-8412-015 2 |CONNECTOR, SNAP TIGHT, BL
78 VS1-8412-017 1 |CONNECTOR, SNAP TIGHT, BL
79 VS1-8412-019 2 |CONNECTOR, SNAP TIGHT, BL
80 XZ9-0603-000 1 |CATCH, MAGNET
81 XA9-0961-000 4 |SCREW, W/WASHER, M4X10
82 XA9-1386-000 15  |SCREW,RS,M3X8
83 XA9-1659-000 1 |SCREW,M3x4
84 XD9-0134-000 13 [RING,E
85 XD9-0136-000 15 |[RING,E
86 XD9-0137-010 4  |RINGE

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

R
FIGURE
A SERIAL NUMBER
& KEY PART NUMBER QTY DESCRIPTION
N IREMARKS
NO.
K
87 XD9-0287-000 5 PIN, DOWEL
501 XD1-1100-225 3 WASHER, COP
502 XD1-1104-132 2 SHIM, CIRCULAR

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 330C (1/3)FIXING/FEED ASSEMBLY (230V)

SEE FIGURE 320

29
: (J8098)
! (J8099) i
i 71 / (J2019) ;
. .82 T2 J2020 :
& 7 8- \ (/2040) o ( (J;QU‘l) 76 i
..... B U A UT205)%% % (42900)
Y8023 : @j : <L (7210) = (J8012) !
: (18023) A 4 P W09 A g g2 7 (J3062) :
1 (JB098) . ™S : (J4200) /’Q-/X/ (J3061) :
(J8099)- J S - ' J8037) (J3541)5C% - _(J2000) !
§ (92019) 147 LRy, S9RT : (43540) < (2014) |
A A A S 5 (7208) i (j2002)
L A SR L |
SRASE I B 4 (2013) |
~1(J2003) i
(J2011) |
(J7612) :
<> / JUS
SO BRI A, PoTT !
: 73 i i /(J8079) :
: Yo T2z :
Poroory  (WB1OD) FZ E
® e P 2012)
N

.\ ‘.\
______ © 3
8
82 1
.-’"f
/ s !
3 & S 83
N e g Fo e e 8\
- :
- // | ssany 79 " SEEFIGURE 965
/ 75 @sean)/

vegae)\ 7l 2 < (200
2 (42005

EE FIGURE 332 5 3
SEEFIGU P21

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 330C (2/3)FIXING/FEED ASSEMBLY (230V)

SEE FIGURE 966

tt]
E]

o &

/ N2\ / i 7 "
SEEFIGURE 986 . P71 : o S
\ A S ) )
N T (7210)
. (PS26) “at, \ .
5 (7209) / 21 P
o 2 -
] (PS25)
(PS24) :9 %\(J?zos) /, /
J7207) % .
g /

% w2007,
e o2

@f'@? 85 T weses)

(M33)
(J8966)

_ (J7200);
LT

— | h"'-. °f|,? :
\\\% 4 s
M (Ms2) :

P (Jsar)

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 330C (3/3)FIXING/FEED ASSEMBLY (230V)

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

FIGURE R
& KEY PART NUMBER A QTY DESCRIPTION SERIAL NUMBER
NO. N IREMARKS
K

330C NPN RF  |FIXING/FEED ASSEMBLY 230V
1 FE8-4432-000 1 SPRING, TENSION
2 FC0-9367-000 1 SLIDER, LOCK
3 FS1-9078-020 1 SCREW,STEPPED,M4
4 FC8-2608-010 4 SHAFT, ROLLER
5 FE8-2440-000 8 BUSHING
6 FC0-9581-000 1 ARM, SOLENOID
7 FC0-9759-000 1 ROLLER, PAPER FEED
8 FC0-9979-000 1 GUIDE, SLIDER
9 FC6-9029-000 1 BRUSH, GROUNDING
10 FC7-0727-000 1 BUSHING
11 FC8-1962-000 1 PLATE, HANDLE
12 FC8-1968-000 2 TAPE, SUPPORT
13 FC8-8802-000 4 BLOCK, PUSHING
14 FC9-0402-000 4 FLANGE, PULLEY
15 FC9-8388-000 3 ROLLER, DUPLEXING
16 FC9-8425-000 1 LEVER, GUIDE
17 FE2-0227-010 1 HANDLE
18 FE3-6322-000 1 BOSS, PRESSURE
19 FK2-0831-000 1 SOLENOID SL12
20 XG9-0475-000 9 BEARING,BALL,VL-MF106A1X3T1XZZ
21 FK2-8560-000 4 PHOTO-SENSOR, KUA0095C z:;:’ PS25, PS26,
22 FL3-4091-000 2 PLATE, MAGNET
23 FL3-7608-000 1 ARM, RELEASE
24 FL3-9439-000 1 MOTOR, STEPPING, DC M47
25 FMO0-1423-000 1 DUPLEXING DRIVE ASSEMBLY, LEFT M32
26 XF2-1615-140 2 BELT, TIMING
27 FMO0-2774-000 1 CABLE, FIXING/FEEDER SIGNAL
28 FMO0-2775-000 1 CABLE, DUPLEXING SENSOR, 1
29 FMO0-2776-000 1 CABLE, FIX/FEED DRAWER MAIN
30 FMO0-2783-000 1 CABLE, 2ND TRNSFR. H.V.
31 FMO0-2785-000 1 CABLE, FIX/FEED DRAWER MAIN
32 FMO0-2787-000 1 CABLE, 2ND TR. H.V. CONNECTING
33 FMO0-2788-000 1 CABLE, DUPLEXING MOTOR, RIGHT
34 FMO0-2793-000 1 CABLE, MOTOR
35 FMO0-2864-000 1 CABLE, DUPLEXING SENSOR, RIGHT
36 FC8-2607-000 8 ROLLER, DRIVEN
37 FMO0-4922-000 1 DRIVE SUPPORT ASS'Y
38 FMO0-4924-000 1 REG. ADJUST MOUNT ASSEMBLY
39 FMO0-4925-000 1 DUPLEXING MOTOR UNIT, RIGHT M33
40 FM1-C649-000 2 DUPLEXING DRIVE SHAFT ASSEMBLY
41 FL2-8749-000 2 SUPPORT, IDLER GEAR
42 FS5-1474-000 2 BUSHING COP

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

FIGURE R
&KEY | PARTNUMBER | QTy DESCRIPTION SERIAL NUMBER
NO. N IREMARKS
K
43 XF2-1607-040 1 [BELT, TIMING
44 FU0-0114-000 1 |GEAR, 19T
45 FU5-0629-000 1 |GEAR, 19T
46 XF2-1606-640 1 [TIMING, BELT
47 FU6-0694-000 2 |GEAR, 14T
48 FU6-1601-000 1 |[BUSHING
49 FU6-1602-000 1 |[BUSHING
50 XD9-0298-000 1 |PIN, PARALLEL
51 FU7-0398-000 1 |GEAR, 20T
52 FU7-0399-000 1 |GEAR, 32T
53 FU7-2351-000 8  |SPRING, TENSION
54 FU7-2352-000 4  |SPRING, COMPRESSION
55 FU7-2379-000 2 |SPRING, COMPRESSION
56 FU8-0056-000 4  |GEAR, 19T/PULLEY, 16T
57 XG9-0507-000 2 |BEARING, BALL, MF128ZZ
58 FU8-0083-000 2 |GEAR, 24T
59 FU8-2365-000 2 |SPRING, COMPRESSION
60 FU8-5203-000 1 |SHAFT, SUPPORT
61 XD9-0295-000 1 [PIN, PARALLEL
62 FU9-0155-000 4  |GEAR, 16T
63 XG9-0709-000 2 |BEARING, BALL, MF1282Z-3
64 FU9-2348-000 1 |SPRING, TORSION
65 FU9-2349-000 1 |SPRING, COMPRESSION
66 FU9-2350-000 1 [SPRING, TENSION
67 FU9-2377-000 1 [SPRING, TENSION
68 FU9-2381-000 1 |SPRING, COMPRESSION
69 FU9-2382-000 1 |SPRING, COMPRESSION
70 FU9-2425-000 2 |SPRING, TENSION
71 VS1-7177-003 2 |CONNECTOR, SNAP TIGHT, BK
72 VS1-7177-004 2 |CONNECTOR, SNAP TIGHT, BK
73 VS1-8412-003 1 |CONNECTOR, SNAP TIGHT, BL
74 VS1-8412-007 1 |CONNECTOR, SNAP TIGHT, BL
75 VS1-8412-009 1 |CONNECTOR, SNAP TIGHT, BL
76 VS1-8412-013 1 |CONNECTOR, SNAP TIGHT, BL
77 VS1-8412-015 2 |CONNECTOR, SNAP TIGHT, BL
78 VS1-8412-017 1 |CONNECTOR, SNAP TIGHT, BL
79 VS1-8412-019 2 |CONNECTOR, SNAP TIGHT, BL
80 XZ9-0603-000 1 |CATCH, MAGNET
81 XA9-0961-000 4 |SCREW, W/WASHER, M4X10
82 XA9-1386-000 15  |SCREW,RS,M3X8
83 XA9-1659-000 1 |SCREW,M3x4
84 XD9-0134-000 13 [RING,E
85 XD9-0136-000 15 |[RING,E
86 XD9-0137-010 4  |RINGE

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

R
FIGURE
A SERIAL NUMBER
& KEY PART NUMBER QTY DESCRIPTION
N IREMARKS
NO.
K
87 XD9-0287-000 5 PIN, DOWEL
501 XD1-1100-225 3 WASHER, COP
502 XD1-1104-132 2 SHIM, CIRCULAR

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 331 PRE-FIXING PAPER FEED ASSEMBLY

P (ur23) 14
o H — )
PN N :
1 P/ (48037) :
7— T P13 :
~— c.__b\ ' H
FM16 - | i i
EJ?235)) < 1__?%)} S S o Y7230)
D S ELD I :
e .. \ :
13
o= e
B-H-‘“‘ =
N 1
(FM15)
(J7230) \
\\
\\
\

(M83)
(J7201) \

10

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

FIGURE R
&KEY | PARTNUMBER | QTy DESCRIPTION SERIAL NUMBER
NO. N IREMARKS
K
331 FM1-D452-000 1 |PRE-FIXING PAPER FEED ASSEMBLY
1 FB6-3150-000 15  |ROLLER, TRANSFER SENSOR
2 FC0-8775-000 1 |ROLLER, PRE-FIXING DRIVE
3 FLO0-7056-000 1 |ROLLER, PRE-FIXING FOLLOWER
4 FC9-5556-000 6  |ROLLER
5 FE2-0177-010 1 [BELT
6 FE2-0202-010 2 |RIB, GUIDE
7 FK2-6465-000 1 |FaN FM16
8 FL0-1281-000 1 |FAN FM15
9 FMO0-2794-000 1 |CABLE, PRE-FIXING FEED UNIT
10 FM1-C667-000 1 |MOTOR, STEPPING, DC M63
11 FU8-0078-000 1 |GEAR, 34T/14T
12 FU8-0094-000 1 |GEAR, 15T
13 VS1-7177-003 2 |CONNECTOR, SNAP TIGHT, BK
14 VS1-8412-011 1 |CONNECTOR, SNAP TIGHT, BL
15 XD9-0287-000 15 |PIN, DOWEL
16 XG9-0805-000 2 |BEARING, BALL, LF-1260ZZR
17 XD9-0134-000 2 |RING,E

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 332 FIXING DRIVE ASSEMBLY

4
- ~ 4
[ (M48) el
/o (J7217) \
/ (J7612) \
1 4

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

R
FIGURE
A SERIAL NUMBER
& KEY PART NUMBER QTY DESCRIPTION
N IREMARKS
NO
K
332 FMO0-1497-000 1 FIXING DRIVE ASSEMBLY
1 FK2-7899-000 1 MOTOR, DC M48
2 FU8-0066-000 1 GEAR, 75T
3 FL1-1282-000 1 GEAR, 27T
4 XA9-0893-000 4 SCREW, M4X8
501 XD1-1104-634 2 WASHER,COP

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 350 (1/2)REVERSE PAPER DELIVERY ASS’Y

e ne e 20
(J7161 ){)3 32

2 (J7071)

- (J7070) ) (J7002)

| (7030) (J7024)

(J7000)

(J8150)

=,
%)

| 2 o |
; (J8062) (J7026) (J7028)

(J8060)

g (J8068)
36 .« 2L R
\ (5 S P 18
& o 7S] 11
PG L/ \
Qf"?/ S FOING (PS32)
Ve i (J7024) R
e 14
A s

(PS34) |
(J7026) | &
Tt

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 350 (2/2)REVERSE PAPER DELIVERY ASS’Y
17 %%?2) 1,2 J?D?O) f
\ S @ A
( )\\\\\\\\\‘jzgg éﬁg%%%gy fﬁg@{/
i (J?ooz)\, :

N ,% >a7

i 33’ E 35
. ) P5148
\ {J?OH ))

36
/ 26
@i // % 1'8 \\”
o .
(Wé:; ~ \\\ ﬁggé\
@7030) I~
37
(PS101) 38
- _ﬁ .,
(/7008) i

(M38)

(J7000)
------------------ ééé;;f\
5 170008~ U (20
i TS peet -—-—--——.‘\ (PS36)
: f : / =S : 32 i (J7035)
i P13 (J7028)F T ~
i (J?UDO); : \ ): /\
: I e AN

S

7
~ \%
/ p=
. o
c/
o~
5!
& i

/

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

FIGURE R
&KEY | PARTNUMBER | QTy DESCRIPTION SERIAL NUMBER
NO. N IREMARKS
K
350 FMO0-1580-010 1 |REVERSE PAPER DELIVERY ASS'Y
1 FC0-8177-000 2 |ROLLER, REVERSE DRIVE
2 FC0-9910-000 1 |ARM, EXCHANGE FLAPPER
3 FC0-9912-000 1 |FLAPPER, DUPLEXING
4 FC0-9918-000 2 |GEAR, 21T
5 FC0-9919-000 1 |ARM, REVERSE ESTRANGEMENT
6 FC8-2550-000 2 |SHEET, GUIDE
7 FC8-8976-000 1 |FLANGE, PULLEY
8 FC9-4077-000 1 |ROLLER, REVERSE SWING
9 FC9-9145-000 1 |SPACER, INNER PAPER DELIVERY
10 FK2-3149-000 2 |FAN FM45, FM46
11 FK2-8560-000 3 |PHOTO-SENSOR, KUAO095C PS31, PS32, PS34
12 FK3-2312-000 1 |MOTOR, STEPPING, DC M37
13 FK3-3208-000 1 |MOTOR, STEPPING, DC M38
14 FL3-7706-000 6  |PIN, POSITIONING
15 FMO0-0765-000 1 |MOTOR, STEPPING, DC M64
16 FM0-1330-010 1 |EXCHANGE FLAPPER UNIT
17 FMO0-2134-000 2 |CABLE, MOTOR CONNECTING
18 FMO0-2821-000 1 |CABLE, CONNECTING
19 FMO0-2822-000 1 |CABLE, PAPER DELIVERY SENSOR
20 FM0-2823-000 1 |CABLE, FAN
21 FM0-2853-000 1 |CABLE, REVERSE DOOR SENSOR
22 FMO0-4976-000 1 |MOTOR, STEPPING, DC M69
23 FS5-3805-000 3 |PULLEY, 28T
24 FU5-1442-000 4  |BUSHING
25 FU6-0092-000 1 |GEAR, 21T
26 FU6-0689-000 1 |GEAR, 22T
27 FU8-0077-000 1 |GEAR, 16T/PULLEY, 20T
28 FU8-2360-000 1 [|SPRING, TENSION
29 FU9-2360-000 1 [SPRING, TENSION
30 FU9-2361-000 1 [SPRING, TORSION
31 FU9-2362-000 1 [SPRING, TENSION
32 VS1-7177-003 4 |CONNECTOR, SNAP TIGHT, BK
33 VS1-7177-004 3 |CONNECTOR, SNAP TIGHT, BK
34 VS1-7177-009 1 |CONNECTOR, WIRE TO WIRE, 9P
35 WG8-5848-000 3 |Ic, PHOTO-INTERRUPTER PS36, PS101, PS148
36 XA9-1386-000 15  |SCREW,RS,M3X8
37 XD9-0134-000 9  |RING,E
38 XD9-0136-000 3 |RING,E
39 XD9-0137-010 5 |RING,E
40 XD9-0288-000 1 [PIN, DOWEL
41 XD9-0289-000 3 |PIN, PARALLEL
42 XF2-1607-540 1 [BELT, TIMING
43 XF2-1608-840 1 [BELT, TIMING

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

R
FIGURE
A SERIAL NUMBER
& KEY PART NUMBER QTY DESCRIPTION
N IREMARKS
NO.
K
44 XF2-1614-040 BELT, TIMING
45 XG9-0820-000 4 BEARING, BALL, DDLF-1280Z2ZH
501 XD1-1108-215 WASHER,COP

imagePRESS €850/C750/C650 Series (CUSA)



2016-06-29

Canon

DECURLER PATH COVER ASSEMBLY (TITANIUM WHITE model)

Figure 355B

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

FIGURE R
&KEY | PARTNUMBER | QTy DESCRIPTION SERIAL NUMBER
NO. N IREMARKS
K
3558 NPN RF  [DECURLER PATH COVER ASSEMBLY :I::I“UM WHITE
1 FA9-3870-000 1 |CATCH, MAGNET
2 FC0-9498-000 1 |GRIP, F. COVER OPEN/CLOSE DTCT
3 FC0-9508-000 1 |COVER, LEFT
4 FC0-9511-000 1 |COVER, DECURLER, REAR
5 FC0-9667-000 1 |RIB, FRONT COVER, UPPER
6 FC0-9668-000 1 |RIB, FRONT COVER, LOWER
7 FC0-9865-000 1 |GUIDE, FINISHER, UPPER
8 FC0-9982-000 1 |HINGE, COVER, FRONT
9 FC5-2652-000 1 |COVER, SIDE REGIST. ADJUST, L.
10 FC5-5451-000 1 |GUIDE, DELIVERY, LOWER
11 FC8-9030-000 2 |HINGE
12 FC9-9353-000 1 [SLIDER
13 FE2-0124-010 2 |COVER, BLANKING
14 XZ9-0603-000 1 |CATCH, MAGNET
15 FE2-0176-010 1 |COVER, CONNECTOR
16 FE2-0180-010 1 |COVER, HINGE
17 FL1-0545-000 1 |COVER, DECURLER, UPPER
18 FL0-1859-000 1 |COVER, DECURLER, LEFT UPPER
19 FMO0-1554-000 1 |FRONT COVER ASSEMBLY, LEFT
20 FS$5-9438-030 2 |SCREW,STEPPED
21 FU6-4563-000 2 |PIN, HINGE
22 FU8-8156-000 1 |LABEL, OPERATOR
23 FU8-8196-000 1 |LABEL, NUMBER
24 XA9-0732-010 10 |SCREW,RS,M4x8
25 XA9-1386-000 12 |SCREW,RS,M3X8

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 356 (1/3)DECURLER PATH ASSEMBLY

NOTE 1 : This assembly includes the assembly shown in Figure 963. NOTE 2 : Several kinds of labels are attached on the board for the parts
of Key No. 41.

\ 4021000 SEEFIGURE 963\

2102
~ T / [\\g )

\ In’f

e
\V(J8232) s = \%’
2 )
=
< . (J8230)
\\\ =

s (FM30)

= (J7141) S

L/

c 21 -
(FM32)
( \

B J806O01)

i :;QQQQQ;"N

& |
S (J8229) 32 \ f‘;\ )
: = S N SW4 N S
L \*@)@mm LA EJBD?’B)[:‘:& Gy
' ™ \\ [ t\\ ﬁ// \z?
R "\‘\\\ ﬁ?\/ :-19

<€ =

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 356 (2/3)DECURLER PATH ASSEMBLY

NOTE 1 : This assembly includes the assembly shown in Figure 963. NOTE 2 : Several kinds of labels are attached on the board for the parts
of Key No. 41.

(J75091) P H
P (J7141) !

| (J7145) @

i \

e
06) :

31— (J2105) !
(J2101)

: (J80B01)
H S

L aa—

2 N\

&) \ i W7502)
_ (PSES)\ . 5 %\ . =2
S (U7504) \ S R
% 5 18078

(J7504)

(8222) |

(M50)
(J75082)

\-@
57 Yy
527 5D 48
14/0 /
“\%(Pssa)
Lo W7502)
-
/
49

imagePRESS €850/C750/C650 Series (CUSA)



Canon

Figure 356

of Key No. 41.

(M52)
(J7511)

49

(M53) 23
(J75102) /

(3/3)DECURLER PATH ASSEMBLY

NOTE 1 : This assembly includes the assembly shown in Figure 963. NOTE 2 : Several kinds of labels are attached on the board for the parts

29

yd

&
(J2103)

/
(J2104)
(J75102)
(J7511)

§

e
ﬁ;{sugn

(J75082)

Sy

imagePRESS €850/C750/C650 Series (CUSA)

2016-06-29



Canon

2016-06-29

FIGURE R
&KEY | PARTNUMBER | QTy DESCRIPTION SERIAL NUMBER
NO. N IREMARKS
K
356 FMO0-1357-010 1 |DECURLER PATH ASSEMBLY SEE NOTE
1 FC0-9504-000 1 |ROLLER, PAPER DELIVERY
2 FC0-9517-000 1 |COVER, DECURLER INNER
3 FC0-9519-000 1 |GUIDE, ENTRANCE, LOWER
4 FC0-9520-000 1 |ROLLER, PAPER FEED
5 FC0-9982-000 1 |HINGE, COVER, FRONT
6 FC6-4009-000 1 |ELIMINATOR,STATIC CHARGE
7 FC8-2606-000 2 |ROLLER, SIDE END
8 FC8-8963-000 1 |ROLLER, PAPER FEED
9 FC8-8967-000 1 |ROLLER, PAPER FEED, LOWER
10 FC8-8970-010 1 |ROLLER, PAPER FEED, UPPER
11 FC8-8973-000 1 |ROLLER, SIDE END
12 FC8-8976-000 2 |FLANGE, PULLEY
13 FC8-8988-000 2 |cAm,2
14 FC9-3922-000 1 |FLAG, CAM SENSOR
15 FC9-3952-000 1 |Lock, HooK
16 FC9-6203-000 1 |HoOK
17 FC9-6207-000 1 |HANDLE
18 FE2-0180-010 1 |COVER, HINGE
19 FE3-6340-000 1 |ROLLER,OUTER DELIVERY FOLLOWER
20 FK2-0360-000 1 |FAN FM30
21 FK2-3679-000 2 |FAN FM31, FM32
22 FK2-8560-000 1 |PHOTO-SENSOR, KUA0095C PS85
23 FK3-2298-000 4  |MOTOR, STEPPING, DC M50, M51, M52, M53
24 FL2-8734-010 1 |GEAR, 25T/50T/PULLEY, 25T
25 FL2-8878-000 1 |KNOB, EXTRACTION
26 FL3-7613-000 1 |GEAR, 29T/58T/PULLEY, 29T
27 FMO0-2135-000 1 |CABLE, SIGNAL, RIGHT
28 FMO0-2136-000 1 |CABLE, POWER SUPPLY CONNECTING
29 FM0-2139-000 1 |CABLE, MOTOR MAIN
30 FMO0-2830-000 1 [CABLE, MAIN
31 FMO0-2831-000 1 |CABLE, SENSOR MAIN
32 FM4-1438-000 1 |CABLE, DOOR SWITCH SW4
33 FM1-D440-010 1 |BACK-UP CROSSMEMBER UNIT, LW.
34 FS5-6487-000 4  |WASHER
35 FU6-0029-000 1 |GEAR, 18T
36 FU6-0733-000 1 |GEAR, 21T
37 FU6-1513-010 2 |BUSHING
38 FU7-2365-000 1 |SPRING, COMPRESSION
39 FU8-0075-000 2 |GEAR, 18T/PULLEY, 20T
40 FU8-0076-000 4  |GEAR, 24T
41 FU8-8208-000 1 |LABEL, OPERATOR NUMBER SEE NOTE
42 FU9-2337-000 2 |SPRING, COMPRESSION
43 FU9-2413-000 1 [SPRING, TORSION

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

FIGURE R
&KEY | PARTNUMBER | QTy DESCRIPTION SERIAL NUMBER
NO. N IREMARKS
K
44 VS1-7177-003 3 |CONNECTOR, SNAP TIGHT, BK
45 VS1-7177-009 1 |CONNECTOR, WIRE TO WIRE, 9P
46 VS1-8959-006 1 |CONNECTOR, SNAP TIGHT, 6P, W
47 WGB-5783-000 1 [IC,PHOTO-INTERRUPTER,LG248NL1A PS87
48 WG8-5848-000 1 [Ic, PHOTO-INTERRUPTER PS88
49 XA9-1386-000 15  |SCREW,RS,M3X8
50 XD9-0134-000 1 |[RING,E
51 XD9-0136-000 3 |RING,E
52 XD9-0137-010 15 [RING,E
53 XD9-0289-000 10 [PIN, PARALLEL
54 XF2-1605-860 2 |BELT, TIMING
55 XF2-1606-540 2 |BELT, TIMING
56 XG9-0709-000 2 |BEARING, BALL, MF1282Z-3
57 XG9-0737-000 2 |BUSHING
58 XG9-0779-000 4 |BEARING, BALL, 688ZZNR D41
59 XG9-0820-000 4  |BEARING, BALL, DDLF-1280ZZH
60 XZ9-0593-000 1 |CATCH, MAGNET
61 XZ9-0603-000 2 |CATCH, MAGNET

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 357 ROTATION FRAME ASSEMBLY

(82220 14

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

FIGURE R
&KEY | PARTNUMBER | QTy DESCRIPTION SERIAL NUMBER
NO. N IREMARKS
K
357 FMO0-1556-000 1 |ROTATION FRAME ASSEMBLY
1 FC5-2277-000 4 |SHAFT, DELIVERY ROLLER, UPPER
2 FC7-1227-000 4  |ROLLER
3 FC7-7183-000 8  |WASHER
4 FC8-2606-000 2 |ROLLER, SIDE END
5 FC8-8963-000 1 |ROLLER, PAPER FEED
6 FC8-8973-000 1 |ROLLER, SIDE END
7 FC8-8977-000 1 |SHAFT, HOOK RELEASE
8 FC8-8978-000 2 |SPRING, TORSION
9 FC8-8988-000 2 |cAm,2
10 FC9-3922-000 1 |FLAG, CAM SENSOR
11 FC9-3952-000 1 |Lock, HoOK
12 FC9-6203-000 2 |HOOK
13 FC9-6207-000 1 |HANDLE
14 FE2-0235-010 1 |SHEET, SHORT GUIDE, UPPER
15 FK2-8560-000 1 |PHOTO-SENSOR, KUAQ095C PS86
17 FM4-1437-000 1 |CABLE, SENSOR
18 FU5-1453-000 2 |BUSHING
19 FU6-0029-000 1 |GEAR, 18T
20 FU8-2445-000 1 |SPRING, TENSION
22 FU9-2338-000 8  |SPRING, TENSION
23 WG8-5848-000 1 [ic, PHOTO-INTERRUPTER PS89
24 XA9-1386-000 12 |SCREW,RS,M3X8
25 XD9-0136-000 5 |RING,E
26 XD9-0137-010 11 [RING,E
27 XD9-0289-000 7 |PIN, PARALLEL
28 XG9-0709-000 2 |BEARING, BALL, MF1282Z-3
29 XG9-0737-000 2 |BUSHING

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 460 LASER SCANNER ASSEMBLY

COLOR _ BLACK

(J7532C) (J7530C)

(J7532K)

(J7532M) ~. (J7530M) <, (J7530K)

(J7532Y)
,,%mssov)

MAGENTA (M83)

(J8070)

(J804)

< YELLOW
(JBOT6)

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

R
FIGURE
A SERIAL NUMBER
& KEY PART NUMBER QTY DESCRIPTION
N IREMARKS
NO.
K
M80, M81, M82
460 FMO0-2020-000 1 LASER SCANNER ASSEMBLY
COLOR
M83
460 FM0-2021-000 1 LASER SCANNER ASSEMBLY
BLACK

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 510 PROCESS ASSEMBLY

NOTE 1 : This assembly does not include the parts shown with key No. 5 and 9. NOTE 2 : This assembly does not include the parts shown
inside the frame.

19
i /
/
20
/
o (42660) (J8009) |
N :
(80011) 8%
WT147) 5%

| (J2661) \

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

FIGURE R
&KEY | PARTNUMBER | QTy DESCRIPTION SERIAL NUMBER
NO. N IREMARKS
K
510 FM1-C727-000 1 |PROCESS ASSEMBLY
1 FC0-9864-000 1 |BRUSH, CLEANING
2 FC6-1035-000 1 |BRUSH, STATIC CHARGE ELIMINATE
3 FC6-3002-000 2 |RING, RESIN, RETAINING
4 FC8-2281-000 1 |BLADE, CLEANER, BLACK [DP]
5 FC8-2315-000 1 |SPACER, SLEEVE DRUM, FRONT SEE NOTE 1
6 FC8-2544-000 1 |SCREW, CREANING
7 FC8-2545-000 1 |SHUTTER, WASTE TONER
8 FC8-2644-000 1 [RING, sLIP
9 FC9-0393-000 1 |SPACER, SLEEVE DRUM, REAR SEE NOTE 1
10 FL0-1270-000 1 |MOUNT,CLEANER TONER CATCH,LW.
11 FL2-0415-000 1 [BUSHING
12 FL2-2704-000 1 |PLATE, PARTITION, CENTER
13 FL2-8598-000 1 |BUSHING
14 FL2-8652-010 1 |SHEET, SCRAPER [DP]
15 FL2-8653-000 1 |SCRAPER, SIDE END, FRONT [DP]
16 FL2-8654-000 1 [SCRAPER, SIDE END, REAR [DP]
17 FL2-8848-000 1 |HOLDER, BEARING, F
18 FL2-8849-000 1 |HOLDER, BEARING, R
19 FMO-1461-000 1 |BLADE ASSEMBLY(BK) LED5
20 FMO0-1559-000 1 |PROCESS UNIT CABLE ASSEMBLY
21 FMO0-4955-000 1 |SENSOR UNIT, PATCH, BLACK PS135, SL11
22 FU3-0317-000 1 |GEAR, 21T
23 FU7-2314-000 1 |SPRING, COMPRESSION
24 FU8-0037-000 1 |GEAR, 18T
25 FU8-0038-000 1 |GEAR, 24T
26 FU8-0052-000 1 |GEAR, 19T
27 XG9-0725-000 1 |BEARING, BALL, MR126-2RS,
28 XG9-0727-000 1 |BEARING, BALL, 688-2RS,
501 XD1-1106-235 1 |WASHER,COP

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 530 (1/3) 1. T.B. FRAME ASSEMBLY

NOTE : This assembly does not include the part shown with key No. 54

imagePRESS €850/C750/C650 Series (CUSA)



Canon

Figure 530 (2/3)1.T.B. FRAME ASSEMBLY

NOTE : This assembly does not include the part shown with key No. 54.

& - 4.17414) E
o4 (Jz?m)//\ . (J7416) |
:g-(J/Bgﬁ) . (J2705) " (J3045) '
| (J6044)\ Rl
; 2 \
T (J8916)
(J8047)] @ "o ;’
108 o ", 12655g ;'— @
= Py % &
;xﬁ@\/ [/ e _ R / - &( |
[ “a. P s
[ @y @ \ R ol (PS.’:«) \
100, | b\{%\ % s s | - i (J7416) 110\’-\
84 IS T 1 e 88
79 ~_ by / o5
/104
a >\ Oa /
Sl ® @ 7 104
1 / 6 /
0 <oy 9
83 (J2655) [, Oa L/
/ Q@ 21 o //104
0 M 9 5
\8 \\e@’ remnemrenseseensanensssnensensesle
101, Ny PET114) 96
i‘. 107 N L)
o y@f :
22 P2 N 45

/ \ .
/ //// 107 | (or2s)

= -...‘ n .:‘ > g \ | (-/__
o :l @ﬂ
O &( s046) 10? / j\‘\ @ e

\\/ﬁu@@
P

\

/ <:S'\ (J7528) T :'Ej 74 2 |
A NS 2 /\\ 95 5
N N
\ “. 12 “\E}J@
o f
07 18 Qﬂ;\

imagePRESS €850/C750/C650 Series (CUSA)

i e . E

/s i
NN \/\ OTha) 89 100 |
PN e g )T

2016-06-29



Canon

2016-06-29
Figure 530 (3/3)1.T.B. FRAME ASSEMBLY
NOTE : This assembly does not include the part shown with key No. 54
I /(Psz) H
S (J7415):
B9
70
/
/B

(PS4) 098
{711 3)/»"

-‘I‘“ # b ‘
feeeeeeeeanmeeeaaesainnnaaas
oz
i ste) o7

&
/

75

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

FIGURE R
&KEY | PARTNUMBER | QTy DESCRIPTION SERIAL NUMBER
NO. N IREMARKS
K
530 FM1-D412-030 1 |L.T.B. FRAME ASSEMBLY
1 FB2-6285-020 4 |sHIM
2 FB5-9104-010 1 |ELIMINATOR, STATIC CHARGE
3 FC0-8168-000 1 |CAM, STEERING
4 FC0-9395-000 1 |[CLAMP, PRISM
5 FC0-9570-000 1 |PLATE, EDGE
6 FC0-9785-000 3 |ROLLER, TRANSFER, 1 [DP]
7 FC0-9944-000 4 |CAM,LIFT UP
8 FC0-9957-000 1 |COVER, MOTOR
9 FC5-9144-000 1 |PLATE, EDGE
10 FC5-9151-000 6  |COLLAR, SLIDE
11 FC7-8201-000 1 |PRISM
12 FC7-9325-000 1 |ROLLER, TRANSFER, 2 [DP]
13 FE4-0111-000 2 |ROLLER, IDLER, A
14 FE4-0112-000 2 |ROLLER, IDLER, B
15 FC8-1697-000 1 |ROLLER, STEERING
16 XG9-0793-000 6  |BEARING, BALL, L-1680KKRPOP25L
17 FC8-1716-020 1 |HOLDER, GUIDE
18 FC8-1727-000 1 |CAM, STOPPER
19 FC8-1736-000 2 |cAM, TRANSFER DESORPTION
20 FC8-1755-000 1 |cAM, STOPPER, FRONT
21 FC8-1761-010 1 |FOOT, SUPPORT
22 FC8-1769-000 1 |PLATE, TRANSFER GROUNDING, 1
23 FC8-1771-000 1 |PLATE, TRANSFER GROUNDING, 2
24 FC8-1778-010 1 |HOLDER, TRANSFER ROLLER
25 FC8-1779-000 2 |LEVER, LIFT UP
26 FC8-1791-000 1 |SUPPORT, REAR
27 FC8-1792-010 4  |HOLDER, ROLLER
28 XG9-0789-000 2 |BEARING, BALL, 6900ZZ1NXRC3
29 FC8-4623-000 1 |BUSHING
30 FC9-3787-010 1 |HOLDER, ROLLER, FRONT
31 FC9-3788-010 1 |HOLDER, ROLLER, REAR
32 FC9-4063-000 1 |RAIL, SLIDE
33 FC9-4123-000 1 |PLATE, ROLLER GROUNDING
34 FC9-9380-000 2 |LIMITTER, TORQUE
35 FE2-0170-010 1 |ROLLER, TRANSFER, 1 [DP]
36 FM1-N415-000 1 [cAmMKIT
37 FE3-6334-000 1 |ROLLER, DRIVE
38 FC0-4088-000 1 |SHEET
39 FM1-G742-000 1 |SENSOR UNIT, PHOTO MICRO PS5
40 FK2-7866-000 2 |IC PHOTO-SENSOR, HYBRID PS2, PS128
41 FK2-7897-000 1 |MOTOR, DC M68
42 FK3-2576-000 1 |HEATER UNIT H2, THM
43 FK3-2577-000 1 |HEATER UNIT H3

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

FIGURE R
&KEY | PARTNUMBER | QTy DESCRIPTION SERIAL NUMBER
NO. N IREMARKS
K
44 FK3-3227-000 1 |MOTOR, STEPPING, DC M4
45 FK3-3980-000 1 |MOTOR, STEPPING, DC M5
46 FK3-3981-000 1 [MOTOR, DC BRUSHLESS M3
47 FL0-1877-000 1 [SCRAPER, BELT INTERNAL [DP]
48 FL2-8809-000 1 |WHEEL, CORD, 2
49 FL2-8870-010 3 |CLAMP, BELT, 1
50 FL2-8871-000 2 |CLAMP, BELT, 2
51 FL3-2302-000 1 |VARISTOR VR1
52 FL3-7643-000 1 |GUIDE,2ND TRNSFR.,FRONT UPPER
53 FL3-7714-000 1 |CLAMP, BELT, 3
54 FM1-D410-000 1 [BELT, INTER. TRANSFER SEE NOTE [DP]
55 FL3-8317-000 1 |VARISTOR VR3
56 FM0-1459-010 1 |L.T.BELT DRIVE ASSEMBLY
57 FMO0-1460-000 1 |EDGEDGE SENSOR ASSEMBLY, PHOTO
58 FMO0-1465-000 1 |DESORPTION DRIVE ASSEMBLY
59 FMO-1466-000 1 |TRANSFER CLEANER DRIVE ASS'Y
60 FM0-1533-010 1 |[2ND TRNSFR. HOLDER ASSEMBLY
61 FMO0-1560-000 1 |TRANSFER H.V. CABLE UNIT
62 FMO0-1561-000 1 [CLEANER H.V. CABLE UNIT
63 FMO0-2124-000 1 |CABLE, STEERING
64 FM0-2797-000 1 |CABLE, I.T.B. MAIN
65 FM0-2798-000 1 |CABLE, I.T.BELT UNIT
66 FMO0-2931-000 1 |L.T.B. CONNECTING PCB ASSEMBLY
67 FMO0-3011-000 1 |GUIDE UNIT
68 FC8-1725-010 1 |HOLDER, BUSHING, FRONT
69 FM0-4897-010 3  |HOLDER ASS'Y, FRONT
70 FMO0-4898-000 1 |HOLDER ASS'Y, FRONT
71 FMO0-4899-010 3  |HOLDER ASS'Y, REAR
72 FMO0-4900-000 1 |HOLDER ASS'Y, REAR
73 FM0-4957-000 1 |STEERING CAM DRIVE ASSEMBLY
74 XG9-0737-000 4  |BUSHING
75 FM1-C654-000 1 |ENCODER UNIT
76 FM2-7196-000 6 |HVR PCB ASSEMBLY
77 FM3-4906-000 1 |PHOTO SENSOR UNIT, EDGE
78 FS1-1205-000 2 |BUSHING
79 FS$1-9002-010 1 |SCREW,STEPPED,M4X5
80 FS5-1474-000 4  |BUSHING COP
81 FS7-0564-000 1 |GEAR, 34T
82 FU0-0001-000 1 |GEAR, 88T
83 FU0-0110-000 1 |PULLEY, 20T/GEAR, 68T
84 FU0-0111-000 1 |GEAR, 27T/PULLEY, 21T
85 FU2-0589-000 1 |GEAR, 221/88T
86 FU5-0390-000 1 |GEAR, 65T/23T
87 FU5-6616-000 1 |ROLLER, TENSION

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

FIGURE R
&KEY | PARTNUMBER | QTy DESCRIPTION SERIAL NUMBER
NO. N IREMARKS
K
88 FU7-2302-000 1 [SPRING, TENSION
89 FU8-0095-000 1 |GEAR, 58T/20T
) FU8-2373-000 2 |SPRING, TENSION
91 FU8-2380-000 2 |SPRING, TORSION
92 FU9-2384-000 1 [SPRING, TENSION
93 RB2-5850-000 1 |PRISM
94 VS1-7177-002 1 |CONNECTOR, SNAP TIGHT, BK
95 VS1-7177-003 2 |CONNECTOR, SNAP TIGHT, BK
% VS1-7177-004 2 |CONNECTOR, SNAP TIGHT, BK
97 VS1-8412-015 1 |CONNECTOR, SNAP TIGHT, BL
98 WG8-5848-000 1 |iIc, PHOTO-INTERRUPTER PS4
99 XD9-0134-000 1 [RING,E
100 XD9-0136-000 15 [RING, E
101 XD9-0137-010 14 [RING, E
102 XD9-0252-000 1 |WASHER,WAVE
103 XD9-0287-000 2 |PIN, DOWEL
104 XD9-0291-000 10 [PIN, PARALLEL
105 XD9-0305-000 1 |PIN, PARALLEL
106 XF2-1616-460 1 [BELT, TIMING
107 XG9-0493-000 4 |BEARING, BALL, 688ZZ, PO 16MM
108 XG9-0879-000 1 |BEARING, BALL, 608ZZM3SMLY551
109 XG9-0709-000 1 |BEARING, BALL, MF1282Z-3
110 WG8-5783-000 1 |IC,PHOTO-INTERRUPTER,LG248NL1A PS3
501 XD1-1100-225 1 |WASHER, cOP
502 XD1-4200-402 1 |WASHER, TOOTHED LOCK, M4

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 531 TRANSFER PRESSURE ASS™Y, FRONT

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

R
FIGURE
A SERIAL NUMBER
& KEY PART NUMBER QTY DESCRIPTION
N IREMARKS
NO.
K
531 NPN RF TRANSFER PRESSURE ASS'Y, FRONT
1 FC0-8160-000 2 SPRING, LEAF
2 FC8-1790-000 2 LINK, LIFT UP, 2
3 FC8-1798-000 LEVER, OPERATOR
4 FC9-0385-010 2 BLOCK, PRESSURE
5 FC9-3827-000 2 ROLLER, SLIDE
6 FL2-8710-000 1 LINK, LIFT UP, 1
7 FU7-2381-000 4 SPRING, COMPRESSION
501 XD1-1106-235 4 WASHER,COP

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 532 PRE-TRANSFER CORONA ASSEMBLY

12

o) PS93

8,?21)4;\ %) 13

(J8510)

& U
(J8524)

(J8523)

imagePRESS C650
imagePRESS C800/C700/C600/C60 Series

12
/
_.l"f o
7 e
(M2) ™. 13
PS104) |
W7148) (o024,

(J80010)
f=1

& {r
(J10024)

(J10023)

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

FIGURE R
&KEY | PARTNUMBER | QTy DESCRIPTION SERIAL NUMBER
NO. N IREMARKS
K
532 FMO0-1464-000 1 |PRE-TRANSFER CORONA ASSEMBLY [DP]
1 FA4-1864-000 1 |DAMPER
2 FC0-8113-000 1 |HOLDER, FELT
3 FC0-8114-000 1 [BLOCK, PRE-TRANSFER CORONA, FR
4 FC0-8117-000 1 |FLAG, HOME POSITION SENSING
5 FC0-9712-000 1 |[BLOCK, PRE-TRANSFER CORONA, RR
6 FC5-1810-000 1 |SCREw, LEAD
7 FC9-4111-000 1 [TERMINAL, CORONA WIRE
8 FL2-7750-010 1 [SLIDER, PAD [DP]
9 FL2-8807-000 1 |PRE-TRANSFER CORONA LINE ASS'Y [DP]
10 FL3-7560-000 1 |HOLDER, WIRE CLEANING PAD [DP]
11 FL3-8790-000 1 |SPRING, LEAF
12 FM0-0759-000 1 |CLEANING MOTOR UNIT M2
13 FMO0-0863-000 1 |SHUTTER BLOCK UNIT PS93, PS104
14 FU9-0835-000 1 |GEAR, 16T
15 FU9-2240-000 1 |SPRING, TENSION

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 550 PRIMARY CORONA ASSEMBLY

imageRANNER ADVANCE
C7500 Series

(J8511)

m
(J852 JTUJ m
- h
— N \

18 | weszzy 7
/ e

(ps92) | 13
(J8521) /

, (PS103) @;
15 (8522) /

imagePRESS
C800/C700/CB00/CB0
_Series

(J80011)

R (J1ofTﬁ'ﬁ
S & &
- \
[ <, \.

H 7

(J10022)
-

T (pse) i
(J10021) /

TR X 16
| (Ps103) @ : 5. (7147)
(910022) / H
18

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

FIGURE R
&KEY | PARTNUMBER | QTy DESCRIPTION SERIAL NUMBER
NO. N IREMARKS
K
550 FM1-L382-000 1 |PRIMARY CORONA ASSEMBLY [DP]
1 FB2-2959-000 1 |LEVER,GRID
2 XA9-0228-000 2 |SCREW, INSUL., C.S.HEAD
3 FC0-9857-000 1 |PLATE, ETCHING GRID [DP]
4 FC5-1810-000 1 [SCREW, LEAD
5 FC6-1057-010 1 |PLATE, POWER DISPATCHING
6 FC8-2296-000 1 |PLATE, GROUNDING
7 FL2-7750-010 1 [SLIDER, PAD [DP]
8 FL2-8915-000 1 |PRIMARY CORONA WIRE ASS'Y [DP]
9 FL3-4090-000 1 [SLIDER, PAD [DP]
10 FL3-7560-000 1 |HOLDER, WIRE CLEANING PAD [DP]
11 FL3-8789-000 2 |PIN, SLIDER
12 FM0-0759-000 1 |CLEANING MOTOR UNIT M1
13 FMO0-0893-000 1 |BLOCK, PRIMARY CORONA, FRONT
14 FMO0-0894-000 1 |[MOTOR COVER UNIT
15 FU9-0835-000 1 |GEAR, 16T
16 VS1-7177-002 1 |CONNECTOR, SNAP TIGHT, BK
17 VS1-8412-007 1 |CONNECTOR, SNAP TIGHT, BL
18 WG8-5848-000 2 |ic, PHOTO-INTERRUPTER PS92, PS103

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 580 SECONDARY TRANSFER ASSEMBLY

(PS22)
¥ (JB959)

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

FIGURE R
&KEY | PARTNUMBER | QTy DESCRIPTION SERIAL NUMBER
NO. N IREMARKS
K
580 FMO0-1347-010 1 |SECONDARY TRANSFER ASSEMBLY
1 FC0-9388-000 1 |[CAM, SWING, FRONT
2 FC0-9389-000 1 |CcAM, SWING, REAR
3 FM1-G741-000 1 |CAM SHAFT ASSEMBLY
4 FC0-9391-000 1 |PLATE, GROUNDING
5 FC0-9786-000 1 |ROLLER, 2ND TRNSFR. OUTER [DP]
6 FC6-3002-000 2 |RING, RESIN, RETAINING
7 XD9-0288-000 2 |PIN, DOWEL
8 FC8-2633-000 1 |PLATE, POWER DISPATCHING
9 FC8-2641-000 1 |PLATE, STATIC CHARGE
10 FE3-6371-000 2 |BUSHING
11 FM1-C664-000 1 |TRANSFER GUIDE ASS'Y, FR. LW. PS123
12 FK2-8560-000 1 |PHOTO-SENSOR, KUA0095C PS23
13 FL3-6675-000 2 |HOLDER, 2ND TRNSFR. ROLLER
14 FL3-7756-000 2 |PLATE, POSITIONING
15 FMO0-1401-000 1 |OUTLET GUIDE RIB UNIT
16 FMO0-1535-000 1 |SECONDARY TRANSFER ELIM. ASS'Y [DP]
17 FMO0-2784-000 1 |CABLE, SECONDARY H.V. RESISTOR
18 FMO0-2786-000 1 |CABLE, 2ND TRNSFR. H.V.
19 FMO0-2851-000 1 |CABLE, OHP SENSOR
20 FM1-C662-000 1 |ARM PLATE ASSEMBLY, FRONT
21 FM1-C663-000 1 |ARM PLATE ASSEMBLY, REAR
22 FM2-7196-000 2 |HVR PCB ASSEMBLY
23 FS$5-1943-000 2 |BUSHING
24 FS4-2136-000 1 |SPRING, COMPRESSION
25 FU8-0024-000 1 |GEAR, 25T
26 FU9-2351-000 2 |SPRING, COMPRESSION
27 FU9-2394-000 1 [SPRING, TENSION
28 RH7-7129-000 1 |OHT SENSOR UNIT PS29
29 VS1-7177-007 1 |CONNECTOR, 7P, FEMALE, BK
30 WG8-5783-000 1 |IC,PHOTO-INTERRUPTER,LG248NL1A PS22
31 XD9-0136-000 2 |RING,E

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 620 HOPPER MOUNT ASSEMBLY, COLOR

NOTE : This assembly includes the assembly shown in Figure 621.

(J8040) !

@7111)!

T(J1247) % (J8107)

(J719?0)/\\ 2 (J8106)

W97

(PS17)
(J71970) i

0 i ‘—'_;,
\ H19- )" 2 uT199)
v 20 : 0G0~ o\
wrisey |\ 2 S E W\(Jﬁsa) LI

wT98)_ s o\
Jd A 4
(J7135) N0 @

S
T WT1750) o
.a (

18

= H

/ ! (J8108) Wn28) e,

/ 5 1 (7108)\

SEE FIGURE 621 ; U7102)9 \1.? :

W7123) e, W) |

S0 S 17
; (J8106)

: 1 (JT104)\\ 5 o) & (J7420)
P (J7100) & & (7128) e, Teseeneesasesned
: / J8107 e i

: M 6 | : (J?101))“’ o \
T a2 | SEE FIGURE 621 ; urong \ s

(J7418) !
(7124) ;
o (J7419) !

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

FIGURE R
&KEY | PARTNUMBER | QTy DESCRIPTION SERIAL NUMBER
NO. N IREMARKS
K

620 FMO0-1339-000 1 |HOPPER MOUNT ASSEMBLY, COLOR SEE NOTE

1 FC0-8244-000 3 |COVER, MOTOR

2 FC8-4623-000 3 |BUSHING

3 FC9-5461-000 1 |ARM, ROLLER ESTRANGEMENT, REAR

4 FL3-8781-000 3 |SHAFT, TRANSMISSION

5 FMO0-0756-000 3  |HOPPER MOTOR UNIT M10, M13, M16

6 FMO0-2120-010 3 |CABLE, HOPPER UNIT, COLOR

7 FMO0-2702-010 3 |ONE-WAY SHAFT UNIT

8 FMO0-2815-000 1 |CABLE, HOPPER MAIN

9 FMO0-2871-000 3 |CABLE, SENSOR CONNECTING

10 FU3-0314-000 1 |GEAR, 15T

11 FU5-1451-000 6  |BUSHING

12 FU9-0056-000 1 |GEAR, 24T/16T

13 FU9-0839-000 3 |GEAR,37T

14 FU9-0880-000 3 |GEAR, 16T

15 XD9-0137-010 1 [RING,E

16 FU9-0885-000 3 |GEAR, 28T/16T

17 VS1-7177-002 6 |CONNECTOR, SNAP TIGHT, BK

18 VS1-7177-005 3 |CONNECTOR, SNAP TIGHT, BK

19 VS1-8412-013 3 |CONNECTOR, SNAP TIGHT, BL

20 WG8-5848-000 3 |Ic, PHOTO-INTERRUPTER PS11, PS14, PS17
21 XD9-0134-000 1 [RINGE

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 621 HOPPER ASSEMBLY, COLOR

NOTE : This assembly is included in the assembly shown in Figure 620

‘ 5 i
i (PSB1)(J7123) :
i (PSB2)(J7126) E
i (PSB3)(J7129) :
H (M9) (J7100) &
H (M12)(J10031)
H (M15)(J10033) :
; 1 §
[ (Tse)UTi21) Ot
: SO S v (TST)HJT124) :
i L S (seyurieny
H \“‘:\?_} '
% S e ""\.‘1

(PS12)(J7418) Il‘c_ - 4 7
(PS15)(J7419) 7P T =5
(PS18)(J7420)

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

R
FIGURE
A SERIAL NUMBER
& KEY PART NUMBER QTY DESCRIPTION
N IREMARKS
NO
K
621 FM0-1519-000 1 HOPPER ASSEMBLY, COLOR SEE NOTE
1 FK2-0590-000 1 TONER SENSOR UNIT TS6, TS7, TS8
2 FMO0-0756-000 1 HOPPER MOTOR UNIT M9, M12, M15
3 FM0-0888-000 1 SUPPLY PIPE ASSEMBLY, COLOR
4 FMO0-1518-000 1 HOPPER ASSEMBLY
PS12, PS15, PS18
5 WGB8-5848-000 2 IC, PHOTO-INTERRUPTER

PS81, PS82, PS83

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 622 HOPPER ASSEMBLY, BLACK

NOTE : This assembly does not include the part shown with key No. .

(M7)
{J10025)

-

J7135 Py
19_(__ ______ __}_% 07139 o
?1035// & @7107)
B7103) ¢ \ \
187 fa (J7417) 18 6
157 (J8040) -
/
8

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

FIGURE R
&KEY | PARTNUMBER | QTy DESCRIPTION SERIAL NUMBER
NO. N IREMARKS
K
622 FMO0-1338-000 1 |HOPPER ASSEMBLY, BLACK
1 FC0-8244-000 1 |COVER, MOTOR
2 FC8-4623-000 1 |[BUSHING
3 FK2-0590-000 1 [TONER SENSOR UNIT TS5
4 FL3-8781-000 1 |SHAFT, TRANSMISSION
5 FMO0-0756-000 2 |HOPPER MOTOR UNIT M6, M7
6 FMO0-0860-000 1 |SUPPLY PIPE ASSEMBLY, BLACK
7 FMO0-1518-000 1 |HOPPER ASSEMBLY
8 FMO0-2119-000 1 |CABLE, HOPPER UNIT, BLACK
9 FMO0-2121-000 1 |CABLE, SENSOR CONNECTING
10 FMO0-2702-010 1 |ONE-WAY SHAFT UNIT
11 FS$2-9012-000 1 |SCREW, STEPPED M2.2 SEE NOTE
12 FU5-1451-000 2 |BUSHING
13 FU9-0839-000 1 |GEAR, 37T
14 FU9-0880-000 1 |GEAR, 16T
15 VS1-8412-017 1 |CONNECTOR, SNAP TIGHT, BL
16 WG8-5848-000 3 [IC, PHOTO-INTERRUPTER PS8, PS9, PS84
17 FU9-0885-000 1 |GEAR, 28T/16T
18 VS1-7177-002 2 |CONNECTOR, SNAP TIGHT, BK
19 VS1-7177-004 1 |CONNECTOR, SNAP TIGHT, BK

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 623 BOTTLE TRAY ASSEMBLY, COLOR

4 ;

iﬁ :u”\;“
B
\\\\\X;
(PS10)(J7122) h‘g’
(PS13)(J7125)

PS1B)UTI28) |
5

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

R
FIGURE
A SERIAL NUMBER
& KEY PART NUMBER QTY DESCRIPTION
N IREMARKS
NO.
K
623 FM3-9901-000 1 BOTTLE TRAY ASSEMBLY, COLOR
1 FC0-1512-000 1 SPRING, TORSION
2 FC0-8240-000 1 LEVER, BOTTLE DETECT
3 FC8-4649-000 4 ROLLER, BOTTLE TRAY
4 FC9-3752-000 1 SPRING, STATIC CHARGE
5 WG8-5783-000 1 IC,PHOTO-INTERRUPTER,LG248NL1A PS10, PS13, PS16

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 624 BOTTLE TRAY ASSEMBLY, BLACK

~.
(PST) @}
(J7138) \

5

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

R
FIGURE
A SERIAL NUMBER
& KEY PART NUMBER QTY DESCRIPTION
N IREMARKS
NO.
K
624 FM0-4911-000 1 BOTTLE TRAY ASSEMBLY, BLACK
1 FC0-1512-000 1 SPRING, TORSION
2 FC0-8240-000 1 LEVER, BOTTLE DETECT
3 FC8-4649-000 4 ROLLER, BOTTLE TRAY
4 FC9-3752-000 1 SPRING, STATIC CHARGE
5 WG8-5783-000 1 IC,PHOTO-INTERRUPTER,LG248NL1A PS7

imagePRESS €850/C750/C650 Series (CUSA)



2016-06-29

Canon

TONER CONTAINER COVER ASS'Y

. Several kinds of labels are attached on the board for the parts of Key No. 13

Figure 625

NOTE

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

FIGURE R
&KEY | PARTNUMBER | QTy DESCRIPTION SERIAL NUMBER
NO. N IREMARKS
K
625 FMO0-1513-000 1 [TONER CONTAINER COVER ASS'Y
1 FC0-0793-000 5  |SHEET, INNER DOOR
2 FC8-2525-010 1 |DOOR, BOTTLE EXCHANGE INNER, B
3 FC8-4662-010 3 |DOOR, BOTTLE EXCHANGE INNER
4 FC8-4663-000 1 |LABEL, COLOR, YELLOW
5 FC8-4664-000 1 |LABEL, COLOR, MAGENTA
6 FC8-4665-000 1 |LABEL, COLOR, CYAN
7 FC8-4666-000 1 |LABEL, COLOR, BLACK
8 FC8-4687-000 4  |SPRING, TORSION
9 FC9-3751-000 4  |SEAL, COVER
10 FM3-9898-000 1 |LATCH HOLDER ASSEMBLY, BLACK
11 FM3-9980-010 3 |LATCH HOLDER ASSEMBLY, COLOR
12 FS5-8623-000 1 |LABEL, WARNING LESER
13 FU8-8219-000 1 |LABEL, TONER SEE NOTE
14 XZ9-0603-000 2 |CATCH, MAGNET

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 640 DEVELOPING ASSEMBLY

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

R
FIGURE
A SERIAL NUMBER
& KEY PART NUMBER QTY DESCRIPTION
N IREMARKS
NO.
K
640 NPN RF  |DEVELOPING ASSEMBLY
TS2
1 FM1-C714-000 1 DEVELOPING ASSEMBLY, Y P
TS3
2 FM1-C715-000 1 DEVELOPING ASSEMBLY, M .
TS4
3 FM1-C716-000 1 DEVELOPING ASSEMBLY, C .
TS1
4 FM1-C717-000 1 DEVELOPING ASSEMBLY, BK oP]

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 770 WASTE TONER FIRST FEED ASS'Y

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

R
FIGURE
A SERIAL NUMBER
& KEY PART NUMBER QTY DESCRIPTION
N IREMARKS
NO.
K
770 FMO0-1328-000 1 WASTE TONER FIRST FEED ASS'Y
1 FE2-0306-000 1 SEAL, BLACK
2 FL0-1898-000 1 SHUTTER, TONER CATCHER

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 771 SUB FRAME ASSEMBLY

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

R
FIGURE
A SERIAL NUMBER
& KEY PART NUMBER QTY DESCRIPTION
N IREMARKS
NO.
K
771 FMO0-1426-000 1 SUB FRAME ASSEMBLY
1 FC0-4129-000 2 RAIL, SLIDE
2 FL0-1899-000 1 COVER, HANDLE
3 FM1-C674-000 1 HANDLE ASSEMBLY
4 FU8-8163-000 1 LABEL, TONER BOTTLE
5 XA9-1331-000 6 SCREW,MACH., TRUSS HEAD,M4X4
6 XA9-1386-000 5 SCREW,RS,M3X8

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 772 CONTAINER, WASTE TONER, WT-401

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

R
FIGURE
A SERIAL NUMBER
& KEY PART NUMBER QTY DESCRIPTION
N IREMARKS
NO.
K
772 FM0-4910-000 1 CONTAINER, WASTE TONER, WT-401 [DP]
1 FL3-7570-000 1 PRISM
2 FL3-9150-000 1 CAP, WASTE TONER
3 FU8-8127-000 1 LABEL, WASTE TONER

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 810B FIXING ASSEMBLY (200V, 208V)

it 23

b /
18 ;3 . % > 35 34 :
\ ol : - % | (J8909)/ (47204) [z
prommmmmm s : H 5 AL 1 (PS120) : & (JB94TY:
: : e N @ (J8908) :\/x:* 5 :
: ’ (JBOOT)
\ (J8908)

L (PS69) 4
} (J8007) ??\f

7 ! (~g / 5
| - R Yy
R ¢
L

o
M4g :
L ; 35 Z %J?Zo)ﬁ) Lo
1 (PST8) . e
P29, / 34>ag > i
AL /?\ T (U7208) T/ (J8949)
_ (©7229) |
T ‘l‘. \ E
.
&8
39/,»"' 0
28 |
__________ 5 30
P o
5 . 2 A
! (PST0 X :
EEJ?219))%\-’- ~|

N

(J?21N e

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

FIGURE R
&KEY | PARTNUMBER | QTy DESCRIPTION SERIAL NUMBER
NO. N IREMARKS
K
810B NPN RF  [FIXING ASSEMBLY 200V, 208V
1 FB5-9104-010 1 |[ELIMINATOR, STATIC CHARGE
2 FB6-6088-000 1 |RING, RETAINING
3 FC0-9523-000 1 |FLAG, HOME POSITION
4 FC0-9524-000 2 |CAM, PRESSURE
5 FC8-2077-000 2 |FLAG, HOME POSITION
6 FC8-2100-000 1 |FILM, DRAWER BLOCK COVER
7 FC8-2108-000 1 [BUSHING, REAR
8 FC8-2119-000 1 [SPACER
9 FE3-8336-000 1 |BUSHING, FRONT
10 FE3-6321-000 1 |FLAG, ENTRANCE SENSOR
11 FK2-2523-000 2 |MOTOR, STEPPING, DC M46, M49
12 FK2-7884-000 1 |HEATER, HALOGEN, 200V/208V H5
13 FL0-1263-000 1 |MOUNT, DRAWER
14 FL2-8567-010 1 |HINGE, FRONT
15 FL2-8568-010 1 |HINGE, REAR
16 FL3-7621-000 1 |PLATE, IH FIXED
17 FM1-C722-000 1 |[LOWER BELT ASSEMBLY [DP]
18 FMO0-1374-000 1 |HEATER ASSEMBLY H4
19 FMO0-1375-000 1 |SHIFT CONTROL UPPER ASSEMBLY
20 FM0-1385-010 1 |REFRESH PRESSURE ASSEMBLY
21 FMO0-1386-000 1 |REFRESH DRIVE UNIT M55
22 FMO0-1499-000 1 |SHIFT CONTROL ASSEMBLY, LOWER
23 FMO0-2777-000 1 |CABLE, REFRESH
24 FMO0-4891-000 1 |ENTRANCE GUIDE ASSEMBLY
25 FU5-9224-000 1 |SCREW, BH4X6(YELLOW)
26 FU7-2306-000 2 |SPRING, TENSION
27 FU7-2377-000 2 |SPRING, TENSION
28 FU8-0019-000 1 |ARM, SHIFT CONTROL, L
29 FU8-0020-000 1 |ARM, SHIFT CONTROL, U
30 FU8-2358-000 1 [SPRING, TORSION
31 FU9-0996-000 1 |GEAR, 29T/19T
32 FU9-2417-000 1 |SPRING, TORSION
33 VS1-7177-003 1 |CONNECTOR, SNAP TIGHT, BK
34 VS1-7177-004 3 |CONNECTOR, SNAP TIGHT, BK
35 WG8-5783-000 4 |IC,PHOTO-INTERRUPTER,LG248NL1A Ez;sszsm, PST8,
36 WS3-5970-000 2 |CONNECTOR, DRAWER
37 XA9-0807-000 1 |SCREW, W/SEAL, M3X6
38 XD9-0134-000 2 |RING,E
39 XD9-0136-000 2 |RING,E
40 FL0-4511-000 1 |HANDLE, FIXING
41 FU5-9749-000 2 |SCREW, STEPPED, M4

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 810C FIXING ASSEMBLY (230V)

it 23

b /

‘ : — ??J?zm
prmssssssnennhennes . P & e 3 [ (Ps120) } (J8909), ) 2

; . : < (J8947) |
. . (J8g08 : S 6 :
: % itk - ) e TB007)
= “nds T {Us908) :

| (PSBY)
' (Jsoa?))f?\f

35 //" 8 Yy S

/
SEE FIGURE 811

; 35
i (PST8),
| (J7229) ¢

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

FIGURE R
&KEY | PARTNUMBER | QTy DESCRIPTION SERIAL NUMBER
NO. N IREMARKS
K
810C NPN RF  [FIXING ASSEMBLY 230V
1 FB5-9104-010 1 |[ELIMINATOR, STATIC CHARGE
2 FB6-6088-000 1 |RING, RETAINING
3 FC0-9523-000 1 |FLAG, HOME POSITION
4 FC0-9524-000 2 |CAM, PRESSURE
5 FC8-2077-000 2 |FLAG, HOME POSITION
6 FC8-2100-000 1 |FILM, DRAWER BLOCK COVER
7 FC8-2108-000 1 [BUSHING, REAR
8 FC8-2119-000 1 [SPACER
9 FE3-8336-000 1 |BUSHING, FRONT
10 FE3-6321-000 1 |FLAG, ENTRANCE SENSOR
11 FK2-2523-000 2 |MOTOR, STEPPING, DC M46, M49
12 FK2-7885-000 1 |HEATER, HALOGEN, 230V H5
13 FL0-1263-000 1 |MOUNT, DRAWER
14 FL2-8567-010 1 |HINGE, FRONT
15 FL2-8568-010 1 |HINGE, REAR
16 FL3-7621-000 1 |PLATE, IH FIXED
17 FM1-C722-000 1 |[LOWER BELT ASSEMBLY [DP]
18 FMO0-1374-000 1 |HEATER ASSEMBLY H4
19 FMO0-1375-000 1 |SHIFT CONTROL UPPER ASSEMBLY
20 FM0-1385-010 1 |REFRESH PRESSURE ASSEMBLY
21 FMO0-1386-000 1 |REFRESH DRIVE UNIT M55
22 FMO0-1499-000 1 |SHIFT CONTROL ASSEMBLY, LOWER
23 FMO0-2777-000 1 |CABLE, REFRESH
24 FMO0-4891-000 1 |ENTRANCE GUIDE ASSEMBLY
25 FU5-9224-000 1 |SCREW, BH4X6(YELLOW)
26 FU7-2306-000 2 |SPRING, TENSION
27 FU7-2377-000 2 |SPRING, TENSION
28 FU8-0019-000 1 |ARM, SHIFT CONTROL, L
29 FU8-0020-000 1 |ARM, SHIFT CONTROL, U
30 FU8-2358-000 1 [SPRING, TORSION
31 FU9-0996-000 1 |GEAR, 29T/19T
32 FU9-2417-000 1 |SPRING, TORSION
33 VS1-7177-003 1 |CONNECTOR, SNAP TIGHT, BK
34 VS1-7177-004 3 |CONNECTOR, SNAP TIGHT, BK
35 WG8-5783-000 4 |IC,PHOTO-INTERRUPTER,LG248NL1A Ez;sszsm, PST8,
36 WS3-5970-000 2 |CONNECTOR, DRAWER
37 XA9-0807-000 1 |SCREW, W/SEAL, M3X6
38 XD9-0134-000 2 |RING,E
39 XD9-0136-000 2 |RING,E
40 FL0-4511-000 1 |HANDLE, FIXING
41 FU5-9749-000 2 |SCREW, STEPPED, M4

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 811 UPPER BELT ASSEMBLY

(J7404) 1 M
e ®s72y | /(sTi)
Wr221) | , (J7220) 3

(J7220) /

M;
// (J7221) (J8948)

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

FIGURE R
&KEY | PARTNUMBER | QTy DESCRIPTION SERIAL NUMBER
NO. N IREMARKS
K
811 FM1-C721-000 1 |UPPER BELT ASSEMBLY [TDHP'\]M - TP2
1 FC0-9622-000 1 |FLAG, BELT SENSOR
2 FMO-1379-000 1 |[TENSION ARM UNIT, FRONT
3 FM0-2778-000 1 |CABLE, UPPER BELT UNIT
4 FM3-9604-000 1 |FIXING FUSE PCB ASSEMBLY
5 FS$1-9010-020 1 |SCREW, STEPPED, M3
6 FU8-2356-000 1 [SPRING, TENSION
7 FU9-0977-000 1 |GEAR, 37T/42T
8 FU0-0126-000 1 |GEAR, 31T
9 FU9-0979-000 1 |GEAR, 14T
10 FU9-2344-000 1 |SPRING, TORSION
11 WG8-5783-000 2 |IC,PHOTO-INTERRUPTER,LG248NL1A PS71, PST2
12 XA9-0807-000 1 |SCREW, W/SEAL, M3X6
13 XD9-0134-000 1 [RING,E
14 XD9-0136-000 1 [RING,E
15 XG9-0499-000 2 |BEARING, BALL R-1560X2ZZR
16 XG9-0593-000 1 |BEARING, BALL 1680HHRPOP15
17 FM1-D437-000 1 |CLEANING ROLLER UNIT

imagePRESS €850/C750/C650 Series (CUSA)



Canon

Figure 812B (1/2)FIXING BASE ASS'Y

4
/
1515“?5%\ e (7225) a4

s w22\ /
A
PS74
E J?224)) '\ (J8008) &
\\\‘ _______-—-""—--
N Y —

imagePRESS €850/C750/C650 Series (CUSA)

2016-06-29



Canon 2016-06-29

Figure 812B (2/2)FIXING BASE ASS'Y

f’ (THM3)

i (J7408)

27|
N THM4
NG _ §J740?}

A

(J8039)
i1 (J8003).

{J8953) o~
i\ \ % ™ o
M, 49;; ' 42 /\}'q ‘3‘*%\@
: .. S, - 19 [/ | (JB952) ) =@
: 54 H 61 50 25;? 5 38 12 :
=\w?§uaozs) NG I ... RO,
Sy i &7

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

FIGURE R
&KEY | PARTNUMBER | QTy DESCRIPTION SERIAL NUMBER
NO. N IREMARKS
K
812B FM1-P430-000 1 |[FIXING BASE ASS'Y
1 FC0-9528-000 1 |ARM, PRESSURE SENSING
2 FC0-9530-000 2 |CAM, PRESSURE
3 FE8-2811-000 1 |COVER, PAPER DELIVERY, UPPER
4 FC0-9543-000 1 |[LEVER, WRAPPING SENSOR
5 FC0-9548-000 1 |COVER, PAPER DELIVERY, LOWER
6 FC0-9874-000 1 |COVER,INNER DELIVERY CONNECTOR
7 FC5-2598-000 2 |BUSHING
8 FL1-1093-000 1 |SUPPORT, SEPARATION SHAFT
9 FC7-1428-000 4 |RIB,INNER PAPER DELIVERY GUIDE
10 FC7-1481-010 1 |PLATE, HEATER CONNECTING
11 FC8-2023-000 1 |PLATE, HEATER TERMINAL, F
12 FC8-2027-000 1 |FLAG, B SENSOR, L
13 FC8-2029-000 1 |GUIDE, CORD
14 FC8-2080-010 1 |ROLLER, INNER DELIVERY, UPPER
15 FC8-2101-000 1 |SPRING, TENSION
16 FC8-2106-010 1 |ROLLER, BELT DETECT, LOWER
17 FE3-8162-000 1 |ROLLER, INNER DELIVERY, LOWER
18 FC8-2507-010 1 |COVER, THERMISTOR
19 FC8-2509-000 1 |ARM, FLAG SAVE
20 FC9-3972-000 1 |PLATE, HEATER CONNECTING
21 FC9-8425-000 1 |LEVER, GUIDE
22 FE2-0267-010 1 |GUIDE, CABLE, FRONT
23 FE3-8172-000 1 |[ELIMINATOR, STATIC CHARGE
24 FK2-2537-000 1 [THERMISTOR THM2
25 FK2-6470-000 1 |PHOTO-SENSOR, KUA0055C PS75
26 FK2-7870-000 1 [THERMISTOR UNIT [TDHP'\]AS
27 FK2-7871-000 1 [THERMISTOR UNIT [TDHP'\]M
28 FL2-8588-000 1 |GEAR, 15T
29 FL2-8763-000 1 |HINGE
30 FM0-1383-000 1 |PRESSURE CROSSMEMBER ASSEMBLY TP1
31 FMO0-2772-000 1 |CABLE, FIXING DRAWER
32 FMO0-2773-000 1 |CABLE, LOWER BELT THERMISTOR
33 FMO0-2780-000 1 |CABLE, LOWER BELT UNIT
34 FMO0-2782-000 1 |CABLE, FIXING OUTLET SENSOR
35 FM3-9585-000 1 |THERMISTOR CONNECT PCB ASS'Y
36 FS1-1422-000 2 |BUSHING
37 FS1-9010-020 9  |SCREW, STEPPED, M3
38 FU6-2595-000 1 [SPRING, TENTION
39 FU7-0394-000 1 |GEAR, 30T
40 FU7-2310-000 1 |SPRING, TORSION
41 FU7-2311-000 1 |SPRING, TORSION
42 FU7-2380-000 1 |SPRING, TORSION

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

FIGURE R
&KEY | PARTNUMBER | QTy DESCRIPTION SERIAL NUMBER
NO. N IREMARKS
K
43 FL1-1283-000 1 |GEAR, 43T/19T
44 FU9-2339-000 2 |SPRING, COMPRESSION
45 FU2-1851-000 1 |SPRING, TORSION
46 FU2-1852-000 1 [SPRING, TORSION
47 FU9-2404-000 2 |SPRING, COMPRESSION
48 RB2-0493-000 15  |ROLLER, PAPER SENSOR
49 VS1-7177-002 2 |CONNECTOR, SNAP TIGHT, BK
50 VS1-7177-003 1 |CONNECTOR, SNAP TIGHT, BK
51 VS1-7177-005 1 |CONNECTOR, SNAP TIGHT, BK
52 VS1-7177-006 1 |CONNECTOR, SNAP TIGHT, BK
53 VS1-7177-007 1 |CONNECTOR, 7P, FEMALE, BK
54 VS1-7177-008 1 |CONNECTOR, SNAP TIGHT, BK
55 VS1-8959-006 1 |CONNECTOR, SNAP TIGHT, 6P, W
56 WG8-5783-000 4 |IC,PHOTO-INTERRUPTER,LG248NL1A Ei;i PST4, PST6,
57 XD9-0134-000 4  |RING,E
58 XD9-0135-000 3 |RING,E
59 XD9-0136-000 5 |RING,E
60 XD9-0295-000 2 |PIN, PARALLEL
61 XG9-0594-000 2 |BEARING, BALL, MF126ZZ
62 FL2-8565-000 1 |SUPPORT, HINGE, FRONT
63 FL2-8566-000 1 |SUPPORT, HINGE, REAR
64 FM0-1382-000 1 |SENSOR UNIT, PRESSURE RELEASE
501 XD1-1103-138 1 |wASHER
502 XD1-1104-135 1 |WASHER,cOP
503 XD1-1206-233 2 |WASHER
504 XD1-4200-402 1 |WASHER, TOOTHED LOCK, M4

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 900A CONTROLLER BOX ASSEMBLY

\. (J5600) :
o (J1211)§

( f’\ i (J1210)§
(J1201) 5,

(410000 / (41220)

@1
~’>\§ SEE FIGURE 931

“2) [
(J1221)

(J4335)
(J8100)

(J4336)

/ (szﬁ
4 (I7119)

i (J108)

(480720)/ 3

(J7544)),

(J8071)
(94) ;

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

FIGURE R
&KEY | PARTNUMBER | QTy DESCRIPTION SERIAL NUMBER
NO. N IREMARKS
K

900A NPN RF  [CONTROLLER BOX ASSEMBLY
1 FC8-5174-000 4 |RAIL, MAIN CONTROLLER, 1
2 FC9-3940-000 1 |PLATE, MODULAR BLANKING
3 FK2-2529-000 1 |FAN FM20
4 FL3-6670-000 1 |FAN FM21
5 FK2-8431-000 1 |CABLE, STANDARD SATA POWER, B
6 FK2-8433-000 1 |CABLE, STANDARD SATA SIGNAL, B
7 FL3-7727-000 1 |PANEL, REAR, UPPER
8 FMO0-0322-000 1 |[MEMORY PCB ASSEMBLY
9 FMO0-2757-000 1 |CABLE,DCDC
10 FMO0-2768-000 1 |CABLE, SERIAL INTERFACE
11 FMO0-2769-000 1 |CABLE, DC CONTROLLER RISER
12 FMO0-2845-000 1 |CABLE, PCB ASSEMBLY, CAN
13 FMO0-2850-000 1 |CABLE, CONTROLLER FAN COOLING
14 FMO0-2941-000 1 |LASER P.S. CONNECT PCB ASS'Y
15 FMO0-4326-000 1 |MEMORY PCB ASSEMBLY
16 FM0-4695-000 1 |TRANSCEIVER PCB ASSEMBLY, CAN
17 FM1-C876-000 1 |[TPMPCB ASSEMBLY
18 FM4-0759-000 1 |CABLE, FAN
19 FM4-0780-000 1 |[BYPASS PCB ASS'Y, SUB
20 XA9-1959-000 3 |SCREW, W/WASHER, M3X4
21 FU8-8257-000 1 |LABEL, CAUTION
22 VS1-7177-003 2 |CONNECTOR, SNAP TIGHT, BK
23 VS1-8412-005 1 |CONNECTOR, SNAP TIGHT, BL
24 VS1-8412-019 1 |CONNECTOR, SNAP TIGHT, BL
25 VS1-8959-005 1 |CONNECTOR, SNAP TIGHT, 5P, W
26 VS1-8959-008 1 |CONNECTOR, SNAP TIGHT, 8P, W

NSP FM1-X864-000 1 |SATA-FLASH PCB ASSEMBLY

NSP FM4-1259-000 1 |COUNTER PCB ASSEMBLY

imagePRESS €850/C750/C650 Series (CUSA)



Canon

Figure 910 DC POWER SUPPLY BOX ASSEMBLY

: .2

| (mm\/ \\ J::%o, ﬁf» i

2 (J?’401 )i 5
10— j gu=ln'|s)

13 ; (J7401)
{ (48002 U : ™
5( )\, (1830) | ~
5 L
\ J—
! (J8002
- A E( )%,. 14
(J201) 1"—"
(J1801) P
/ .
\
4\

%
(J102ﬁ[)“~ ]
\ :

wlr
(J1803) az ~
12 Z L -
\ /(J102B) 4 P
' o\ e A
(J8192) \ e
[y 8 ’»// v
(J1818) M4 : ) H
(J7529) & “‘\
(J8131) A (J8131V

(J8190)
jo

(48191) /

==
3 (J8129)

/
SEE FIGURE 913

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

FIGURE R
&KEY | PARTNUMBER | QTy DESCRIPTION SERIAL NUMBER
NO. N IREMARKS
K
910 NPN RF  [DC POWER SUPPLY BOX ASSEMBLY
1 FK2-6461-000 1 |FAN FM14
2 FK3-2593-000 2 |FAN FM8, FM9
3 FMO0-2749-000 1 |CABLE, POWER SUPPLY CONNECTING
4 FM1-C706-000 2 |DC POWER SUPPLY ASSEMBLY, 24V
5 FM3-4877-010 1 |DC POWER SUPPLY ASSEMBLY, 12V
6 FM3-9586-000 1 |DC POWER CONNECTING PCB ASS'Y
7 FM4-1354-000 1 |CABLE, AC POWER SUPPLY, 12V
8 FM4-1355-000 2 |CABLE, AC POWER SUPPLY, 24V
9 FM4-1360-000 2 |CABLE(2), AC POWER SUPPLY, 24V
10 FM4-1361-000 1 |CABLE, FAN
11 FM4-1362-000 1 |CABLE, FAN
12 FM4-1370-000 1 |CABLE, FAN
13 VS1-7177-003 3 |CONNECTOR, SNAP TIGHT, BK
14 VS1-7177-004 1 |CONNECTOR, SNAP TIGHT, BK

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 911B IH POWER SUPPLY BOX ASSEMBLY (200V, 208V, 230V)

NOTE : This assembly includes the assembly shown in Figure 912

'.././

(FM7)
(7403) N2 | T 4

~ U

(503)

(J8120)

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

R
FIGURE
A SERIAL NUMBER
& KEY PART NUMBER QTY DESCRIPTION
N IREMARKS
NO.
K
200V, 208V, 230V
911B FMO0-1563-000 1 IH POWER SUPPLY BOX ASSEMBLY
SEE NOTE
1 FK2-3679-000 1 FAN FM7
2 FMO0-2748-000 1 CABLE, IH - AC CONNECTING
3 VS1-8412-023 1 CONNECTOR, SNAP TIGHT, BL
4 VS1-7177-003 1 CONNECTOR, SNAP TIGHT, BK

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 912B HEATER POWER SUPPLY PCB ASS'Y (200V, 208V, 230V)

NOTE : This assembly is included in the assembly shown in Figure 911.

(FU101)

1

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

R
FIGURE
A SERIAL NUMBER
& KEY PART NUMBER QTY DESCRIPTION
N IREMARKS
NO.
K
200V, 208V, 230V
912B FM0-2939-000 1 HEATER POWER SUPPLY PCB ASS'Y
SEE NOTE
1 VD7-3422-002 1 FUSE FU101
T FK2-0598-000 1 TRANSFORMER T101
T FK2-0680-000 2 TRANSFORMER T161, T171
T FK2-0681-000 1 TRANSFORMER T102

imagePRESS €850/C750/C650 Series (CUSA)



2016-06-29

Canon

RELAY PCB ASSEMBLY

Figure 913

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

R
FIGURE
A SERIAL NUMBER
& KEY PART NUMBER QTY DESCRIPTION
N IREMARKS
NO
K
913 FM0-2927-000 1 RELAY PCB ASSEMBLY
IC FK3-2323-000 1 IC, ASIC, T6VN7EFG-0002 IC6

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 931 DC CONTROLLER I|/F PCB ASS"Y

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

R
FIGURE
A SERIAL NUMBER
& KEY PART NUMBER QTY DESCRIPTION
N IREMARKS
NO.
K
931 FMO0-2916-010 1 DC CONTROLLER I/F PCB ASS'Y
IC38, IC42, 1C43,
IC FK3-2323-000 4 IC, ASIC, T6VN7EFG-0002 1Ca4

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 932 MAIN CONTROLLER PCB ASS'Y, 1

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

R
FIGURE
A SERIAL NUMBER
& KEY PART NUMBER QTY DESCRIPTION
N IREMARKS
NO.
K
932 FMO0-4353-000 1 MAIN CONTROLLER PCB ASS'Y, 1
1 FC8-5205-000 1 MOUNT, LEVER
2 FC9-4096-000 1 MOUNT, LEVER
3 FC9-4097-000 1 HANDLE
4 FC9-4098-000 2 LEVER
5 FL3-6670-000 1 FAN FM19
IC FK3-2212-000 1 IC, AU80610004671AASLBMH, IC1
IC FK4-1861-000 1 IC, 88E8075-B0-NNC2C000-W553, IC4

imagePRESS €850/C750/C650 Series (CUSA)



2016-06-29

Canon

MAIN CONTROLLER PCB ASS'Y, 2

Figure 933

/

L/

5 on

2% . :
TR, B
1 A1

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

R
FIGURE
A SERIAL NUMBER
& KEY PART NUMBER QTY DESCRIPTION
N IREMARKS
NO.
K
933 FMO0-4351-010 1 MAIN CONTROLLER PCB ASS'Y, 2
1 FC8-5205-000 2 MOUNT, LEVER
2 FC9-4098-000 2 LEVER
3 FC9-4156-000 1 HANDLE
4 FU6-8861-000 1 LABEL, MEMORY CAUTION
IC FK3-3793-000 1 IC, CLOCK GENERATOR IC1
IC FK2-8345-000 1 IC, UPD8085517F1-612-MNB-A 1C20
IC FK2-9788-000 1 IC, R8A03019ABG U100, IC22
IC FK2-3218-000 1 IC, MB87L8650, GATE ARRAY 1C28
IC FK3-3792-000 1 IC, CLOCK GENERATOR 1C43
IC FL3-4283-000 1 IC, SST39VF200A-70-4C-EKE, 1C60
IC FK2-8353-000 1 IC, PD812006F5-D11-PN9-A, ASIC IC6

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 934 DC CONTROLLER DIFF PCB ASS'Y

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

R
FIGURE
A SERIAL NUMBER
& KEY PART NUMBER QTY DESCRIPTION
N IREMARKS
NO
K
934 FM0-2922-000 1 DC CONTROLLER DIFF PCB ASS'Y
IC FK3-2323-000 1 IC, ASIC, T6VN7EFG-0002 IC1

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 940 RISER PCB ASSEMBLY

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

R
FIGURE
A SERIAL NUMBER
& KEY PART NUMBER QTY DESCRIPTION
N IREMARKS
NO
K
940 FMO0-1438-000 1 RISER PCB ASSEMBLY
IC FK2-3218-000 1 IC, MB87L8650, GATE ARRAY IC1

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 950 LASER INTERFACE PCB ASSEMBLY

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

R
FIGURE
A SERIAL NUMBER
& KEY PART NUMBER QTY DESCRIPTION
N IREMARKS
NO.
K
950 FM1-M170-000 1 LASER INTERFACE PCB ASSEMBLY
I1C26, IC27, 1C28,
IC FK3-3985-000 4 IC,MB8AA4570-GE1 1C29

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 960 PAPER PICK-UP DRIVER PCB ASS’Y

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

R
FIGURE
A SERIAL NUMBER
& KEY PART NUMBER QTY DESCRIPTION
N IREMARKS
NO
K
960 FM0-2923-000 1 PAPER PICK-UP DRIVER PCB ASS'Y
IC FK3-2323-000 2 IC, ASIC, T6VN7EFG-0002 IC22,1C23

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 961 REG. PATCH DRIVER PCB ASSEMBLY

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

R
FIGURE
A SERIAL NUMBER
& KEY PART NUMBER QTY DESCRIPTION
N IREMARKS
NO
K
961 FM0-2925-000 1 REG. PATCH DRIVER PCB ASSEMBLY
IC FK3-2323-000 1 IC, ASIC, T6VN7EFG-0002 IC15

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 962B AC DRIVER PCB ASSEMBLY (200V, 208V)

NOTE : This assembly is included in the assembly shown in Figure 140

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

R
FIGURE
A SERIAL NUMBER
& KEY PART NUMBER QTY DESCRIPTION
N IREMARKS
NO.
K
200V, 208V
962B FM0-2920-000 1 AC DRIVER PCB ASSEMBLY
SEE NOTE

VD7-3503-151

FUSE, 250V, 3.15A

FU2

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 962C AC DRIVER PCB ASSEMBLY (230V)

NOTE : This assembly is included in the assembly shown in Figure 140

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

R
FIGURE
A SERIAL NUMBER
& KEY PART NUMBER QTY DESCRIPTION
N IREMARKS
NO.
K
962C FM0-2929-000 1 AC DRIVER PCB ASSEMBLY 230V SEE NOTE

VD7-3503-151

FUSE, 250V, 3.15A

FU2

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 963 BUFFER DRIVER PCB ASSEMBLY

NOTE : This assembly is included in the assembly shown in Figure 356

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

R
FIGURE
A SERIAL NUMBER
& KEY PART NUMBER QTY DESCRIPTION
N IREMARKS
NO.
K
963 FM0-2928-000 1 BUFFER DRIVER PCB ASSEMBLY SEE NOTE
IC FK3-2323-000 1 IC, ASIC, T6VN7EFG-0002 IC7

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 964B DRUM HEATER DRIVER PCB ASS'Y (200V, 208V, 230V)

NOTE : This assembly is included in the assembly shown in Figure 140

5 eun
G

\

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

R
FIGURE
A SERIAL NUMBER
& KEY PART NUMBER QTY DESCRIPTION
N IREMARKS
NO.
K
200V, 208V, 230V
964B FM0-2930-000 1 DRUM HEATER DRIVER PCB ASS'Y
SEE NOTE
VD7-3501-001 2 FUSE FU1, FU2
T FK3-2592-000 1 TRANSFORMER, POWER T

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 965 FIXING/FEEDER DRIVER PCB ASS’Y

NOTE : This assembly is included in the assembly shown in Figure 330

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

R
FIGURE
A SERIAL NUMBER
& KEY PART NUMBER QTY DESCRIPTION
N IREMARKS
NO
K
965 FM0-2924-000 1 FIXING/FEEDER DRIVER PCB ASS'Y
IC FK3-2323-000 2 IC, ASIC, T6VN7EFG-0002 IC21,1C22

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 966 CIS DRIVER PCB ASSEMBLY

NOTE : This assembly is included in the assembly shown in Figure 330

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

R
FIGURE
A SERIAL NUMBER
& KEY PART NUMBER QTY DESCRIPTION
N IREMARKS
NO
K
966 FMO0-4928-000 1 CIS DRIVER PCB ASSEMBLY
IC FK3-2323-000 1 IC, ASIC, T6VN7EFG-0002 1C501

imagePRESS €850/C750/C650 Series (CUSA)



Canon

Figure 983 DRUM POST HIGH VOLTAGE ASS’Y

NOTE : This assembly includes the assembly shown in Figure 984

& T\/

< (J35470)

3, &7 (J35470)

5
2

(J3547)

(J3548) |
SEE FIGURE 984

imagePRESS €850/C750/C650 Series (CUSA)

2016-06-29



Canon

2016-06-29

R
FIGURE
A SERIAL NUMBER
& KEY PART NUMBER QTY DESCRIPTION
N IREMARKS
NO.
K
983 FMO0-1433-000 1 DRUM POST HIGH VOLTAGE ASS'Y SEE NOTE
1 FK2-7718-000 1 TRANSFORMER, H.V. TRNA1
2 FM0-2827-000 1 CABLE, DRUM POST HIGH VOLTAGE
3 FM0-2101-000 1 CABLE, SIGNAL CONNECTING

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 984 POST HIGH VOLTAGE PCB ASSEMBLY

NOTE : This assembly is included in the assembly shown in Figure 983

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

R
FIGURE
A SERIAL NUMBER
& KEY PART NUMBER QTY DESCRIPTION
N IREMARKS
NO.
K
984 FM1-D966-000 1 POST HIGH VOLTAGE PCB ASSEMBLY SEE NOTE
T FH3-0967-000 1 TRANSFORMER, INVERTER T301

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 985 1ST CORONA HIGH VOLTAGE PCB

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

R
FIGURE
A SERIAL NUMBER
& KEY PART NUMBER QTY DESCRIPTION
N IREMARKS
NO.
K
985 FM1-C965-000 1 1ST CORONA HIGH VOLTAGE PCB
IC FK3-2324-000 1 IC, ASIC, QFP100-P-1420-0.65A IC9
T FK3-2590-000 3 TRANSFORMER, INVERTER T101, T301, T501

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 986 2ND TRNSFR. STATIC CHARGE H. V.

NOTE : This assembly is included in the assembly shown in Figure 330

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

R
FIGURE
A SERIAL NUMBER
& KEY PART NUMBER QTY DESCRIPTION
N IREMARKS
NO.
K
986 FM1-D965-000 1 2ND TRNSFR. STATIC CHARGE H.V. SEE NOTE
T FH3-0967-000 1 TRANSFORMER, INVERTER T200

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure 987 2ND TRANSFER H. V. PCB ASS'Y

NOTE : This assembly is included in the assembly shown in Figure 330

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

R
FIGURE
A SERIAL NUMBER
& KEY PART NUMBER QTY DESCRIPTION
N IREMARKS
NO.
K
987 FM0-2936-000 1 2ND TRANSFER H.V. PCB ASS'Y SEE NOTE

imagePRESS €850/C750/C650 Series (CUSA)



2016-06-29

Canon

HARD DISK DRIVE ASSEMBLY

Figure 990

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

R
FIGURE
A SERIAL NUMBER
& KEY PART NUMBER QTY DESCRIPTION
N IREMARKS
NO.
K
990 NPN RF HARD DISK DRIVE ASSEMBLY
1 FC9-9341-000 1 PLATE, GROUNDING
2 FK3-3815-000 1 HDD, WD10EURX-63UY4Y0
3 FM3-9951-000 1 LATCH SHAFT UNIT
4 FS5-9391-000 2 SCREW, STEPPED, M3
5 FU5-9599-000 4 SCREW, STEPPED, #6X32
6 XA9-1496-000 1 SCREW,M3X6.4
7 XH9-0151-000 4 DAMPER, CUSHION

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure Y90 AUTO GRADATION SENSOR (208V)

5 (J2037)
(J2035) =
“- (J2038
(J2036) =

imagePRESS €850/C750/C650 Series (CUSA)



Canon

2016-06-29

R
FIGURE
A SERIAL NUMBER
& KEY PART NUMBER QTY DESCRIPTION
N IREMARKS
NO.
K
Y90 NPN RF AUTO GRADATION SENSOR 208V
1 FM0-2860-000 1 CABLE, SENSOR
2 FM0-4938-000 1 COLOR SENSOR PCB ASSEMBLY

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure ZZA MECHANICAL STANDARD PARTS (HOW TO USE)

Mechanical standard parts

BT AR &

About a mechanical standard parts
A Mechanical standard parts is a mechanical part which not parts peculiar to a product.
They are parts which are common to a Canon product and are used, such as a screw and a washer.
The Fig No. and parts number of the mechanical standard parts are not listed in the product parts catalog.
Refer to the parts catalog of mechanical standard parts when checking the parts number for screw or
washer etc. and identify them by part shape or size.

HmRESSE X
HBERESR L. UAREOBR TG, ALYy v ESy/ VHMBRHATERSATLD
BHE (A H#&R) OZLTY.
BREOA—yha07121%, BHRERROFigNo. PHABESIRBLTEVERA.
RLPL, Dyl rE0HSRBES AL LER, BHEERR20/\—VhH405758EL, BROBEKL
KESHLFIERL., FRALTLWAHRERSTIEZSL,

Material and surface treatment of a mechanical standard parts

Material and surface treatment of mechanical standard parts are assigned commonly for each part.
Refer to the Table 1 for the parts which material and surface treatment are assigned as numbers.

BERESROMHE L URENE

BREEXSOMHE LUREREIZOVTR, FEHKABETROGATVET,
HHBIURABLENFETROGCATVAHRAICOVTIE, R1ZBELTIEEL,

Table 1 Material and Surface treatment
®1 MHEBEIURELE

MNo. Material Surface treatment Color
#H5 ¥ FEmmE =3

1 Stainless steel black coloring (BC4) Black
Stainless steel | AT LAE#E(BCY) 2

2 AT LA |nottobegiven White
BL =]

3 Regular nickel plating (NL) White
Brass FiE= v ILA v F(NL) =]

4 #iA Black nickel plating (BN) Black
2E=- 95 IL A vF(BN) R

5 White zinc trivalent chromate treating (ZC3) White
afe@EinsffisnA— KZC3) =]

6 Regular nickel chromium plating (NC) White
EE=—v LI aLAyENC) =]

7 Steel Regular nickel plating (NL) White
# T =LA wF(NL) =]

8 Iron and steel phosphating (P1) Black
S BEERIENIE(P1) )

g Black zinc trivalent chromate treating (BZ3) Black
AEBEH3{HEY O A— HBZ3) "

imagePRESS €850/C750/C650 Series (CUSA)



Canon

Figure ZZB
1. Screws
tal
How to read Parts Numbers
BRESORA
Screws
fal
XB1-2400-609
Type No.
ERES
Normal designation (d)
R LOEY (d)
Length (L)
hLoEz (L)

—— Material and Surface freatment

MHE L URENE

1-1. Cross Recessed Head Screws for Precision Equipments
WMERBA+TFRTENL

E;=
H L

1,

lI

(1/7)MECHANICAL STANDARD PARTS (SCREWS)

XB1-2 expresses Binding head machine screw.
XB1-213, A v FhLERT

40 expresses M4.0.

401, M4.0% %7

0-60 expresses a length of 6.0mm.
0-801%, B.OMMOEEE#&KT
9 expresses Steel (Black zinc trivalent chromate
treating) from Table 1.
9lF. L VUE (REBMHMEIOA—F) £RT

Head size (mm)

Type No. Type EREA~T & (mm)
HAES pk M1.4[M1.6[M1.7] M2 [m2.5]m2.6
XA1-1 P::ulheadCIasﬂ D HKA1-1 2| 24| 25 3] 3.8 4
g1 H XA1-1 0.5/0.55| 05| 06| 09| 0.8
XA1-3 Co[.lntersunkheadCIasM D XA1-3 2| 24| 25 3| 3.8 4
51 H XA1-3  |0.48|0.55|0.58]0.73]0.85[0.93
XA1-4 Oval countersunk head Class 1 D XA1-4 2| 24| 25| 3| 38| 4
AEH 1 H+K xat1-4 |068] 0.8[088] 1]|125] 1.3
XA1-6 PaqheadClassS D XA1-6 25| 28 3| 35| 43] 45
SaNcE: ] H XA1-6 0.8/0.85| 09| 1| 1.3] 1.2
XA17 Pan head Class 2 D XA1-7 25| 28| 3| 35| 43| 45
T ~2f H XA1-7 0.5(055| 05| 06| 09| 0.8

imagePRESS €850/C750/C650 Series (CUSA)

2016-06-29



Canon

2016-06-29

Figure ZZB (2/7)MECHANICAL STANDARD PARTS (SCREWS)

1-2. Precision Tapping Screws
BERSvEYRL

_i__ _h_
pai

ok | "I XA4-3 o

_E_ i L 3
o ===
CH

=
{ <

Head size (mm)
Type No. Type BRER T % (mm)
HRES bl m1.4[m1.6]m1.7] M2 [m2.5]mM2.6
XA4-1 With talefed end pan head Class 1 D XAd4-1 2| 24| 25 3| 3.8 4
Y-S 1 38 H XAd-1 0.5/0.55| 0.5 0.6] 0.9 0.8
XA4-2 With tale{ed end pan head Class 3 D XA4-2 25| 28 3] 35| 43| 45
#Y -1 <33 H XAd-2 08l085| 08| 1] 1.3] 1.2
XA4-3 With tatgred end countersunk head D XA4-3 2| 24] 25 3| 3.8 4
#Y-25 H XA4-3 0.48|0.55]|0.58| 0.73]0.85|0.93
XA4-4 With tatered end pan head Class 2 D XA4-4 25| 28 3| 35| 43| 45
Y -E25 H XAd-4 0.5|055| 05| 06| 09| 0.8
XA4-5 With parallel end ultra thin head D XA4-5 25| 2.8 3 - - -
A b L— h-#B@ER H XAd4-5 02{ 02| 02 -| -] -
XALE With parallel end pan head Class 1 D XA4-6 2| 24| 25 3| 38 4
AbL—F-E~A15H H XAd4-6 0.5(055| 05| 06| 09| 08
KALT With parallel end pan head Class 3 D XA4-7 25| 28 3| 35| 43| 45
A bL— -5 ~33 H XA4-7 08l085| 09| 1] 13|12
XA4-8 With parallel erld countersunk head D XA4-8 2| 24| 25 3| 3.8 4
AbkL—F-E5 H XA4-8 0.48(0.55]|0.58|0.73|0.85|0.93
XA4-Q With parallel eng pan head Class 2 D XA4-9 25| 28 3] 35| 43| 45
A b L— b-12~25E H XA4-9 0.5|055| 05| 06| 09| 08

imagePRESS €850/C750/C650 Series (CUSA)




Canon 2016-06-29

Figure ZZB (3/7)MECHANICAL STANDARD PARTS (SCREWS)

1-3. Cross Recessed Head Screws

—#At+FRFE ML

.~
E—71 o
k L |

dk

o i
<=

<jd" -

}gﬁ

Il
=<

Head size (mm)

Type No. Type EEERTiE (mm)
BAIES SR M2 [m2.5[mM2.6] M3 | M4 [ M5
YB11 Pan head dk  XB1-1 35| 45| 45| 55| 7| 9
3 k XB1-1 13| 17| 17| 2| 26] 33
XB1-2 Binding head de  XB1-2 43| 53| 55| 63| 83]103
A VF k+f  XB1-2 12| 15| 16| 19| 25| 31
XB1-3 Coynlersunkhead di XB1-3 4 5 - 5] 8| 10
5 k XB1-3 12145 -|1.75| 23| 28
XB1-4 Owal Emuntersunk head dk XB1-4 4 5 - [ 8| 10
b k+f  XB1-4 16| 2| -|245| 32| 4
Sumpmleng"g 8| 12| 12| 12| 18| 20

hUEEED

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure ZZB (4/7)MECHANICAL STANDARD PARTS (SCREWS)

1-4. Cross Recessed Head Screws with Captive Washer
EEAHTFRFE ML

f
f
f
Iﬂ

XB2-5 XB2-6 XB2-7 XB2-8
Type No. Type
HAES 3
Pan head + Plain washer (circular bright)
XB2-1 nAf L+ FES
Pan head + Spring washer
KE22 ti it C+EhES
XB2-3 Pan head + Toothed lock washer
fida L+t ES
Pan head + Spring washer and
XB2-4 plain washer (circular bright)
fida L+(IE4a+F)ESE
XBo.5 Binding head + Plain washer (circular bright)
: A FhU+TES
Binding head + Spring washer
Xg2-6 AV FRU+EhES
XB2-7 Binding head + Toothed lock washer
NA v Fh C+E{tER
Binding head + Spring washer and
XB2-8 plain washer (circular bright)
A v FhU+(dh+F)EE

imagePRESS €850/C750/C650 Series (CUSA)



Canon

Figure ZZB

1-5. Hexagon Head Tapping Screws for Matallic Materials
ERAARAZ vELRL

(5/7)MECHANICAL STANDARD PARTS (SCREWS)

1
Head size (mm)
Type No. Type BAERT & (mm)
EHES | M3 M4
For metallic materials D 8 10
X836 EmMAS v EY B 55 | 55
XB3-7 For metallic materials with clawed H XB3-6 3.1 3.1
- ERA2 vEL-DHitE H xBa-7 392 392
1-6. Special Tapping Screws
HHRavEVRL
Lb—'t—
k L |
Head size (mm)
EEERF & (mm)
Type No. Type M3 M4
BHIES 53 dk 6.3 8.3
Binding head k 1.3 1.7
XB4-5 AR k+f 19 | 25

imagePRESS €850/C750/C650 Series (CUSA)

2016-06-29



Canon 2016-06-29

Figure ZZB (6/7)MECHANICAL STANDARD PARTS (SCREWS)

1-7. General Head Tapping Screws
—fgA2vEYRL

XB4-8

Head size (mm)

Type No. Type FAER~T % (mm)
EAES A M2 [M2.5[m2.6] M3 | M4 | M5
Pan head dy XB4-6 35| 45| 45| 55 7 e]
xB4-6 g k XB4-6 13| 1.7] 1.7] 2| 26| 3.3
XBA-7 Binding head dk XB4-7 43| 53| 55| 63| 83[103
A F k+f  XB4-7 1.2] 15[ 1.6] 1.9] 2.5] 3.1
XB4-8 Coyntersunk head dk XB4-8 4 5] 52 5] 8| 10
&5 k XB4-8 12]1.45| 1.5/1.75| 2.3]| 2.8

1-8. Tapping Screws for Metallic Materials

EBA2 vE AL
XB5-1 XB5-6
XB5-2
Head size (mm)
Type No. Type BEARTi% (mm)
HAES EA M2.5(M2.6| M3 | M4 | M5
XB5-1 Pan head dk__ XB5-1 45| 45/ 55| 7| 9
- A~ k XB5-1 1.7 1.7 2| 26| 33
XB5-2 Binding head dk  XB5-2 55| 55| 63| 83[10.3
- A F k+f  XBS5-2 16| 16| 18] 25| 31
XB5-6 Flanged pan head dy.  XB5-6 65| 65 8| 10| 12
DiEFELA k XB5-6 21| 21|1.75] 3.2 4

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure ZZB (7/7)MECHANICAL STANDARD PARTS (SCREWS)

1-9. Hexagon Socket Set Screws
AANRGELEHRL

XB6-1 XB6-2 XB6-3

Head size (mm)

BEART & (mm)

M1.6 M2.5

Type No. Type M1.7 M2 M2.6 M3 | M5 [ M5 | MB
FHES 5 S 07] 09| 13| 15 2| 25| 3
B Cone point t 15| 1.7] 2| 2] 25| 3] as
ey % dimax XB6-1 04| 05]065/075] 1[1.25] 1.5
. Double point d1 max XB6-2 - 12] 15[ 1.7] 22] 28] 33
FITNERA Vb d1 min XB6-2 ] 12 1.4] 19] 24] 29
XB6.3 Flat point dp max XB6-3 08| 1] 15| 2| 25| 35| 4
) Fi demin XB6-3 _ |0.55|0.75]1.25|1.75|2.25| 3.2| 37

1-10. Flanged Pan Head Machine Screws
DiFfFELR~ANRL

=+
; ki L ;!

Head size (mm)
AN~k (mm)
Type No. Type M2.5
HAES E5ibs] M2 {06 M3 | M5 [ M5
R Flanged pan head dk 5| 65 8] 10f 12
XBe-7 DIEFEGEA k 1.7] 2.1] 25] 32] 4

imagePRESS €850/C750/C650 Series (CUSA)



Canon

Figure ZZC

MECHANICAL STANDARD PARTS (BOLTS)

2. Bolts (Socket head cap screw)

ALk
How to read Parts Numbers
HREEORA
Bolt (Socket head cap screw)
FIL bk
XB7-1080-409

Type No.
HAES
Normal designation (d)
R LOFEY (d)
Length (L)
RhLogs (L)

HHE S UREMRE

2-1. Hexagon socket head cap screws
AARGERL b+

—— Material and Surface treatment

XB7-1 expresses Hexagon socket head cap screws.
XB7-11%., RARMGERIL FERT

080 expresses M8.0.
080/%. MB.OE®T

40 expresses a length of 40mm.
401%, 4J0mmOEEE%RT

9 expresses Steel (Black zinc trivalent chromate
treating) from Table 1.

olF, R1LUE (REEHLIBEI/OA—F) ERT

Head size (mm)

imagePRESS €850/C750/C650 Series (CUSA)

EAART i (mm)
M3| M4| M5| M& | M8 | M10| M12
Type No. Type S 25| 3 4 5| 6 8| 10
RAES Al dk 55| 7| 85/ 10| 13| 16| 18
XB7-1 iexaagon socket head cap screws K 3| 4| 5| 6| 8| 10] 12
RARTERL Screwpa‘llengh
B LEE b:: 18| 20| 22| 24| 28| 32| 36

2016-06-29



Canon

Figure ZZD
3. Nuts
+Tv bk
How to read Parts Numbers
HREBORA
Muts
Fuk
XB7-2100-309
Type No.
HRHS
Normal designation (d)
R LOFEY (d)

L—— Material and Surface treatment

HHEL URENE

3-1. Hexagon Nuts and Hexagon Thin Nuts
AAFv

MECHANICAL STANDARD PARTS (NUTS)

XB7-210 expresses Hexagon nut class 1.
XB7-2101%, RAF v MMEEERT

0-30 expresses M3.0.
0-301%. M3.0%%7
9 expresses Steel (Black zinc trivalent chromate
treating) from Table 1.
9k, RI&LVE (REEMI@EroOA—F) &R

2016-06-29

Head size (mm)

BEER=TiE (mm)

M2 [M2.5] M3 | M4 | M5 | M&| M8

Type No. Type s 4| s5[s55| 7] 8| 10] 13
FHES A m XB7-210 16| 2| 24| 32| 4| 5|65
XB7-210 iexagon nut Class 1 m XB7-220 12| 16| 18] 24] 32| 36 5
AATY 1R m_XB7-230.231| 16| 2| 24]|32[47]|52]|68

XB7-220 iexagon nut Class 3 m_ XB7-240, 241 - - - -1 51| 56775
ATy -3 m XB7-250 - -l -] -|58[61]79

XB7-230 iexagon nut Style 1 double chamfered m_XB7-260 12| 16|18 22| 27| 3.2 4
AATFTY R-AEAL-BEEY m XB7-270 12| 16]| 18| 22| 27| 32| 4

Hexagon nut Style 1 washer faced
KBT-231 | Ry o -2 A WA-BE =

Hexagon nut Style 2 double chamfered
XB7-240 | x@mFy h-REA L2-THEE Y

Hexagon nut Style 2 washer faced
XBT-241 | XfF v b-RB A N2 BT E

xB7-250 | Fiegagonut

Hexagon thin nut double chamfered
XB7-260 | xmig+ v @ Y

Hexagon thin nut not chamfered
XBT210 | xpmiEg+y b-mE YRL

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure ZZE (1/3)MECHAN|CAL STANDARD PARTS (RETAINING RINGS)

5. Retaining Rings
1 i

How to read Parts Numbers
BRBESORA

Retaining Rings
1k

XD2-1100-202
[ Type No. XD2-110 expresses retaining ring-E type (Type1).
BRIES XD2-1101%, ERiL&HEE (1H) ERT
MNominal designation 0-20 expresses a 020 of nominal designation.
(See Table 5)
(=243 0-201F, FFU020E % T (R5EH)

L—— Material and Surface treatment 2 expresses Stainless steel (Surface treatment is
not to be given) from Table 1.
HHBLURELE 23, RIKYRTFULR (RELELL) 2%T

5-1. Retaining Rings - E type

Efz1L &R
Table5 %5
Nominal
TYPe | designationd (mm) [0 (mm)| t (mm)
R | my

007 | 065 2 0.2
010 | 0.95 2.8 0.2
013 | 1.25 3.3 0.3
017 | 1.65 4.2 0.4
020 | 1.95 4.6 0.5

024 2.35 5] 06

Type No. Type 028 | 2.74 6.5 0.8
HHIES 55 Type 1 032 | 314| 72| o6
XD2-110 Retaining ring - E type (Type 1) 13 037 | 364 8 0.7
EfzibshEs (17) 040 3.93 10 0.7

XD2120 Retaining ring - E type (Type 2) 042 | 413 10 0.7
EfzibehEs (2FF) 050 493 11 0.7

058 | 573 12 0.7
060 | 593 | 127 0.9
064 | 632 135 0.8
074 | 7.31 15 0.9

080 | 7.91| 165 1
008 | 08 2| 02

012 1.2 3| o3

015| 15 4] 04

020 2 5] 04

025 | 25 6] 04

Type 2 030 3 7| os
218 040 4 9| os
050 5 1| 06

060 6 12| o8

070 7 14| o8

080 8 16| 08

090 g 18| 08

100 10 20 1

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure ZZE (2/3)MECHAN|CAL STANDARD PARTS (RETAINING RINGS)

5-2. Grip Rings
1) Tk
: Table 5 &5
Nominal
designationds (mm)| t (mm)| b (mm)| a (mm)|do (mm)
U

1 020 19 0.5 1 18 0.8
025 | 235 0.5 1.2 1.9 0.9
030 | 2.85 0.6 1.4 1.9 0.9

035| 33| 06| 16 2| osg
,LLt 040 | 38| 08| 18| 28| 12
045 | 425| 08 2| 29| 13
050 | 475| o8| 22| 29| 13
080 | 57 1| 24| 31| 14
Type No. Type 070 | 67 1| 27| 33| 14
HRES A 080 | 77 1 3| 35| 14
Grip ring 030 | 865| 12| 33| 47| 15
XD2210 | 41y Ju ot 100] 965] 12| 35| 47| 2
5-3. Toothed Retaining Rings
HE{t ERe L OE
Table 5 5
Nominal Mo of
designationdz (mm)|D (mm)| t (mm) | teeth
— FEU sk
015| 14| 52| 025 3
JL 020 19 6| 025 3
t 024| 23| 64| 025 3
030 | 28 8| 025 4
040 | 38 9| 025 4
Type No. Type 050 4.8 10 | 025 5
HAES Al 060 58 11| 025 5
Toothed retaining rin 080 7.8 13| 025 5
X02230 | gOrp e 100 | 98| 154 | 025 6

imagePRESS €850/C750/C650 Series (CUSA)



Canon 2016-06-29

Figure ZZE (3/3)MECHAN|CAL STANDARD PARTS (RETAINING RINGS)

5-4. Retaining Rings - C Type

CieiE ¥ Table5 %5

Nominal

designationds (mm)| t(mm)| b (mm)|a (mm)|do (mm)
EI; B
010 | 93 1 16 3] 12
012 | 111 1 18| 32| 15
014 | 129 1 2| 34| 17
015 | 138 1] 21| 35 17
016 | 14.7 1] 22| 38| 17
017 | 157 1] 22| 37| 17
Type No. Type 018| 65| 12| 26| 38| 17
HHIHES kil 020 | 185[ 12] 27[ a9 2
XD2-310 Retaining ring - C type for shaft 022 | 20.5 1.2 2.7 4.1 2
Ciibnhe A 025 | 232 12| 31| 43 2
028 | 259 15| 31| 48 2
030 | 279 15| 35| 48 2
032 | 296 15[ 35 5| 25
036 | 322 15 4] 54| 25
Table 5 #5

Nominal

designationds (mmj| t (mm)| b (mm)|a (mm}| do (mm)
TJI (30

010 | 107 1 18| 3.1 1.2
011 | 118 1 18| 32| 12
012 13 1 18| 33| 15
014 | 151 1 2| 38| 17
016 | 17.3 1 2| 37| 17
018 | 195 1] 25 4| 17
Type No. Type 019 | 205 1 2.5 4 2
HHES g 020 | 215 1 25 4 2
Retaining ring - C type for hole 022 [ 235 1 25 4.1 2
XD2320 | Crrmts KA 025 | 269| 12 3| 44 2
028 | 301 | 12 3| 48 2
030 | 321 [ 12 3| a7 2

032 | 344 1.2 3.5 5.2 2.5
035 | 378 1.5 3.5 5.2 2.5
037 | 39.8 1.5 3.5 5.2 2.5
040 | 43.5 1.8 4 5.7 2.5
042 | 455 1.8 4 5.8 2.5
045 [ 485 1.8 45 5.9 25
047 | 50.5 1.8 4.5 6.1 2.5
050 | 54.2 2 4.5 6.5 2.5
052 | 56.2 2 5.1 6.5 2.5
055 [ 59.2 2 5.1 6.5 25
060 [ 642 2 5.1 6.8 25
062 | 66.2 2 5.5 6.9 2.5
068 | 725 2.5 6 7.4 2.5
072 | 76.5 2.5 6.6 7.4 2.5
075 | 79.5 2.5 6.6 7.8 2.5

080 | 855 2.5 7 8 2.5
085 [ 90.5 3 7 8 3
090 | 955 3 7.6 8.3 3
095 | 100.5 3 8 8.5 3

imagePRESS €850/C750/C650 Series (CUSA)



	Cover
	Index
	Figure SNL - Product Code / Serial Number
	Figure A1A - Assembly Location 1/7 (100V, 200V, 230V)
	Figure A1A - Assembly Location 2/7 (100V, 200V, 230V)
	Figure A1A - Assembly Location 3/7 (100V, 200V, 230V)
	Figure A1A - Assembly Location 4/7 (100V, 200V, 230V)
	Figure A1A - Assembly Location 5/7 (100V, 200V, 230V)
	Figure A1A - Assembly Location 6/7 (100V, 200V, 230V)
	Figure A1A - Assembly Location 7/7 (100V, 200V, 230V)
	Figure A1B - Assembly Location 1/7 (208V)
	Figure A1B - Assembly Location 2/7 (208V)
	Figure A1B - Assembly Location 3/7 (208V)
	Figure A1B - Assembly Location 4/7 (208V)
	Figure A1B - Assembly Location 5/7 (208V)
	Figure A1B - Assembly Location 6/7 (208V)
	Figure A1B - Assembly Location 7/7 (208V)
	Figure A2 - Option Pasrts Catalog List 1/2
	Figure A2 - Option Pasrts Catalog List 2/2
	Figure 001C - Accessories
	Figure 100D - Internal Covers Panels 1/2 (C850/C750, 208V)
	Figure 100D - Internal Covers Panels 2/2 (C850/C750, 208V)
	Figure 100E - Internal Covers Panels 1/2 (C65)
	Figure 100E - Internal Covers Panels 2/2 (C65)
	Figure 100F - Internal Covers Panels 1/2 (C850/C750, 230V)
	Figure 100F - Internal Covers Panels 2/2 (C850/C750, 230V)
	Figure 101 - Internal Components 1
	Figure 102 - Internal Components 2
	Figure 103 - Internal Components 3
	Figure 104C - Internal Components 4
	Figure 105 - Internal Components 5
	Figure 106 - Internal Components 6
	Figure 107 - Machine Bottom Plate
	Figure 108 - Machine Rear Plate 1
	Figure 109 - Machine Rear Plate 2
	Figure 110 - Machine Rear Plate 3
	Figure 111 - Machine Rear Plate 4
	Figure 112 - Machine Rear Plate 5
	Figure 113 - Machine Rear Plate 6
	Figure 114 - Machine Rear Plate 7
	Figure 115 - Machine Rear Plate 8
	Figure 117 - Vertical Path Door
	Figure 118 - Reverse Delivery Door 1/2
	Figure 118 - Reverse Delivery Door 1/2
	Figure 119 - Front Inner Door
	Figure 140C - Power Cord Terminal 1/2 (208V)
	Figure 140C - Power Cord Terminal 2/2 (208V)
	Figure 140D - Power Cord Terminal 1/2 (230V)
	Figure 140D - Power Cord Terminal 1/2 (230V)
	Figure 191 - Dev Cooling Exhaust Fan
	Figure 192 - Fixing Exhaust Fan
	Figure 193 - Primary Corona Exhaust
	Figure 194 - Upper Paper Cooling
	Figure 195 - Lower Paper Cooling
	Figure 250 - Color Drum Drive
	Figure 251 - Black Drum Drive
	Figure 260 - Vertical Path Drive 1
	Figure 261 - Vertical Path Drive 2
	Figure 262 - Pre-Reg Drive
	Figure 270 - Color Developer Drive
	Figure 271 - Black Developer Drive
	Figure 272 - 2nd Transfer Est drive
	Figure 273 - Waste Toner Drive
	Figure 300 - Cassette
	Figure 305 - Cassette Heater
	Figure 310 - Paper Pick Up
	Figure 320 - Registration 1/2
	Figure 320 - Registration 2/2
	Figure 321 - Reg Patch Sensing
	Figure 330B - Fixing Feed 1/3 (208V)
	Figure 330B - Fixing Feed 2/3 (208V)
	Figure 330B - Fixing Feed 3/3 (208V)
	Figure 330C - Fixing Feed 1/3 (230V)
	Figure 330C - Fixing Feed 2/3 (230V)
	Figure 330C - Fixing Feed 3/3 (230V)
	Figure 331 - Pre-Fixing Feed
	Figure 332 - Fixing Drive
	Figure 350 - Reverse Paper Delivery 1/2
	Figure 350 - Reverse Paper Delivery 2/2
	Figure 355B - Decurler Path Cover
	Figure 356 - Decurler Path 1/3
	Figure 356 - Decurler Path 2/3
	Figure 356 - Decurler Path 3/3
	Figure 357 - Rotation Frame
	Figure 460 - Laser Scanner
	Figure 510 - Process Assembly
	Figure 530 - ITB Frame 1/3
	Figure 530 - ITB Frame 2/3
	Figure 530 - ITB Frame 3/3
	Figure 531 - Front Transfer Pressure
	Figure 532 - Pre-Transfer Corona
	Figure 550 - Primary Corona
	Figure 580 - Secondary Transfer 
	Figure 620 - Color Hopper Mount 
	Figure 621 - Color Hopper
	Figure 622 - Black Hopper
	Figure 623 - Color Bottle Tray
	Figure 624 - Black Bottle Tray
	Figure 625 - Toner Container Cover
	Figure 640 - Developing Assembly
	Figure 770 - Waste Toner First Feed
	Figure 771 - Sub Frame
	Figure 772 - Waste Toner Container
	Figure 810B - Fixing Assembly (200V, 208V)
	Figure 810C - Fixing Assembly (230V)
	Figure 811 - Upper Belt
	Figure 812B - Fixing Base 1/2
	Figure 812B - Fixing Base 2/2
	Figure 900A - Controller Box
	Figure 910 - DC Power Supply Box
	Figure 911B - IH Power Supply Box (200V, 208V, 230V)
	Figure 912B - Heater Power Supply PCB (200V, 208V, 230V)
	Figure 913 - Relay PCB
	Figure 931 - DC Controller - I/F PCB
	Figure 932 - Main Controller PCB 1
	Figure 933 - Main Controller PCB 2
	Figure 934 - DC Controller - DIFF PCB
	Figure 940 - Riser PCB
	Figure 950 - Laser Interface PCB
	Figure 960 - Paper Pick Up Driver PCB
	Figure 961 - Reg Patch Driver PCB
	Figure 962B - AC Driver PCB (200V, 208V)
	Figure 962C - AC Driver PCB (230V)
	Figure 963 - Buffer Driver PCB
	Figure 964B - Drum Heater Driver PCB (200V, 208V, 230V)
	Figure 965 - Fixing Feeder Driver PCB
	Figure 966 - CIS Driver PCB
	Figure 983 - Drum Post High Voltage Assembly
	Figure 984 - Post High Voltage Assembly
	Figure 985 - 1st Corona High Voltage PCB
	Figure 986 - 2nd Transfer Static Charge HV
	Figure 987 - 2nd Transfer HV PCB
	Figure 990 - Hard Disk Drive
	Figure Y90 - Auto Gradation Sensor (208V)

